Parts
Manual

L X31/LX41/LX50

Dual Fuel and Diesael M odels

Serial Numbers 4391 - Current

UpRight



L X31/LX41/LX50

Dual Fuel and Diesel M odels
Serial Numbers 4391 - Current

When contacting UpRight for service or parts information, be sure to include the MODEL and SERIAL NUMBERS
from the equipment nameplate. Should the nameplate be missing, the SERIAL NUMBER is also stamped on top of
the chassis above the left front axle pivot.

UpRight Inc.
1775 PARK ST. SELMA CALIFORNIA 93662 USA
Model Serial number:

GVW Ibs. Mfg. date:

Occupants and equipment must not exceed the rated workload
Ibs. Rated number of occupants: _____

Maximum platform height: ft.

Nominal System Voltage: vdc

Maximum wheel and/or outrigger load: Ibs.
This machine is manufactured to comply with ANSI A92.6-1999.

CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.
THIS PLATFORM IS NOT ELECTRICALLY INSULATED.

UpRight, Inc. ® UpRight
801 South Pine Street UpRIght Unit S1, Park West Industrial Park

Madera, California 93637 Friel Avenue
TEL: 559-662-3900 Call Toll Free in U.S.A. Nangor Road
FAX: 559-673-6184 1-800-926-LIFT Dublin 12, Ireland
PARTS: 1-888-UR-PARTS TEL: +353 1 620 9300

PARTS FAX: 1-800-669-9884 FAX: +353 1 620 9301



PARTS IVNIANUAL

This document lists and illustrates the replaceable assemblies and parts of this product, as
manufactured by UpRight, Inc. Each parts list contains the component parts for that assembly.

TABLE OF CONTENTS
Final Assembly, LX31 Dual Fuel

Hose Installation, LX50

067504-020 . ..ot 2 067533-047 . .ottt 60
Final Assembly, LX31 - Diesel Valve Block LX31/LX41/LX50
067505-020 © . ..ttt 3 067489-001 . ..ottt 62
Final Assembly, LX41 Dual Fuel Guardrail Installation, LX
067544-020 ...\t 4 030867-331 ..ottt 64
Final Assembly, LX41 - Diesel Axle Pivot Cylinder Assembly
067545-020 . .ttt e 5 108060-000 . ..o vv vt e 65
Final Assembly, LX50 - Dual Fuel Front Tire & Wheel Assembly, Air Filled, LX31/LX41
067548-020 . ..ot 6 067664-000, -001 . . . ..o et 66
Final Assembly, LX50 - Diesel Rear Tire & Wheel Assembly, Air Filled, LX31/LX41
067549-020 .. ..\t 7 067666-004, -005 . . ...\ttt 66
Final Assembly Wiring Diagram - Dual Fuel Front Tire & Wheel Assembly, Poly-Filled, LX50
108042-002/-004/-006 . . ...\ttt 8 067664-002, -003 . . .« o\ttt 66
Final Assembly Wiring Diagram - Dlesel Rear Tire & Wheel Assembly, Poly-Filled, LX50
108043-003/-007/-011 . . o0t e et e 9 067666-006, -007 . . . .o e et e 66
Basic Assembly, LX31 Proximity Switch Installation
LX31 = 067511-031 ... \oini ittt 10 108040010 . . .o ovv ettt e 67
LX41 = 067513-03L ..o oot et et 10 i ion -
LX60 - 067500-031 11T 10 MO e XSO 67
Chassis Assembly, LX31/LX41 ; ;
067519010 ... 12 F o0 o e X 65
Chassis Assembly, LX50 o ;
07519011 ...... ... 1a SI0e Ot peck Instalation, Front 60
Scissor Linkage Assembly, LX31 Slide-Out Deck. Rear — Opii
- , — Option
S 96742i'_0°|f A T 16 067866-038/-039/-040 . . . . . oo oo 70
cissor Linkage Assembly, Platform Assembly, 17 FT Deck — Option
S 96742?_‘_00'? A ey 18 108014-012/-013/-014 . . oo oo e 72
cissor Linkage Assembly, _ ;
067424000 . -« oo oeee e 20 Lag%’g;fz_ogpf"_).n ........................................ -
Controller Assembly, LX31/LX41/LX50 _ :
067528-010 . ...ttt 22 Ho(gg?gog_%t(;cl)n ........................................... 76
Upper Controller Wiring Diagram, LX Diesel/Dual Fuel ; _ ;
T 24 L'ﬁOP%‘g?g%?g . Optlon ................................... 77
Control Module Assembly, LX31/LX41 - Dual Fuel : ; _ ;
067521026 . ... ...l 26 MGaTaosots o O 78
Control Module Assembly, LX31/LX41 Diesel outri _ ;
gger — Option
c Oi75|2ll\/_I02d7 I. A """ t:;ll : LX50 : D : I F : II """""""" 30 067950-040/-041 . . ..ot 79
ontrol Module Assembly, - Dual Fue i _ ;
067521030 ... . 3 O aasn o oo Asembly — Oon 83
Control Module, LX50 - Diesel ; _ ;
0B7521-08L . . . vvveeee e e 38 ContorgYIIéleB,_A(\)isse.rﬁblly./,. Outngger . Opt|on .................. 84
Control Cable Assembly, LX31/LX41/LX50 Wi ; _ ;
067536-010, -011,-012 ... . a1 LOsrons o Dual Fuel - With Ouiggers ~ OPTON g6
Lower Control Box, Dual Fuel - Without Outriggers Lower Control Box, Diesel - With Outriggers — Option
067491-001 . ...... .o 42 OB7491-004 . ... oo 88
Lower Control Box, Diesel - Without Outriggers ; ; _ ;
067431002 .. ... oi vttt P a0z ) Ounger OBt %
Power Module Assembly, LX31/LX41/LX50 - Dual Fuel _ ;
067522-0LL - neeeoee oot 46 Arrg)té% 4%‘_9(?1%0'.1. . Optlon ................................. o1
Power Module Assembly, LX31/LX41/LX50 - Diesel _ ;
067522003 . ... i s RRisaoi o R 02
Engine Assembly, LX31/LX41/LX50 - Dual Fuel ; _ ;
067523010 ... 50 RO Sbeorz oo OUragers ot o3
Engine Assembly, LX31/LX41/LX50 - Diesel _ ;
07523000 1 s Generstor LxDual Fuel -Opton o
Power to Platform, LX31/LX41/LX50 ; _ ;
067907-010 - - -+ -+ vo s 57 GeOnGe%rgeztg_Bolax. I.D.u.a.s.ell. . Optlon ........................... 96
Fuel Tank Assembly, Gas Label Kit
067485-000 . ... .... B R 58 108055-002/-003/-006/-007/-010/-011 - . . . .o oo 08
Fuel Tank Assembly, Diesel
067485-001 . . ..\t et ettt 58
Hose Installation, LX31/LX41
067533-046 . . .o o ottt 59
108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 1



067504-020 Final Assembly, LX31 Dual Fuel

Final Assembly, LX31 Dual Fuel
067504-020

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 067511-031 | BASIC ASSY 1 *20 | 108044-000 |UPPER CONTROLLER WIRING 1
2 | 067528-010 | CONTROLLER ASSY 1 21 | 060540-001 | DOCUMENTATION KIT 1
3 | 067536-010 | CONTROL CABLE ASSY 1 22 | 067904-008 |SERVICE MANUAL 1
4 | 108055-002 | LABEL-KIT 1 23 | 060830-001 | SAFETY WALK 4 X 20 4
*5 | 067533-046 | HOSE-KIT 1 24 | 013919-013 |CLAMP 2
6 | 030867-331 | GUARDRAIL 1 25 | 014996-004 | WASHER, 1/4 SAE FLAT 8
7 | 067522-011 |POWER MODULE ASSEMBLY 1 26 | 067699-000 HOSE CLAMP CHANNEL 2
8 | 067521-026 | CONTROL MODULE ASSEMBLY 1 *27 | 013283-002 | CABLE MOUNT 4
9 | 067534-011 |HYDRAULIC SCHEMATIC REF 28 | 067758-099 [NYLON HOSE GUARD 8 T.
10 | 067535-052 |ELECTRICAL SCHEMATIC REF 29 | 012865-099 | WIRE LOOM 3/4 DIA 8 FT
11 | 020398-012 | CLAMP, CUSHIONED, 1 1/2 2 30 | 060577-004 | ANSI MANUAL 1
13 | 010076-000 | MANUAL CASE 1 31 | 067866-037 |FRONT ROLL OUT DECK 1
14 | 011252-008 | SCREW 1/4-20 UNC X 1 4 32 | 108049-009 |PARTS MANUAL 1
16 | 011248-004 |LOCKNUT, 1/4-20 UNC 6 36 | 067907-010 [POWER TO PLATFORM 1
*17 | 108040-010 | PLAT. DN. SW. INSTALL 1 37 | 110051-000 | SPECIFICATION SHEET REF
18 | 067903-004 |USER MANUAL 1 * Not shown
*19 | 108042-002 | FINAL ASSY WIRING 1

NOTES :

1. CAUTION:
MAKE SURE THAT PUMP IS FILLED WITH HYDRALLIC
0IL PRIOR TO OPERATION, OR SERIOUS DAMAGE
WILL OCCUR.

2. BLEED AIR OUT OF BRAKES.

3. UNLESS OTHERWISE NOTED, TORGUE FASTENERS
TO UPRIGHT SPEC. #10S.

4. UNLESS OTHERWISE NOTED, TORGUE FITTINGS
TO UPRIGHT SPEC. #106.

CABLE ROUTING DETAIL

(RUN FRONT DRIVE MOTOR

USE 22" FIR EACH SIDE)

Page 2 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual




067505-020 Final Assembly, LX31 - Diesel

Final Assembly, LX31 - Diesel

067505-020

ITEM PART NO. PART/MATERIAL DESCRIPTION Qry. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 067511-031 | BASIC ASSY 1 22 | 067904-008 | SERIVCE MANUAL 1
2 | 067528-010 | CONTROLLER ASSEMBLY 1 23 | 067866-037 |FRONT ROLL OUT DECK 1
3 | 067536-010 |CONTROL CABLE ASSEMBLY 1 24 | 013919-013 |CLAMP 3
*4 | 108055-003 | LABEL-KIT (DOM) 1 25 | 014996-004 | WASHER, 1/4 SAE FLAT 8
*5 | 067533-046 | HOSE-KIT 1 26 | 067699-000 |HOSE CLAMP CHANNEL 2
6 | 030867-331 | GUARDRAIL 1 *27 | 013283-002 | CABLE MOUNT 4
7 | 067522-013 | POWER MODULE ASSEMBLY 1 28 | 067758-099 |NYLON HOSE GUARD 8 FT
8 | 067521-027 |CONTROL MODULE ASSEMBLY 1 29 | 012865-099 | WIRE LOOM 3/4 DIA 8FT
9 | 067534-011 |HYDRAULIC SCHEMATIC REF *30 | 108043-003 | FINAL ASSY WIRING (DOM.) 1
10 | 067535-053 |ELECTRICAL SCHEMATIC (DOM) REF *32 | 108044-000 | UPPER CONTROLLER WIRING 1
14 | 010076-000 | MANUAL CASE 1 36 | 060577-004 | ANSI MANUAL 1
15 | 067903-004 | USER MANUAL - LX 1 37 | 020398-012 [CLAMP, CUSHIONED. 11/2 2
16 | 011248-004 | LOCKNUT, 1/4-20 UNC 6 39 | 067907-010 | POWER TO PLATFORM 1
*17 | 108040-010 | PLAT. DN. SW. INSTALL 1 42 | 108049-009 | PARTS MANUAL 1
19 | 011252-008 | SCREW 1/4-20 UNC X 1 4 43 | 110051-000 | SPECIFIGATION SHEET REF
20 | 060830-001 | SAFETY WALK 4 X 20 4 * Not shown

21 | 060540-001 | DOCUMENTATION KIT 1

NOTE:

ROUTE ITEM 3 e@
& 30 TOGETHER

CABLE ROUTING DETAIL

NOTES:

. CAUTIDN:

MAKE SURE THAT PUMP IS FILLED WITH HYDRAULIC
0IL PRIOR TO OPERATION, OR SERIOUS DAMAGE
WILL OCCLR.

. BLEED AIR OUT OF BRAKES.

. UNLESS OTHERWISE NOTED, TORGUE FASTENERS

TO UPRIGHT SPEC. #105.

. UNLESS OTHERWISE NOTED, TORGUE FITTINGS

T0 UPRIGHT SPEC. #106.

(RUN FRONT DRIVE MOTOR
HOSES THRU ITEM 28;
USE 22" FOR EACH SIDE)

108049-009 LX31/ LX41 / LX50 Work Platform | Parts Manual

Page 3




067544-020 Final Assembly, LX41 Dual Fuel

Final Assembly, LX41 Dual Fuel

067544-020

ITEM PART NO. PART/MATERIAL DESCRIPTION Qry. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1| 067513-031 | BASIC ASSY 1 *19 | 108042-004 |FINAL ASSY WIRING 1
2 | 067528-010 | CONTROLLER ASSY 1 *20 | 108044-000 |UPPER CONTROLLER WIRING 1
3 | 067536-011 | CONTROL CABLE ASSY 1 21 | 060540-001 | DOCUMENTATION KIT 1
4 | 108055-006 | LABEL-KIT 1 22 | 067904-008 | SERVICE MANUAL 1
5 | 067533-046 | HOSE-KIT 1 23 | 060830-001 | SAFETY WALK 4 X 20 4
6 | 030867-331 | GUARDRAIL 1 24 | 013919-013 | CLAMP 4
7 | 067522-011 | POWER MODULE ASSEMBLY 1 25 | 014996-004 | WASHER, 1/4 SAE FLAT 8
8 | 067521-026 | CONTROL MODULE ASSEMBLY 1 26 | 067699-000 | HOSE CLAMP CHANNEL 2
9 | 067534-011 |HYDRAULIC SCHEMATIC REF *27 | 013283-002 | CABLE MOUNT 2
10 | 067535-052 | ELECTRICAL SCHEMATIC REF 28 | 067758-099 |NYLON HOSE GUARD SFT
11 | 020398-012 | CLAMP, CUSHIONED, 11/2 2 29 | 012865-099 |WIRE LOOM 3/4 DIA 8 FT
12 | 067866-037 |ROLL OUT DECK - FRONT 1 30 | 060577-004 | ANSI MANUAL 1
13 | 010076-000 | MANUAL CASE 1 32 | 108049-009 | PARTS MANUAL 1
14 | 011252-008 | SCREW 1/4-20 UNC X 1 2 36 | 067907-011 |POWER TO PLATFORM 1
16 | 011248-004 | LOCKNUT, 1/4-20 UNC 6 37 | 110053-000 | SPECIFICATION SHEET REF
*17 | 108040-010 | PLAT DN. SW. INSTL. 1 * Not shown

18 | 067903-004 | USER MANUAL 1

NOTES :

1. CAUTION:
MAKE SURE THAT PUMP IS FILLED WITH HYDRAULIC
DIL PRIOR TO OPERATION, OR SERIOUS DAMAGE
WILL OCCLR.

2. BLEED AIR OUT DF BRAKES.

3. UNLESS OTHERWISE NOTED, TORGUE FASTENERS
T0 UPRIGHT SPEC. #105.

4. UNLESS OTHERWISE NOTED, TORGUE FITTINGS
TO UPRIGHT SPEC. #106.

CABLE ROUTING DETAIL

(RUN FRONT ORIVE MOTOR
HOSES THRU ITEM 28;
USE 22" FOR EACH SIDE)

Page 4 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067545-020 Final Assembly, LX41 - Diesdl

Final Assembly, LX41 - Diesel

067545-020

ITEM
1

PART NO.
067513-031

PART/MATERIAL DESCRIPTION
BASIC ASSY

aTy.

ITEM
20

PART NO.
060830-001

PART/MATERIAL DESCRIPTION
SAFETY WALK 4 X 20

=]
=
=<

2

067528-010

CONTROLLER ASSEMBLY

21

060540-001

DOCUMENTATION KIT

3

067536-011

CONTROL CABLE ASSEMBLY

22

067904-008

SERVICE MANUAL

4

108055-007

LABEL-KIT (DOM)

24

013919-013

CLAMP

*5

067533-046

HOSE-KIT

25

014996-004

WASHER, 1/4 SAE FLAT

030867-331

GUARDRAIL

*26

013283-002

CABLE MOUNT

067522-013

POWER MODULE ASSEMBLY

29

012865-099

WIRE LOOM 3/4 DIA

067521-027

CONTROL MODULE ASSEMBLY

alalalalalalala

*30

108043-007

FINAL ASSY WIRING (DOM.)

067534-011

HYDRAULIC SCHEMATIC

REF

*32

108044-000

UPPER CONTROLLER WIRING

||| s|o|w|={=|s

067535-053

ELECTRICAL SCHEMATIC (DOM)

REF

34

067758-099

NYLON HOSE GUARD

020398-012

CLAMP, CUSHIONED, 11/2

35

067699-000

HOSE CLAMP CHANNEL

067866-037

ROLL OUT DECK - FRONT

*36

060577-004

ANSI MANUAL

010076-000

MANUAL CASE

38

067907-011

POWER TO PLATFORM

067903-004

USER MANUAL - LX

42

108049-009

PARTS MANUAL

011248-004

LOCKNUT, 1/4-20 UNC

43

110053-000

SPECIFICATION SHEET

17

108040-010

PLAT DN. SW. INSTL.

19

011252-008

SCREW 1/4-20 UNC X 1

G Y [0 Y} Y g B I XY

* Not shown

NOTES:

NOTE: 1. CAUTION:
ROUTE ITEM 3
& 37 TOGETHER OIL PRIDR TO OPERATION,

WILL DCCUR.
2. BLEED AIR DUT OF BRAKES.

3. UNLESS OTHERWISE NOTED,
TO UPRIGHT SPEC. #105.

4. UNLESS OTHERWISE NOTED,
TO UPRIGHT SPEC. #106.

(RUN FRONT DRIVE MOTOR
HOSES THRU ITEM 34;
USE 22" FOR EACH SIDE)

MAKE SURE THAT PUMP IS FILLED WITH HYDRAULIC

OR SERIOUS DAMAGE

TORGLE FASTENERS

TORGUE FITTINGS

108049-009 LX31/ LX41 / LX50 Work Platform | Parts Manual

Page 5




067548-020 Final Assembly, LX50 - Dual Fuel

Final Assembly, LX50 - Dual Fuel

067548-020
ITEM PART NO. PART/MATERIAL DESCRIPTION Qry. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 067509-031 |BASIC ASSY 1 *19 | 108042-006 | FINAL ASSY WIRING 1
2 | 067528-010 | CONTROLLER ASSY 1 *20 | 108044-000 | UPPER CONTROLLER WIRING 1
3 | 067536-012 | CONTROL CABLE ASSY 1 21 | 060540-001 | DOCUMENTATION KIT 1
*4 | 108055-010 | LABEL-KIT 1 22 | 067904-008 | SERVICE MANUAL 1
*5 | 067533-047 [HOSE-KIT 1 24 | 013919-013 |CLAMP 3
6 | 030867-331 | GUARDRAIL 1 25 | 014996-004 | WASHER, 1/4 SAE FLAT 8
7 | 067522-011 | POWER MODULE ASSEMBLY 1 26 | 067699-000 | HOSE CLAMP CHANNEL 2
8 | 067521-026 [ CONTROL MODULE ASSEMBLY 1 *27 | 013283-002 | CABLE MOUNT 4
9 | 067534-015 |HYDRAULIC SCHEMATIC REF 28 | 067758-099 [NYLON HOSE GUARD 19FT
10 | 067535-056 | ELECTRICAL SCHEMATIC REF 29 | 012865-099 | WIRE LOOM 3/4 DIA 8FT
11 | 067866-037 | FRONT ROLL OUT DECK 1 30 | 060830-001 | SAFETY WALK 4 X 20 4
12 | 108038-000 | ELECTRIC E-DOWN LX50 ASSY 1 31 | 108049-009 | PARTS MANUAL 1
13 | 010076-000 | MANUAL CASE 1 32 | 060577-004 | ANSI MANUAL 1
14 | 067903-004 | USER MANUAL 1 34 | 067907-012 |POWER TO PLATFORM 1
15 | 011252-008 | SCREW 1/4-20 UNC X 1 4 35 | 020398-012 | CLAMP, CUSHIONED, 11/2 4
16 | 011248-004 | LOCKNUT, 1/4-20 UNC 8 37 | 110054-000 | SPECIFICATION SHEET REF
*17 | 108040-010 | PLAT DN. SW. INSTL. 1 * Not shown
*18 | 108041-010 | MERCURY SW. INSTL. 1

NOTES

1. CAUTIDN:

MAKE SURE THAT PUMP IS FILLED WITH HYDRALLIC
OIL PRIOR TO DPERATION, OR SERIOUS DAMAGE

WILL DCCUR.

2. BLEED AIR OUT OF BRAKES.

3. UNLESS OTHERWISE NOTED,

TORGUE FASTENERS

TO UPRIGHT SPEC. #105.

4. UNLESS OTHERWISE NOTED,

TORGUE FITTINGS

TO UPRIGHT SPEC. #106.

CABLE ROUTING DETAIL

® ®

(RLN FRONT ORIVE MITOR
HOSES THRU ITEM 28;
USE 22" FOR EACH SIDE)

Page 6

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual




067549-020 Final Assembly, LX50 - Diesel
Final Assembly, LX50 - Diesel
067549-020

ITEM PART NO. PART/MATERIAL DESCRIPTION aTy ITEM PART NO. PART/MATERIAL DESCRIPTION aTy
1 | 067509-031 | BASIC ASSY 1 21 | 060540-001 | DOCUMENTATION KIT 1
2 | 067528-010 | CONTROLLER ASSEMBLY 1 21 | 060540-021 [DOCUMENTATION KIT 1
3 | 067536-012 | CONTROL CABLE ASSEMBLY 1 22 | 067904-008 | SERVICE MANUAL 1
*4 | 108055-011 | LABEL-KIT (DOM) 1 24 | 013919-013 |CLAMP 3
*5 | 067533-047 | HOSE-KIT 1 25 | 014996-004 |WASHER, 1/4 SAE FLAT 8
6 | 030867-331 | GUARDRAIL 1 *26 | 013283-002 | CABLE MOUNT 4
7 | 067522-013 |POWER MODULE ASSEMBLY 1 29 | 012865-099 |WIRE LOOM 3/4 DIA 8 FT
8 | 067521-027 | CONTROL MODULE ASSEMBLY 1 *30 | 108043-011 | FINAL ASSY WIRING (DOM.) 1
9 | 067534-017 |HYDRAULIC SCHEMATIC REF *32 | 108044-000 | UPPER CONTROLLER WIRING 1
10 | 067535-057 | ELECTRICAL SCEMATIC (DOM) REF 34 | 067758-099 |NYLON HOSE GUARD 19FT
11 | 020398-012 | CLAMP, CUSHIONED, 1 1/2 4 35 | 067699-000 |HOSE CLAMP CHANNEL 2
12 | 067866-037 | FRONT ROLL OUT DECK 1 36 | 067907-012 [POWER TO PLATFORM 1
14 | 010076-000 | MANUAL CASE 1 40 | 060830-001 | SAFETY WALK 4 X 20 4
15 | 067903-004 | USER MANUAL - LX 1 41 | 060577-004 | ANSI MANUAL 1
16 | 011248-004 | LOCKNUT, 1/4-20 UNC 3 42 | 108049-009 | PARTS MANUAL 1
*17 | 108040-010 | PLAT DN. SW. INSTL. 1 43 | 110054-000 | SPECIFICATION SHEET REF
18 | 011252-008 | SCREW 1/4-20 UNC X 1 4 * Not shown
*19 | 108041-010 | MERCURY SW. INSTL 1
20 | 108038-000 | ELECTRIC E-DOWN LX50 ASSY 1

NOTE:

ROUTE ITEM 3
& 37 TOGETHER

NOTES:

1. CAUTION:

MAKE SURE THAT PUMP IS FILLED WITH HYDRAULIC

WILL OCCLR.

2. BLEED AIR DUT OF BRAKES.

DIL PRIOR TD OPERATION, OR SERIOUS DAMAGE

3. UNLESS OTHERWISE NOTED, TORGUE FASTENERS

TO UPRIGHT SPEC. #105.

4. UNLESS OTHERWISE NOTED, TORGUE FITTINGS

TO UPRIGHT SPEC. #108.

(RUN FRONT ORIVE MOTOR
HOSES THRU ITEM 28;
USE 22" FOR EACH SIDE)

108049-009 LX31/ LX41 / LX50 Work Platform | Parts Manual

Page 7




108042-002/-004/-006  Final Assembly Wiring Diagram - Dual Fuel

Final Assembly Wiring Diagram - Dual Fuel
108042-002/-004/-006

ITEM| PART NO.

PART/MATERIAL DESCRIPTION

1 067492-003 | WIRE HARNESS, ENGINE 1 1 1
2 | 029490-099 |2 CONDUCTOR, 16 GA. CABLE 24 FT 24 FT 54 FT
3 | 029620-002 | CONNECTOR, BUTT 16-14 GA. 11 11 15
4 | 029931-003 | CONNECTOR, FEMALE PUSH 16-14 GA. .25 TAB 2 2 2
5 | 014914-001 | CONNECTOR, MALE PUSH 16-14 GA. .25 TAB 2 2 2
6 | 026447-099 |CABLE 3 COND 16 GA 8FT 8 FT 8 FT
- = - - ;97 - - — - - - - POWER MODULE —--—
== == = — ENGINE ——
/ 3 (DUAL FLEL)
q THROTTLE BLK
SOLENOID /
[ e ax \ |
‘ LP VALVE~\ e G |
TR -
EGEE"EEEIE F - PU“MHT/ELK
[EELF== (o
| c/ oL \on |
\ o= By o |
— — — — — 9\ & —_
——————— _ g Vi __ _ __ __ _

NOTES:

GRY
VERCLRY SHITCH —— g5y

O

(LP LIMIT)
LX 50 ONLY

AXLE FLOAT

(4v.0. ONLY)

@
n
uj

o4 30
o 1 Z&N[

A LX31/41: BUTT SPLICE TwO PINK WIRES TOGETHER

(4 W.D. MODELS ONLY)

LXS0 CONNECT PINK WIRES INLINE WITH MEEEDRV SWITCH.

A TUCK TwO ¢2) BLUE WIRES INTO HARNESS. NOT USED

WHT \

LB

‘\ BLK
T WHT
BLK
WHT

DOWN SOLENOID

WHT _ RED f

LIFT CYLINDER
(UPPER)

(S0 FT. ONLY)

DOWN SOLENOID

RED
RED.

LIFT CYLINDER
(LOWER)

=D
®

BLK.

o
=
E

plﬁ FT

BK
WHT

DONN_SOLENOID
GLFT. & 41 FT)

(S0 FT. ONLY)

o T o ey b T T T T
o | [ o
44% :églzz‘ %%[ Jg MAIN CONTROL
R mz‘wmﬁ‘?? EE HARNESS
ot
‘ Aalnbinda BLK ‘ I
| BLK
AGED/ | [l
& é ﬁ é }EDE&EDL 1
B =
- -- GRN/WHT | ORG/WHT.
_ Sl = ; © © HELFAY (OOl ===
' ' m 2 e @ ﬂi
[ w99 o e [
UPPER CONTROLLER BATTERY Jo %ﬁk EWM nx
! ! 1 - =l g Nm 5 RED U !
! ! VALVE BLOCK VALVE BLOCK {
FRONT VIEW :‘E;RSIDE) SIDE VIEW
TILT
_ = ‘ SENSOR

CONTROL MODULE ——

Page 8

108049-009 LX31 / LX41 / LX50 Work Platform | Parts Manual



108043-003/-007/-011 Final Assembly Wiring Diagram - Dl esel

Final Assembly Wiring Diagram - Dlesel
108043-003/-007/-011

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1 | 067492-003 | WIRE HARNESS, ENGINE 1 1 1
2 | 029490-099 |2 CONDUCTOR, 16 GA. CABLE 24 FT 24 FT 54 FT
3 | 029620-002 | CONNECTOR, BUTT 16-14 GA. 11 11 16
4 | 029931-003 | CONNECTOR, FEMALE PUSH 16-14 GA. .25 TAB 2 2 -
5 | 014914-001 | CONNECTOR, MALE PUSH 16-14 GA. .25 TAB 3 3 3
6 | 029447-099 | CABLE 3 COND 16 GA 8 8 8

——ENGINE
(DIESEL)

— — — ————— — — — POWER MOBULE ———

FLEL
‘ SOLENDID ‘
| . WHT o oo HTZBLK] ‘
‘ REDCS SoRe /L] | THROTTLE GLOW PLLG
(o o] [=i: N a— RELAY RELAY

RED

I [J-REDAHT o
OF’EESXO
T SWITC =

RED ‘

(DIESEL ENGINE
WIRE HARNESS)

b
=
=
<

BLK
RED \
IRED 1
RED
[ &
WHT{ELK
L_1__»
VELRED
i

e e
[,J: E I
: 7I7—7 - = -
DOWN SOLENDID
WHT _ RED LIFT EYLINDER
30 1N BKCRED (UPPER (50 FT. DY)

(50 FT. DNLY)

- pg o1, DOWN SOLENOID
A e 0 LIET [YLINDER /@
8L ‘ RED )

BLK

(4V.0. INY) ‘I'K
AL OOWN SOLENOID
GIFT & 41F)
AXLE FLOAT 04 30
(4 W.0 ONLY) o1 2(}N[ °

NOTES: A L><31/41 BUTT SPLICE TWO PINK WIRES TOGETHER.
LXS!

BLK

: CONNECT PINK WIRES INLINE WITH MERCLRY SWITCH.
A TUCK TwD (2) BLUE WIRES INTO HARNESS. NOT LSED \@
16 FT.
b= =l =i X4
EIEEE EE EE
— — — — - — — —f - — I - — =
= =
2 =1 0 g E
of 443 /¥ EEANIN M @ MAIN CONTROL
S
/3 55 EEINEEIEE o & HARNESS
| | I R | BLK —
BLK T
| Mia= |
| CONTROL !
SIHE :
SPLICE INTD BLK E:i SIRIS BUXJ
WIRE PIN 31 IR 432 oo = W=
@ é (GROUND) ;@}- I 5
T POS, '—I‘ @'
NEG = =
s H)O

\ ]
LPPER CONTRILI LER BATTERY ZQEﬁ% S&Ei‘ W o) YSH0E View \

L f@@:

_ ——— - - — - — CONTROL MODULE ——

108049-009 LX31 / LX41/ LX50 Work Platform | Parts Manual Page 9



LX31-067511-031 Basic Assembly, LX31

Basic Assembly, LX31
LX31 — 067511-031
LX41 — 067513-031
LX50 — 067509-031

ITEM | MODEL ~ PARTNO.  PART/MATERIAL DESCRIPTION ary. ITEM MODEL| ~ PARTNO.  PART/MATERIAL DESCRIPTION ary.

LX31| 067519-010 |CHASSIS ASSEMBLY 11 066189-000 | SPACER 1/4 AR
1 | LX41| 067519-010 |CHASSIS ASSEMBLY 1 12 067853-002 |PIN 2

LX50 | 067519-011 |CHASSIS ASSEMBLY 13 066189-004 | SPACER 1/8 AR

LX31| 067422-000 14 011248-008 |NUT 1/2-13 ESNA 12
2 | LX41 | 067423-000 |SCISSOR LINKAGE 1 16 011256-028 | SCREW HHC 1/2-13 X3 1/2 8

LX50 | 067424-000 17 014033-032 | SCREW HHC 1/2-13 X 4 8
3 030987-000 | PLATFORM WELDMENT 1 18 LX41 | 030841-050 | LADDER WELDMENT 1
4 067879-000 |MOTOR COVER 2 LX50 | 030841-140 |LADDER WELDMENT
5 011253-008 |SCR HHC 5/16 X 1 8 19 011254-020 | SCREW HHC 3/8-16 X 2 1/2 4
7 067738-000 |SLIDE BLOCK 2 20 011248-006 |NUT 3/8-16 ESNA 4
8 067852-000 |PIN 4 21 067738-001 | SLIDE BLOCK 4
9 067853-000 |PIN 2 22 066189-001 | SPACER 3/8" A/R
10 014996-005 | WASHER 5/16 DIA 8

NOTES:

| \USE WEAR PAD COMBINATION AS RERUIRED TO SECURE
AND ALIGN FRONT END OF SCISSOR STACK. THE GAP
BETWEEN THE LINKAGE AND SLIDE BLOCK, AND THE
SLIDE BLOCK AND PLATFORM OR CHASSIS SHOULD BE
LESS THEN 1/8".

APPLY GREASE TO INSIDE OF DX BEARING BEFORE
INSTALLING PIN.

3. UNLESS OTHERWISE NOTED TORBUE FASTENERS
TO UPRIGHT SPEC. #105.

Page 10 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 11



067519-010 Chassis Assembly, LX31/LX41

Chassis Assembly, LX31/LX41
067519-010

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1| 067729-010 | CHASSIS WELDMENT 1 41 | 011256-012 | SCREW, HHC 1/2-13UNC X 1-1/2 16
2 | 067700-000 | AXLE WELDMENT 1 42 | 011238-008 | LOCKWASHER, SPLIT 1/2 29
3 | 067743-000 [TRUNNION (L.H.) 1 43 | 011249-016 | LOCKNUT, HEX 1-14UNF ESNA 4
4 | 067742-000 | TRUNNION (R.H.) 1 44 | 011297-016 | WASHER, BELL 1” 4
5 | 067739-000 | STEERING LINK 1 45 | 064370-001 |CYLINDER PIN 1 X 5-1/4 2
6 | 067812-000 | BUSHING, STEERING 9 46 | 011258-012 | SCREW, HHC 3/4-10UNC X 1-1/2 4
7 | 067813-000 | CONNECTING LINK 5 47 | 012030-038 | SCREW, SOC HD 1/2-13UNC X 4 3/4 8
8 | 067746-000 | TRUNNION PIN 9 48 | 011469-005 | LUG NUT, 9/16-18 90° 16
9 | 067814-000 |PIVOT SHAFT, FRONT AXLE 1 51 | 011934-001 |FITTING, 90° 4MB - 4MJ

10 | 067748-000 | STEERING CLAMP 1 52 | 011757-005 | COTTER PIN

11 | 011238-012 | LOCKWASHER SPLIT 3/4 2 53 | 015961-010 | FITTING, TEE 10MB - 10MJ-10MJ

12 | 067816-000 | PLATE WELDMENT 1 54 | 011941-001 | FITTING-4MB-4MJ

13 | 067607-003 |HYDRAULIC MOTOR (FRONT) 2 55 | 011754-012 | COTTER PIN 5/32 X 1-1/2

* | 067607-010 |HYDRAULIC MOTOR SEAL KIT REF 56 | 011935-006 |FITTING, 45° 10MB - 10MJ

14 | 067600-002 | TORQUE HUB 9 57 | 011934-011 |FITTING, 90° 10MB - 10MJ

15 | 067603-002 | BRAKE 2 58 | 011934-003 | FITTING, 90° 6MB - 4MJ

* [ 067603-011 |SEAL KIT REF 59 | 012030-010 [ SCREW SOC HD 1/2-13 X 1-1/4

16 | 067601-003 |HYDRAULIC MOTOR(NO RELIEF VLV) 2 60 | 067878-000 | AXLE COVER 4WD

« 1 061817-010 |SEAL KIT REF 61 | 067674-008 |FITTING 45° 12MB-8MJ

17 | 067633-000 | STEERING CYLINDER 1 62 | 064296-004 | LIMIT SWITCH

* | 067633-010 | STEERING CYLINDER SEAL KIT REF 63 | 064294-005 | CLAMP LEVER

18 | 108060-000 | AXLE PIVOT CYLINDER ASSY 1 64 | 012002-010 |FITTING 10MJ - 10MJ 90°

*17108058-000 | AXLE PIVOT CYLINDER 1 66 | 011848-051 |CLEVIS PIN 1" DIA. X 2"

* 1 108050-010 |AXLE PIVOT CYLINDER SEAL KIT REF 67 | 063978-000 | PUMP HAND (BRAKE)

19 | 067637-000 | PIVOT BUSHING 68 | 011240-006 | WASHER 3/8 STD

21 | 067606-021 | BEARING, SCISSOR PIVOT 69 | 013336-001 |FITTING, LOSE STR

22 | 064298-005 |BEARING, AXLE PIVOT 71 | 011709-018 | SCREW MACH RD HD 10-24 X 2-1/4

23 | 062649-020 | BEARING, STEERING ROD 72 | 011248-003 | NUT HEX ESNA 10-24

24 | 067606-010 | BEARING 16DX16 73 | 067746-002 | TRUNNION PIN UPPER

25 | 067666-004 |TIRE & WHEEL - RH 74 | 011935-003 |FITTING 6MB - 6MJ 45°

26 | 067666-005 |TIRE & WHEEL - LH 75 | 011941-005 |FITTING 6MB - 6MJ STR

27 | 067664-000 | TIRE & WHEEL - RH 4WD FRONT 76 | 011252-004 | SCREW HHC 1/4-20 X 1/2

28 | 067664-001 | TIRE & WHEEL - LH 4WD FRONT 77 | 011240-004 | WASHER 1/4 FLAT STD

29 | 011252-020 | SCREW, HHC 1/4-20UNC X 2-1/2 78 | 064279-000 | THRUST WASHER

79 | 067805-099 | GROMMET MATL FT

o
o

30 | 011248-004 |NUT, HEX 1/4-20 ESNA

31 | 062642-020 |BEARING, 16 DU 12 80 | 024501-003 | SHEET 1/8 RUBBER 3 X 48

32 | 067746-001 | STEERING LINK PIN 81 | 013336-003 | FITTING LUBE 90°

33 | 011254-018 | SCREW, HHC 3/8-16UNC X 2-1/4 82 | 067865-000 | WHEEL HUB

34 | 011248-006 | NUT, HEX 3/8-16UNC ESNA 83 | 014122-001 | WHEEL BOLT 12
35 | 062889-012 | PIN, HAIR COTTER .177 X 3-1/2 84 | 012030-024 | SCREW, SOC HD 1/2-13 X 3 8
36 | 011848-050 | PIN, CLEVIS 1 X 2-3/4 85 | 067603-013 | GASKET REF
37 | 013315-011 |RETAINING “E” RING 86 | 029925-000 | CABLE, CONNECTOR 1/2” 1
38 | 011848-030 |CLEVIS PIN 1/2 X 2 87 | 012877-009 | BIDIRECTIONAL RELIEF VALVE 1800 PSI 2
39 | 011248-008 |NUT, HEX 1/2-13UNC ESNA * Not shown

NN =N BN NN N

40 | 011256-028 | SCREW, HHC 1/2-13UNC X 3-1/2

Page 12 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067519-010 Chassis Assembly, LX31/LX41

NOTES:

A APPLY LOCTITE 242 TO THREADS.

A TORGUE WHEEL NUTS TO 150 FT/LBS.FRONT AND REAR.
REFER TO SERVICE INFORMATION #SI 98.1.

A TORGUE MOUNTING BOLTS TO 75 FT/LBS.

TORGUE MOTOR / BRAKE ~ TORGUE HUB MOUNTING
SOCKET HEAD TO 75 FT/LBS.

A NOTE TIRE LUG TO WHEEL ORIENTATION.

INSTALL ITEM #43 NUT ONTO #45 CYLINDER PIN
AND LEAVE 172" OF EXPOSED THREAD (ONE SIDE ONLY).

A GREASE TRUNNION BEARINGS (16DX16-6) BEFORE
INSTALLING TRUNNION PINS.

FILL WITH SAE 90W GEAR OIL.

TORGUE SPINDLE NUT TO 350 FT/LBS.

<

5 LN

DETAIL -A-

UNLESS OTHERWISE NOTED TORGUE
FASTENERS TO UPRIGHT SPEC. #10S.

UNLESS OTHERWISE NOTED TORGUE
FITTINGS TO UPRIGHT SPEC. #106.

MOTOR DETAIL
(AS VIEWED FROM FRONT)

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 13



067519-011 Chassis Assembly, LX50

Chassis Assembly, LX50
067519-011

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1| 067729-010 | CHASSIS WELDMENT 1 43 | 011249-016 [LOCKNUT, HEX 1-14UNF ESNA 4
2 | 067700-000 | AXLE WELDMENT 1 44 | 011297-016 | WASHER, BELL 1” 4
3 | 067743-000 | TRUNNION (L.H.) 1 45 | 064370-001 | SCREW, HHC 3/4-10UNC X 1-1/2 2
4 | 067742-000 [TRUNNION (R.H.) 1 45 | 064370-001 |CYLINDER PIN 1 X 5-1/4 2
5 | 067739-000 | STEERING LINK 1 45 | 064370-001 |CYLINDER PIN 1 X 5-1/4 2
6 | 067812-000 | BUSHING, STEERING 9 46 | 011258-012 | SCREW, HHC 3/4-10UNC X 1-1/2 4
7 | 067813-000 | CONNECTING LINK 5 47 | 012030-038 | SCREW, SOC HD 1/2-13UNC X 4 3/4 8
8 | 067746-000 | TRUNNION PIN 9 48 | 011469-005 | LUG NUT, 9/16-18 90° 16
9 | 067814-000 | PIVOT SHAFT, FRONT AXLE 1 51 | 011934-001 FITTING, 90° 4MB - 4MJ 4
10 | 067748-000 | STEERING CLAMP 1 52 | 011757-005 |COTTER PIN 1
11 | 011238-012 | LOCKWASHER SPLIT 3/4 2 53 | 015961-010 | FITTING, TEE 10MB - 10MJ-10MJ 1
12 | 067816-000 | PLATE WELDMENT 1 54 | 011941-001 |FITTING, 4MB-4MJ 1
13 | 067607-003 |HYDRAULIC MOTOR (FRONT) 2 55 | 011941-014 |FITTING, 12MB - 8MJ 2
* | 067607-010 |HYDRAULIC MOTOR SEAL KIT REF 56 | 011935-006 |FITTING, 45° 10MB - 10MJ 2
14 | 067600-002 | TORQUE HUB 9 57 | 011934-011 |FITTING, 90° 10MB - 10MJ 1
15 | 067603-002 | BRAKE 2 58 | 011934-003 | FITTING, 90° 6MB - 4MJ 2
* [ 067603-011 |SEAL KIT REF 59 | 012030-010 [ SCREW SOC HD 1/2-13 X 1-1/4 8
16 | 067601-003 |HYDRAULIC MOTOR(NO RELIEF VLV) 2 60 | 067878-000 |AXLE COVER 4WD 1
* | 061817-010 |HYDRAULIC MOTOR SEAL KIT REF 61 | 067674-008 |FITTING 45° 12MB-8MJ 4
17 | 067633-000 | STEERING CYLINDER 1 62 | 064296-004 |LIMIT SWITCH 1
* | 067633-010 | STEERING CYLINDER SEAL KIT REF 63 | 064294-005 | CLAMP LEVER 1
18 | 108060-000 | AXLE PIVOT CYLINDER ASSY 1 64 | 012002-010 |FITTING 10MJ - 10MJ 90° 4
* 1 108058-000 | AXLE PIVOT CYLINDER REF 66 | 011848-051 [CLEVIS PIN 1" DIA. X 2” 1
* 1 108050-010 |AXLE PIVOT CYLINDER SEAL KIT REF 67 | 063978-000 | PUMP HAND (BRAKE) 1
19 | 067637-000 | PIVOT BUSHING 2 68 | 011240-006 | WASHER 3/8 STD 6
21 | 067606-021 | BEARING, SCISSOR PIVOT 2 69 | 013336-001 [FITTTING, LUBE STR 3
22 | 064298-005 | BEARING, AXLE PIVOT 5 71 | 011709-018 | SCREW MACH RD HD 10-24 X 2-1/4 4
24 | 067606-010 | BEARING 16DX16 6 72 | 011248-003 |NUT HEX ESNA 10-24 4
23 | 062649-020 |BEARING, STEERING ROD 2 73 | 067746-002 | TRUNNION PIN UPPER 2
25 | 067666-006 | TIRE & WHEEL - RH 1 74 | 011935-003 |FITTING 6MB - 6MJ 45° 1
26 | 067666-007 | TIRE & WHEEL - LH 1 75 | 011941-005 |FITTING 6MB - 6MJ STR 1
27 | 067664-002 | TIRE & WHEEL - RH 4WD FRONT 1 76 | 011252-004 | SCREW HHC 1/4-20 X 1/2 2
28 | 067664-003 |TIRE & WHEEL - LH 4WD FRONT 1 77 | 011240-004 | WASHER 1/4 FLAT STD 2
29 | 011252-020 | SCREW, HHC 1/4-20UNC X 2-1/2 6 78 | 064279-000 [ THRUST WASHER 2
30 | 011248-004 |NUT, HEX 1/4-20 ESNA 6 79 | 067805-099 | GROMMET MATL T 7.00
31 | 062642-020 | BEARING, 16 DU 12 2 80 | 024501-003 | SHEET 1/8 RUBBER 3 X 48 1
32 | 067746-001 | STEERING LINK PIN 2 81 | 013336-003 | FITTING LUBE 90° 2
33 | 011254-018 | SCREW, HHC 3/8-16UNC X 2-1/4 6 85 | 067865-000 | WHEEL HUB 2
34 | 011248-006 |NUT, HEX 3/8-16UNC ESNA 6 86 | 014122-001 |WHEEL BOLT 12
35 | 062889-012 [PIN, HAIR COTTER .177 X 3-1/2 2 87 | 012030-024 | SCREW SOC HD 1/2-13 X 3 8
36 | 011848-050 | PIN, CLEVIS 1 X 2-3/4 1 88 | 067603-013 | GASKET REF
37 | 013315-011 |RETAINING “E” RING 9 89 | 029925-000 | CABLE, CONNECTOR 1/2” 1
38 | 011848-030 |CLEVIS PIN 1/2 X 2 9 90 | 011754-012 |COTTER PIN 5/32 X 1-1/2 2
39 | 011248-008 |NUT, HEX 1/2-13UNC ESNA 17 91 [ 012877-009 |BIDIRECTIONAL RELIEF VALVE 1800 PSI 2
40 | 011256-028 | SCREW, HHC 1/2-13UNC X 3-1/2 2 * Not shown
41 | 011256-012 | SCREW, HHC 1/2-13UNC X 1-1/2 16
42 | 011238-008 | LOCKWASHER, SPLIT 1/2 29

Page 14 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067519-011 Chassis Assembly, LX50

NOTES

A APPLY LOCTITE 242 TO THREADS.

A TORGUE WHEEL NUTS/BOLTS TO 150 FT/LBS.
FRONT AND REAR.
REFER TO SERVICE INFORMATION #SI 98.1.

A TORGLE MOUNTING BOLTS TO 75 FT/LBS.

TORGLE MOTOR / BRAKE ~ TORGUE HUB MOUNTING
SOCKET HEAD TO 75 FT/LBS.

A NOTE TIRE LUG TO WHEEL ORIENTATION.
INSTALL ITEM #43 NUT ONTO #45 CYLINDER PIN
AND LEAVE 12" OF EXPOSED THREAD
(ONE SIDE ONLY).

A GREASE TRUNNION BEARINGS (160X16-6) BEFORE
INSTALLING TRUNNION PINS.

FILL WITH SAE 9OW GEAR DIL.

TORGLE SPINDLE NUT TO 350 FT/LBS..

UNLESS OTHERWISE NOTED TORGUE
FASTENERS TO UPRIGHT SPEC. #105

UNLESS OTHERWISE NOTED TORGUE
FITTINGS TO UPRIGHT SPEC. #106

MOTOR DETAIL
(AS VIEWED FROM FRONT)

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 15



067422-000 Scissor Linkage Assembly, LX31

Scissor Linkage Assembly, LX31

067422-000
1| 067550-001 | ARM WELDMENT 1 16 | 067635-021 | LIFT CYLINDER 1
2 | 067551-002 | ARM WELDMENT 1 * | 067635-031 |LIFT CYLINDER SEAL KIT REF
3 | 067552-000 | ARM WELDMENT 1 17 | 014033-048 [H.H.C.S. 1/2-13 UNC X 6 GR. 8 8
4 | 067593-001 | ARM WELDMENT 1 18 | 014033-032 [H.H.C.S. 1/2-13 UNC X 4 GR. 8 6
5 | 067828-001 | ARM WELDMENT 1 19 | 011248-008 |HEX LOCK NUT 1/2-13 UNC 14
6 | 067830-000 | ARM WELDMENT 1 20 | 067591-000 | SUPPORT WELDMENT 1
7 | 067832-000 | ARN WELDMENT 1 21 | 013336-001 | GREASE FITTING 14
8 | 011786-017 | MACHINERY BUSHING, 2" ID X 14 GA. 1 22 | 011934-004 | ADAPTER 90° #6
1

9 | 011757-028 |COTTER PIN 3/8 DIA X 3-1/2 23 | 063925-003 | DOWN VALVE

10 | 067606-020 | BEARING, 2” I.D. X 1 1/2” LG. 12 24 | 03570-001 | RETAINING PIN ASSLY
11 | 067606-030 |BEARING, 3” I.D. X 1 1/2” LG. 16 25 | 067659-000 | CABLE ASSY

12 | 067583-000 | PIN WELDMENT 5 26 | 067877.000 | COUPLER

13 | 067580-000 | PIN WELDMENT 8 27 | 015919-006 | ORIFICE PLATE

14 | 067585-000 | PIN WELDMENT 28 | 05133-000 |SPRING

15 | 067586-000 |PIN, CYLINDER 29 | 067593-010 | ARM WELDMENT

Y Y

16 | 067635-020 | LIFT CYLINDER 32 | 011940-006 |FITTING 4MP-6MJ 90°

* | 067635-030 | LIFT CYLINDER SEAL KIT REF

Page 16 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067422-000 Scissor Linkage Assembly, LX31

NOTE:
INSTALL ORIFICE
PLATE WITH
GROOVE DOWN

CYLINDER DETAIL

NOTES:
1. INSTALL BEARINGS WITH LOCTITE # 609

2. APPLY GREASE INSIDE BEARING BEFORE
INSTALLING PIN.

. UNLESS OTHERWISE STATED, ALL FASTENERS
TO BE TORGUED PER UPRIGHT SPEC. 105.
AND ALL FITTINGS TO BE TORGUED PER
UPRIGHT SPEC. 106.

108049-009 LX31/LX41/ LX50 Work Platform | Parts Manual Page 17



067423-000 Scissor Linkage Assembly, LX41

Scissor Linkage Assembly, LX41
067423-000

ITEM PARTNO.  PART/MATERIAL DESCRIPTION QTy. ITEM PARTNO.  PART/MATERIAL DESCRIPTION QTy.
1 | 067550-001 | ARM WELDMENT 1 17 | 014033-048 [H.H.C.S. 1/2-13 UNC X 7 1/2GR. 8 8
2 | 067551-002 | ARM WELDMENT 1 18 | 014033-032 [H.H.C.S. 1/2-13 UNC X 4 1/2GR. 8 12
3 | 067552-000 | ARM WELDMENT 1 19 | 011248-008 [HEX LOCK NUT 1/2-13 UNC 20
4 | 067593-001 [ARM WELDMENT 1 20 | 067591-000 | SUPPORT WELDMENT 1
5 | 067553-001 | ARM WELDMENT 1 21 | 013336-001 | GREASE FITTING 20
6 | 067554-000 | ARM WELDMENT 2 22 | 011941-005 | STRAIGHT ADAPTER #6 1
7 | 067555-000 | ARM WELDMENT 1 23 | 063925-003 | DOWN VALVE 1
8 | 067556-000 | ARM WELDMENT 1 24 | 03570-001 |RETAINING PIN ASSLY 1
9 | 067557-000 | ARM WELDMENT 1 25 | 067659-010 | CABLE ASSLY 1
10 | 067606-020 | BEARING, 2” 1.D. X 1 1/2” LG. 28 26 | 067877-000 | COUPLER 1
11 | 067606-030 | BEARING, 3" 1.D. X 1 1/2” LG. 16 27 | 15919-003 |ORIFICE PLATE 1
12 | 067583-000 | PIN WELDMENT 11 28 | 05133-000 |SPRING 1
13 | 067580-000 | PIN WELDMENT 8 29 | 011786-017 | MACHINERY BUSHING, 2” ID X 14 GA. 1
14 | 067585-000 | PIN WELDMENT 1 30 | 011757-028 |COTTER PIN 3/8 DIA X 3-1/2 1
15 | 067586-000 | PIN, CYLINDER 2 31 | 067593-010 | ARM WELDMENT 1
16 | 067635-021 | LIFT CYLINDER 1 32 | 011940-006 |FITTING 4MP-6MJ 90° 1
* | 067635-031 |LIFT CYLINDER SEAL KIT REF

Page 18 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067423-000 Scissor Linkage Assembly, LX41

0
) PEE®
‘ // \j
o>~ T
@ %
N CCOO
I
‘% EOEE

\

\(J\Q?QQG

E
INSTALL ORIFICE
PLATE WITH
GROOVE DOWN

/ @ CYLINDER DETAIL
Ny <f
¢ ~
= S b@@@
0 .

~
S (20819
a4
0600, NDTES:
- S I INSTALL BEARINGS WITH LOCTITE # 8603
@
3 2. APPLY GREASE TO INSIBE BEARING BEFORE
@@@9 INSTALLING PIN.
3. UNLESS DTHERWISE NOTED, TORGUE FASTENERS
0 TO UPRIGHT SPEC. #105.

108049-009 LX31/LX41/ LX50 Work Platform | Parts Manual Page 19



067424-000 Scissor Linkage Assembly, LX50

Scissor Linkage Assembly, LX50
067424-000

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1| 067968-001 | ARM WELDMENT 1 22 | 011941-005 | STRAIGHT ADAPTER #6 2
2 | 067969-001 | ARM WELDMENT 1 23 | 060291-000 | DOWN VALVE 2
3 | 067970-000 | ARM WELDMENT 1 24 | 003570-002 | RETAINING PIN ASSLY 1
4 | 067971-001 | ARM WELDMENT 1 25 | 067556-000 | ARM WELDMENT 1
5 | 067972-001 | ARM WELDMENT 1 26 | 067976-001 | ARM WELDMENT 1
6 | 067973-000 | ARM WELDMENT 9 27 | 015919-003 | ORIFICE PLATE 2
7 | 067974-000 | ARM WELDMENT 1 28 | 005133-000 [SPRING 2
8 | 067975-000 | ARM WELDMENT 1 29 | 011786-017 | MACHINERY BUSHING, 2” ID X 14 GA. 2
9 | 067557-010 | ARM WELDMENT 1 30 | 011757-028 |[COTTER PIN 3/8 DIA X 3-1/2 2
10 | 067606-020 |BEARING, 2 1.D. X 1 1/2” LG. 48 33 | 067635-024 |LIFT CYLINDER 1
11 | 067606-030 | BEARING, 3" 1.D. X 1 1/2” LG. 3 * | 067635-034 | LIFT CYLINDER SEAL KIT REF
12 | 067583-000 | PIN WELDMENT 20 34 | 011256-036 | SCREW HHG 1/2-13UNC X 4 1/2 10
13 | 067580-000 | PIN WELDMENT 2 35 | 011248-004 | NUT HEX ESNA 1/4-20UNC 4
14 | 067585-000 | PIN WELDMENT 9 36 | 011252-040 | SCREW HEX 1/4-20UNC X 5 2
15 | 067586-000 | PIN, CYLINDER 2 37 | 067979-000 | SCISSOR BRACE CONNECTOR WELDMENT 1
16 | 067635-025 | LIFT CYLINDER 1 38 | 067971-010 | ARM WELDMENT 1
* | 067635-035 |LIFT CYLINDER SEAL KIT REF 39 | 067975-010 | ARM WELDMENT 1
17 | 014033-048 | SCREW 1/2-13 UNC X 6 GR. 8 4 40 | 011940-006 | FITTING, 6MJ-4MP 90 2
18 | 014033-032 | SCREW HHC 1/2-13 UNC X 4 GR. 8 12 41 | 020021-010 | PLUG, 10MB 2
19 | 011248-008 |HEX LOCK NUT 1/2-13 UNC % 42 | 020733-002 |FITTING TEE 6FJX-6MJ-6MJ 1

20 | 067591-000 | SUPPORT WELDMENT 9 43 | 011252-006 | SCREW HHGS 1/4-20UNC X 3/4 2

21 | 013336-001 | GREASE FITTING % 44 | SEEFINAL |CLAMP REF

Page 20 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067424-000 Scissor Linkage Assembly, LX50

NOTES:

. INSTALL BEARINGS WITH LOCTITE # 609

2. APPLY GREASE TO INSIDE BEARING BEFORE
INSTALLING PIN.

3. UNLESS OTHERWISE STATED, ALL FASTENERS
TO BE TORGUED PER UPRIGHT SPEC. 105.
AND ALL FITTINGS TO BE TOROUED PER
UPRIGHT SPEC. 106.

4. ADD ITEM 42 TO BOTTOM CL\YLINDER ONLY

() SEE NOTE 4.

NOTE: INSTALL ORIFICE
PLATE WITH
GROOVE DOWN

CYLINDER DETAIL
2 PLACES

N/ \ : §\‘ ,,.°\ </
- \\/g// RS
\ goco
N \&

BETAIL
SICSSOR BRACE SUPPORT
& CONNECTOR ASSEMBLY

108049-009 LX31/LX41/ LX50 Work Platform | Parts Manual Page 21



067528-010 Controller Assembly, LX31/LX41/LX50

Controller Assembly, LX31/LX41/LX50
067528-010

ITEM PART NO. PART/MATERIAL DESCRIPTION
1 | 067487-000 | LX CONTROL BOX
2 | 067643-001 | CONTROLLER, PROPORTIONAL 12V
* | 015772-001 | MICRO SWITCH
* | 066544-014 | STEERING SWITCH
* | 063913-003 | BOOT, STEERING SWITCH
* | 063913-004 | ROCKER ASSEMBLY
* | 066544-010 | HANDLE, 2 PIECE
* | 066544-011 | LEVER, INTERLOCK
* | 066544-012 | SWITCH, INTERLOCK
* | 066544-013 |BOOT, CONTROL HANDLE SHAFT
066544-015 | FLANGE, CONTROLLER MOUNTING
067486-002 | COVER PLATE, CONTROLLER BOX
067483-000 | CONTROLLER SUPPORT
029925-010 | CABLE CONNECTOR, 3/4”
066805-010 | CONTACT BLOCK, N.O.
064666-000 | KEY SWITCH
005442-000 |KEY
9 | 066805-002 | SELECTOR SWITCH
10 | 066805-018 |PUSH BUTTON
11 | 066805-006 | MUSHROOM BUTTON
12 | 068133-000 | INDICATOR LIGHT
14 | 063951-001 | RELAY
15 | 029939-003 | CONDUIT NUT, 3/4”
16 | 011248-047 | LOCKNUT, #6-32
17 | 011715-004 | SCREW, #6-32 X 1/2
19 | 063926-011 | CAP PLUG
20 | 011252-006 | SCREW, 1/4-20 UNC, HEX HD CAP X 3/4
21 | 011248-004 | LOCKNUT, 1/4-20 UNC, HEX
23 | 068889-099 | WEATHERSTRIP 1/2 X 3/6 FOAM 3
24 | 010952-004 | SCREW, BUTT. HD, TORX, 10-24 UNC X 1/2
26 | 066805-011 | CONTACT BLOCK N.C.
27 | 066805-012 | CONTACT BLOCK, DOUBLE, N.C.-N.O.
100 | 029610-018 | CONNECTOR FORK TERM 12-10 GA. #8
101 | 029610-002 | CONNECTOR FORK TERM 16-14 GA. #8
102 | 029615-002 | CONNECTOR FEMALE PUSH 16-14 GA.
103 | 063956-003 | PLUG, HOUSING
104 | 063956-010 | PIN, CONTACT MALE
105 | 029452-099 |WIRE 16 GA. BLACK
106 | 029450-099 | WIRE 16 GA. BLUE
108 | 029453-099 | WIRE 16 GA. ORG
109 | 029477-099 | WIRE 16 GA. ORG/BLK
110 | 029454-099 |WIRE 16 GA. RED

* Not shown

Drawing 1 of 2

o
=
=

*

HIGH
SPEED

*oolN|O|B|wW

(,3_A|\3\,|\3_A|\3oj__rlN|\3|\3|\3M_;_A_A_;_AM_A_;_A_A_A_;_A_;_A_;_A_;_;_A_A_;_.

@ REF

N|—= =W
o|3|=|a|T

Page 22 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067528-010 Controller Assembly, LX31/LX41/LX50

Drawing 2 of 2

X08 o3 T10ad1ND]

18

940

d3T10d1NOT

e J
w1 |z | 9 | @
HatH | | N
5 -
| X
@\r _— d0ls
+ ADNFOEIN3
o ¥
70
=
o
14171 / 3TN0 o~ W I3
O om—— a—
(@ (o) h
THOTT
E e o T78vN3
m 70
E 5 M INLN0
—
~ INTSIOH 9MTd
310d 21
03s
AV T3S
g v
] =
,“.@ 2 m”.
Hq,m,zmn
@
LD ® O @1z
@) @ | 000 0T m
®O 6O pm— @)
@ IV 1433
3704 el

N

S
2
|

©

‘I'N

@

D9/ H0H) ‘ON

O~ mO

Page 23

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



108044-000 Upper Controller Wiring Diagram, LX Diesel/Dual Fuel
Upper Controller W

108044-000

iI/Dual Fuel

iese

» LX D

iagram

iring

—— --——--—— X08 337104.Nd3

na
940

03d

- SFOYINDGD
o
I ]
N
_E . PR
7~ m IS | €S
L
© d
INEN0L "IN i
ob I
| X
= (— d0LS
2 + @ \ELNENE
= v
1417 7 3ATY0 L~ | |
PR W 3
/930 ol
oN ET 7 = LHITT
, 378YN3
IN JAIH0
ONISMOH 9N7d D
3I0d 21 w
=
70
<
5 |R
033
AV v3I1d333d
5 v ] I0d 21
—a |1 1D \
=g 1G=|D—" Av@@® 03y =
— poNg— S
40 pa— OO® O+ S
O
@ ©®|® O+~
=
= |3 7 3 B[EB REERE 5
7~ = o = o O = o |—|Z 7= el
< < < NN SIS OIS [as]
70 = = ssi{ve] = (@O o=
m T T — — T |
0 — = 7 7N — [7< 7N|[—
030

©
MOB 7 3H0HD

)

B!

‘oN

AT8/1HM

(N/d d04 ASSY WWNI4 335)
3183 J0LONANOI-IL TN

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual

Page 24



NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 25



067521-026  Control Module Assembly, LX31/LX41 - Dual Fuel

Control Module Assembly, LX31/LX41 - Dual Fuel
067521-026

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1| 067810-003 | CONTROL MODULE WELDMENT 1 30 | 026554-002 |POP RIVET, 1/4 DIA (.251-.375 GRIP) 36
2 | 067491-001 | CONTROL BOX , D/F 1 31 | 011248-006 |NUT, 3/8-16 ESNA 11
* | 067491-011 | PC BOARD WITHOUT OUTRIGGER 1 32 | 011252-006 | SCREW, HHC 1/4-20 X 3/4 2
* | 067491-012 | PC BOARD WITH OUTRIGGER 1 33 | 011248-004 |NUT, 1/4-20 ESNA 4
3 | 067485-000 | FUEL TANK, ASSEMBLY, GAS 1 34 | 011239-006 | WASHER, 3/8”, SPLIT LOCK 2
4 | 063650-012 | GAS SPRING 1 35 | 067854-001 | ANGLE, FUEL TANK MOUNT 1
5 | 067484-000 | CONTROL BOX MOUNT 1 36 | 011240-006 | WASHER, 3/8”, STD, FLT 6
6 | 067648-008 |END FITTING, GAS SPRING REF 37 | 011254-006 | SCREW HHC 3/8-16 X 3/4 2
7 | 067629-000 |LATCH, FLUSH LIFT & TURN 2 39 | 062125-084 | CABLE, BATTERY X 84 1
8 | 05299-000 |LATCH, TOGGLE 2 40 | 011240-004 |WASHER 1/4 FLAT 4
9 | 067902-000 | BRACKET, GAS SPRING 1 41 | 011254-004 | SCRW HHC GR5 3/8-16UNC X 1/2 4
10 | 063947-008 |NUT HEX ESNA M8 2 42 | 011237-006 | WASHER, 3/8 STAR 1
11 | 014435-001 | TERMINAL, BATTERY 2 43 | 011248-005 |NUT, HEX 5/16-18 ESNA 4
12 | 067489-001 | VALVE BLOCK ASSY. (4WD) 1 44 | 015936-004 |SCR, SHOULDER 3/8 DIA. X 1/2 2
13 | 012739-099 |HOSE, 1/4 1.D. 1 45 | 030841-030 | WELDMENT, STAIR 1
14 | 067892-000 | BRACKET, VALVE BLOCK 1 46 | 011275-006 | SCREW HHC 10-32UNF X 3/4” 4
15 | 020541-001 |HOSE CLAMP 1 47 | 011238-002 | WASHER SPLIT-LOCK #10 4
16 | 011254-008 | SCRW HHC GRS 3/8-16UNC X 1 12 48 | 067492-001 | WIRE HARNESS, MAIN CONTROL 1
17 | 011708-004 | SCRW MACH RD HD 8-32UNC X 1/2 4 49 | 067492-002 | WIRE HARNESS, VALVE BLOCK 1
18 | 011248-002 [LOCK NUT, ESMA 8-32UNC 2 50 | 029931-003 | CONN. FEMALE PUSH, 16-14 AWG, .250 TAB 4
19 | 064040-000 | ANGLE, BATTERY HOLD DOWN 1 51 | 029454-099 |WIRE 16 AWG THHN STRD COP RED 6 IN.
20 | 062299-002 | BATTERY, 12 VDC GROUP-27C 1 52 | 062125-004 |CABLE, BATTERY X 18 FOR SHIPPING 1
21 | 067856-000 | WELDMENT, STIFFENER 1 53 | 062125-096 | CABLE, BATTERY X 96 1
22 | 012039-000 |ROD, BATTERY HOLD DOWN 2 56 | 067615-049 |HOSE ASSY X 100” 1
23 | 025427-002 |HANDLE 1 57 | 027823-000 | TANK MOUNTING BRACKET 1
24 | 011253-006 | SCR HHC 5/16-18 X 3/4 2 58 | 027934-009 | FUEL TANK, PROPANE 1
25 | 067808-000 | HINGE, 1 1/2 X 23 7/8 2 60 FEMALE ADAPTER (PROPANE TANK) 1
26 | 067809-002 [HINGE, 1 1/2 X 65 1 61 |Suppliedwith | FITTING,STR 2MP-6MJ BRASS 1
27 | 067799-008 | MODULE COVER / CONTROL 1 62 engine | RELIEF VALVE 400 PS| 1
28 | 030841-031 | MODULE DOOR, R.H. 1 63 FITTING 2-2-2 STR TEE BRASS 1
29 | 030841-032 | MODULE DOOR, L.H. 1

Page 26 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067521-026  Control Module Assembly, LX31/LX41 - Dual Fuel

Drawing 1 of 2

TO SOLENOID/FILTER

TO POWER
MODULE

NOTES :UNLESS OTHERWISE SPECIFIED

A END FITTING, ITEM 6 SUPPLIED W/GAS SPRING, ITEM 4.

A ADD LOCKTITE 242 TO ASSEMBLY

TOROUE FASTENERS TO UPRIGHT SPEC. #1035
TOROUE FITTINGS TO UPRIGHT SPEC. #106

A UNLESS OTHERWISE NOTED

Page 27

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



067521-026  Control Module Assembly, LX31/LX41 - Dual Fuel

Drawing 2 of 2

S3991d
SY3991d ON

T13NVd QdvOg LINJdIJ 83 T1081N0D

"ST300W OMp NO
N S3dWNT ON - STI300W
OMg 1Y NO 0331N03y
O [ o | — 01S OL BS WOYH 33dWr
LN ES]
LIWIT ONHES] 033 INE3Y
ALBND ES OL IS WOdH d3dWIr T8
NId OF d30ONITTAD L4171 OL
A18/NdD @
S SIS
Y074 ITXY SHIIY SSANAVH OINI XIML
% — e SFAIN 1IIND
JEND
NId 2
IER] HJILIMS NAOO
W3O4LY1d DL
JIN00W TONLNOD - - - - - - -
NYL N T JOSN3S
19 al—— .
1L SN
s ~ _
] \
\ ) |
(M3IA 30IS) (MIIA INOH) I
22079 IATVA 0078 3A VA T |
e g o3ddn 0L
pus
S @6\@
A
bre/n @T ’ﬁ%ﬁ SSANYYH OINI XML "
X08 T0YIND] &) o 03sn LON
AL o = LHIN
SlElE  n
=l = (6v) AN o (STSSYHD 40 INOSH)

b ——an

1HM/>Nd

LvOd 3XY 0L

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual

Page 28



NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 29



067521-027 Control Module Assembly, LX31/LX41 Diesel

Control Module Assembly, LX31/LX41 Diesel
067521-027

ITEM | PARTNO.  PART/MATERIAL DESCRIPTION ary. ITEM  PARTNO.  PART/MATERIAL DESCRIPTION ary.

1 | 067810-003 | CONTROL MODULE WELDMENT 1 28 | 030841-031 MODULE DQOOR, R.H. 1
2 | 067491-002 | CONTROL BOX , DIESEL 1 29 | 030841-032 | MODULE DOOR, L.H. 1
3 | 067485-001 | FUEL TANK, ASSEMBLY, DIESEL 1 30 | 026554-002 | POP RIVET, 1/4 DIA (.251-.375 GRIP) 36
4 | 063650-012 |GAS SPRING 1 31 | 011248-006 |NUT, 3/8-16 ESNA 7
5 | 067484-000 | CONTROL BOX MOUNT 1 32 | 011252-006 | SCREW, HHC 1/4-20 X 3/4 2
6 | 067648-008 |END FITTING, GAS SPRING REF 33 | 011248-004 |NUT, 1/4-20 ESNA 4
7 | 067629-000 | LATCH, FLUSH LIFT & TURN 9 34 | 011239-006 | WASHER, 3/8”, SPLIT LOCK 2
8 | 05299-000 |LATCH, TOGGLE 9 35 | 067854-001 |ANGLE, FUEL TANK MOUNT 1
9 | 067902-000 | BRACKET, GAS SPRING 1 36 | 011240-006 | WASHER, 3/8”, STD, FLT 6
10 | 063947-008 | NUT HEX ESNA M8 9 37 | 011254-006 | SCREW HHC 3/8-16 X 3/4 2
11 | 014435-001 | TERMINAL, BATTERY 2 38 | 012736-099 |HOSE, 3/16 ID 1T
12 | 067489-001 |VALVE BLOCK ASSY. (4WD) 1 39 | 062125-084 |CABLE, BATTERY X 84 1
13 | 012739-099 |HOSE, 1/4 1.D. 1 40 | 011240-004 |WASHER 1/4 FLAT 4
14 | 067892-000 | BRACKET, VALVE BLOCK 1 41 | 011254-004 | SCRW HHC GR5 3/8-16UNC X 1/2 4
15 | 020541-001 | HOSE CLAMP 9 42 | 011237-006 | WASHER, 3/8 STAR 1
16 | 011254-008 | SCRW HHC GR5 3/8-16UNC X 1 8 43 | 011248-005 | NUT, HEX 5/16-18 ESNA 4
17 | 011708-004 | SCRW MACH RD HD 8-32UNC X 1/2 4 44 | 015936-004 |SCR, SHOULDER 3/8 DIA. X 1/2 2
18 | 011248-002 |LOCK NUT, ESMA 8-32UNC 2 45 | 030841-030 | WELDMENT, STAIR 1
19 | 064040-000 |ANGLE, BATTERY HOLD DOWN 1 46 | 011275-006 | SCREW HHC 10-32UNF X 3/4” 4
20 | 062299-002 |BATTERY, 12 VDC GROUP-27C 1 47 | 011238-002 | WASHER SPLIT-LOCK #10 4
21 | 067856-000 | WELDMENT, STIFFENER 1 48 | 067492-001 | WIRE HARNESS, MAIN GONTROL 1
22 | 012039-000 | ROD, BATTERY HOLD DOWN 9 49 | 067492-002 | WIRE HARNESS, VALVE BLOCK 1
23 | 025427-002 |HANDLE 1 50 | 029931-003 |CONN. FEMALE PUSH, 16-14 AWG, .250 TAB 4
24 | 011253-006 | SCR HHC 5/16-18 X 3/4 9 51 | 029454-099 | WIRE 16 AWG THHN STRD COP RED 6 IN.
25 | 067808-000 |HINGE, 1 1/2 X 23 7/8 9 52 | 062125-004 | CABLE, BATTERY X 18 FOR SHIPPING 1
26 | 067809-002 |HINGE, 1 1/2 X 65 1 53 | 062125-096 | CABLE, BATTERY X 96 1
27 | 067799-008 | MODULE COVER / CONTROL 1 54 | 029945-032 | LEVEL SENSOR, BI-DIRECTIONAL 1

Page 30 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067521-027 Control Module Assembly, LX31/LX41 Diesel

Drawing 1 of 2

NOTES :UNLESS OTHERWISE SPECIFIED

A END FITTING, ITEM 6 SUPPLIED W/GAS SPRING, ITEM 4.

A ADD LOCKTITE 242 TO ASSEMBLY

A UNLESS OTHERWISE NOTED

TORBUE FASTENERS TO UPRIGHT SPEC. #105
TORGUE FITTINGS TO UPRIGHT SPEC. #106.

Page 31

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



067521-027 Control Module Assembly, LX31/LX41 Diesel

Drawing 2 of 2

Sd3991d mzH

J1ANVd 0dvog LINJdID o3 1T10d1NDD

BBy S| [swey %8;

AILTENDD

mmqumH Md 1¢

D
NId 21
SRR [SAVIRY| [ )
1IN TS
LINTT DN ES]
AP
NId D7
W — SEIrd N |
“”_uﬁ V014 3NV SH399TY

=— JN00A T0d1NOD

“S1300W

SOMy NO d3dWNT ON “ATIND
300N OMe NO 03dINg3d
01S 01 BS WO d3dWNr

"STI300W TV d04 03d4IN03d

€S 0L IS Wodd d3dnnr

§30NTIAD 14171 0L e

J8/ND

"ASSY IWNIJ LY (031D3NNODJ
N3d0 SON3 39IM 3AY3IT

“wmmz%\z OINI 201

S3dIM L33NNDOD

HJILIMS NmOd
NaO41vd 0L

_ X0g 1081INOD

I —— JOSN3S
W 1L 0l

(M3IA 30IS)H
230718 IAIVA

/¢
9

(M3IA INOdH)
22078 3IATVA

\LHM /0y

A8

pa/9s80

LHM/N18
E )783
a/ma

e

RG]
IHRNSD

e
o
fa R0
i
@

©)

d3TI0d1INOD
d3ddn oL

0y

\/
L]

nie

(L]

1HMINd

e . ]

e
1HM/SNd

"ASSV_TYNI4 1V O3133NNDJ
N3d0 SON3 31N 3AVI

SSINAYH OINI MInL _
g3sn 10N |

(SISSVHI 40 INOd4)
o4 31Xy 0L

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual

Page 32



NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 33



067521-030 Control Module Assembly, LX50 - Dual Fuel

Control Module Assembly, LX50 - Dual Fuel
067521-030

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.

1 | 067810-003 | CONTROL MODULE WELDMENT 1 33 | 011248-004 |NUT, 1/4-20 ESNA 6
2 | 067491-003 | CONTROL BOX , D/F, W/OUTRIGGER 1 34 | 011239-006 | WASHER, 3/8”, SPLIT LOCK 2
3 | 067485-000 | FUEL TANK, ASSEMBLY, GAS 1 35 | 067854-001 |ANGLE, FUEL TANK MOUNT 1
4 | 063650-012 | GAS SPRING 1 36 | 011240-006 | WASHER, 3/8”, STD, FLT 6
5 | 067484-000 | CONTROL BOX MOUNT 1 37 | 011254-006 | SCREW HHC 3/8-16 X 3/4 2
6 | 067648-008 |END FITTING, GAS SPRING REF 39 | 062125-084 | CABLE, BATTERY X 84 1
7 | 067629-000 | LATCH, FLUSH LIFT & TURN 2 40 | 011240-004 | WASHER 1/4 FLAT 4
8 | 05299-000 |LATCH, TOGGLE 2 41 | 011254-004 | SCRW HHC GR5 3/8-16UNC X 1/2 4
9 | 067902-000 | BRACKET, GAS SPRING 1 42 | 011237-006 | WASHER, 3/8 STAR 1
10 | 063947-008 | NUT HEX ESNA M8 2 43 | 011248-005 |NUT, HEX 5/16-18 ESNA 4
11 | 014435-001 | TERMINAL, BATTERY 2 44 | 015936-004 | SCR, SHOULDER 3/8 DIA. X 1/2 2
12 | 067489-001 | VALVE BLOCK ASSY. (4 W.D.) 1 45 | 030841-030 | WELDMENT, STAIR 1
13 | 012739-099 [HOSE, 1/4 1.D. " 46 | 067490-000 | VALVE BLOCK, OUTRIGGER CONTROL 1
14 | 067892-000 | BRACKET, VALVE BLOCK 1 47 | 011252-032 | SCREW HHC 1/4-20UNC X 4 2
15 | 020541-001 | HOSE CLAMP 1 48 | 011275-006 | SCREW HHC 10-32UNF X 3/4” 4
16 | 011254-008 | SCRW HHC GR5 3/8-16UNC X 1 12 49 | 011238-002 | WASHER SPLIT-LOCK #10 4
17 | 011708-004 | SCRW MACH RD HD 8-32UNC X 1/2 4 50 | 067492-001 | WIRE HARNESS, MAIN CONTROL 1
18 | 011248-002 [LOCK NUT, ESMA 8-32UNC 2 51 | 067492-002 |WIRE HARNESS, VALVE BLOCK 1
19 | 064040-000 | ANGLE, BATTERY HOLD DOWN 1 52 | 020733-005 | TEE 12FJ-12MJ-12MJ 2
20 | 062299-002 | BATTERY, 12 VDC GROUP-27C 1 53 | 014693-003 | ADAPTER, 12FJ-6MJ 2
21 | 067856-000 | WELDMENT, STIFFENER 1 54 | 029931-003 | CONN. FEMALE PUSH, 16-14 AWG, .250 TAB 4
22 | 012039-000 | ROD, BATTERY HOLD DOWN 2 55 | 029454-099 |WIRE 16 AWG THHN STRD COP RED 6 IN.
23 | 025427-002 |HANDLE 1 56 | 067615-049 [HOSE ASSY X 100” 1
24 | 011253-006 | SCR HHC 5/16-18 X 3/4 2 57 | 027823-000 | TANK MOUNTING BRACKET 1
25 | 067808-000 |HINGE, 1 1/2 X 23 7/8 2 58 | 027934-009 | FUEL TANK, PROPANE 1
26 | 067809-002 | HINGE, 1 1/2 X 65 1 59 | 062125-004 | CABLE, BATTERY X 18 FOR SHIPPING 1
27 | 067799-008 | MODULE COVER / CONTROL 1 60 FEMALE ADAPTER (PROPANE TANK) 1
28 | 030841-031 [MODULE DOOR, R.H. 1 61 |Suppliedwith |FITTING,STR 2MP-6MJ BRASS 1
29 | 030841-032 | MODULE DOOR, L.H. 1 62 engine | RELIEF VALVE 400 PS| 1
30 | 026554-002 |POP RIVET, 1/4 DIA (.251-.375 GRIP) 36 63 FITTING 2-2-2 STR TEE BRASS 1
31 | 011248-006 | NUT, 3/8-16 ESNA 1 64 | 062125-096 | CABLE, BATTERY X 96 1
32 | 011252-006 | SCREW, HHC 1/4-20 X 3/4 2

Page 34 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067521-030 Control Module Assembly, LX50 - Dual Fuel

Drawing 1 of 2

NOTES :UNLESS OTHERWISE SPECIFIED
/I END FITTING, ITEM 6 SUPPLIED W/GAS SPRING, ITEM 4,

A ITEMS 52 AND 53 SCREW ONTO ADAPTERS IN PORTS
1 AND 16 OF VALVE BLOCK.

A ADD LOCKTITE 242 TO ASSEMBLY
A UNLESS OTHERWISE NOTED

TORGUE FASTENERS TO UPRIGHT SPEC. #105
TORQUE FITTINGS TO UPRIGHT SPEC. #106.

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 35



067521-030 Control Module Assembly, LX50 - Dual Fuel

Drawing 2 of 2

TENVd Odv08 LINJ9I3 a3 110d1N03

m%uuil/
Sd3991d mzH

SR (SN SV
11 zj
1IWDT

S33II ON

V0 TNV —
E Sy [Savd M%SE

i

AN
NId ¢l

10N
NId 0%

d0LTINDD
NId v2

"ST1I300W OMY NO

d3dWIE ON “ STH00W
OMc TV NO 0391IMD3d
01S 0L BS WOd4 d3dWnr

‘03d41INE3y
ES OL IS WOdH d3dWnr

RG]

d30ONITAD 1417 OL

"ASSY TIYNI4 1V (03123NNOD
N3d0 SON3 3dIM 3AVIT

A18/NdI

Nd HOLIMS
LINITdN OL

HOLIMS NmMOd
WdO41vV'1d 01

3M00W T0dLNO3

X08 081INO3

NV N e JOSN3S
T 1711 0L

(M3IA 30IS)
22078 IATIVA

"ASSY IWNIH 1V 03133NNOD
N3dO SON3 3dIA 3AVI

-

-

>z

(M3IA INOd4)
20078 JAVA

DI8/9 o, i

218 "@
LHM/9d0 —_—Q 9

LLHM/78,
e
RREZINE]

8

Ad9

A8
LHA/NI

d3T1081NOD
d3ddil 0L

Y

\/
L]

me =2 SSINdVH OLNI X3MlL

e 03sn 10N
LLHAONd 2 STSSYHD 40 INOYS)
[TAVNG e Ly0d 37XV OL

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual

Page 36



NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 37



067521-031 Control Module, LX50 - Diesel

Control Module, LX50 - Diesel

067521-031
1 | 067810-003 | CONTROL MODULE WELDMENT 1 30 | 026554-002 | POP RIVET, 1/4 DIA (.251-.375 GRIP) 36
2 | 067491-004 | CONTROL BOX , DIESEL, W/OUTRIGGER 1 31 | 011248-006 |NUT, 3/8-16 ESNA 7
3 | 067485-001 |FUEL TANK, ASSEMBLY, DIESEL 1 32 | 011252-006 | SCREW, HHC 1/4-20 X 3/4 2
4 | 063650-012 |GAS SPRING 1 33 | 011248-004 |NUT, 1/4-20 ESNA 6
5 | 067484-000 | CONTROL BOX MOUNT 1 34 | 011239-006 | WASHER, 3/8”, SPLIT LOCK 2
6 | 067648-008 |END FITTING, GAS SPRING REF 35 | 067854-001 | ANGLE, FUEL TANK MOUNT 1
7 | 067629-000 | LATCH, FLUSH LIFT & TURN 2 36 | 011240-006 | WASHER, 3/8”, STD, FLT 6
8 | 05299-000 |LATCH, TOGGLE 9 37 | 011254-006 | SCREW HHC 3/8-16 X 3/4 2
9 | 067902-000 | BRACKET, GAS SPRING 1 38 | 012736-099 |HOSE, 3/16 ID 1T
10 | 063947-008 |NUT HEX ESNA M8 9 39 | 062125-084 |CABLE, BATTERY X 84 1
11 | 014435-001 | TERMINAL, BATTERY 2 40 | 011240-004 | WASHER 1/4 FLAT 4
12 | 067489-001 | VALVE BLOCK ASSY. (4 W.D.) 1 41 | 011254-004 | SCRW HHC GR5 3/8-16UNC X 1/2 4
13 | 012739-099 [HOSE, 1/4 1.D. " 42 | 011237-006 | WASHER, 3/8 STAR 1
14 | 067892-000 | BRACKET, VALVE BLOCK 1 43 | 011248-005 |NUT, HEX 5/16-18 ESNA 4
15 | 020541-001 |HOSE CLAMP 9 44 | 015936-004 |SCR, SHOULDER 3/8 DIA. X 1/2 2
16 | 011254-008 | SCRW HHC GR5 3/8-16UNC X 1 ) 45 | 030841-030 | WELDMENT, STAIR 1
17 | 011708-004 | SCRW MACH RD HD 8-32UNC X 1/2 2 46 | 067490-000 | VALVE BLOCK, OUTRIGGER CONTROL 1
18 | 011248-002 [LOCK NUT, ESMA 8-32UNC 2 47 | 011252-032 | SCREW HHC 1/4-20UNC X 4” 2
19 | 064040-000 |ANGLE, BATTERY HOLD DOWN 1 48 | 011275-006 | SCREW HHC 10-32UNF X 3/4” 4
20 | 062299-002 |BATTERY, 12 VDC GROUP-27C 1 49 | 011238-002 | WASHER SPLIT-LOCK #10 4
21 | 067856-000 | WELDMENT, STIFFENER 1 50 | 067492-001 |WIRE HARNESS, MAIN CONTROL 1
22 | 012039-000 | ROD, BATTERY HOLD DOWN 9 51 | 067492-002 |WIRE HARNESS, VALVE BLOCK 1
23 | 025427-002 | HANDLE 1 52 | 020733-005 | TEE 12FJ-12MJ-12MJ 2
24 | 011253-006 | SCR HHC 5/16-18 X 3/4 2 53 | 014693-003 | ADAPTER, 12FJ-6MJ 2
25 | 067808-000 |HINGE, 1 1/2 X 23 7/8 9 54 | 029931-003 | CONN. FEMALE PUSH, 16-14 AWG, .250 TAB 4
26 | 067809-002 |HINGE, 1 1/2 X 65 1 55 | 029454-099 | WIRE 16 AWG THHN STRD COP RED 6 IN.
27 | 067799-008 | MODULE COVER / CONTROL 1 56 | 062125-004 |CABLE, BATTERY X 18 FOR SHIPPING 1
28 | 030841-031 | MODULE DOOR, R.H. 1 57 | 062125-096 | CABLE, BATTERY X 96 1
29 | 030841-032 | MODULE DOOR, L.H. 1 58 | 029945-032 | LEVEL SENSOR, BI-DIRECTIONAL 1

Page 38 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067521-031 Control Module, LX50 - Diesdl

Drawing 1 of 2

NOTES :UNLESS OTHERWISE SPECIFIED
/I\ END FITTING, ITEM 6 SUPPLIED W/GAS SPRING, ITEM 4,

A ITEMS 52 AND 53 SCREW ONTO ADAPTERS IN PORTS
1 AND 16 OF VALVE BLOCK.

A ADD LOCKTITE 242 TO ASSEMBLY
A UNLESS OTHERWISE NOTED

TOROUE FASTENERS TO UPRIGHT SPEC. #105
TOROUE FITTINGS TO UPRIGHT SPEC. #106.

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 39



067521-031 Control Module, LX50 - Diesel

Drawing 2 of 2

T1ANVd OavOod LINDdID o3 7T10d.INOD

A1)
NId ¢

SVIRY| (S| SV B N
LN
LINTT ONATES]

AIND

I 0¥

SHIITY ON ﬁ\ I

TN s [
iy
b ey oy SEIY
AN
Nid ie

S43991 m1/
S3991d mzH

P

*ST1300W

OMy NO 33dWNC ON “AIND

ST300W OM¢  NO 03d1IN03d

@ OIS 0L 6S WOdH d3dWnr

"ST1300W TV 904 43d1IN03d

0= €S OL IS WOdd 33dWnr
)=

SFONTIAD 1417 0L e

A78/Nd9

"ASSV TIVNIH 1V 03133NNOD
N3d0 SON3 331N 3AVTT

INd HOLIMS
LIWIdN OL

HILIMS NMOO
W041vd 0L

=— JN00W T04.IND3

X0g "10d.INOd

VI
YT ==
THA/03d

(M3IA 30IS)
00718 INTVA

dOSN3S

1711 0L

"ASSY NId 1V O31I3NNOD
N3d0 SON3 3dIA 3AVIT

-

/

(M3IA INOd4)
230718 IATIVA

1879305

A8

[LHM/930

Al

\LHM18
E }782
A18/n18

A8

AJD

RN}
LHA/NY9

J37704LNDD |
¥3ddn oL

0y

W/
L]

|8 . SSANIYH OLINI XML
L 03sn 10N |

LHMANG

——an
LHA2INd

(SISSVYHI 40 INOd4)
vod 31XV 0L

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual

Page 40



067536-010, -011, -012  Control Cable Assembly, L X31/LX41/LX50

Control Cable Assembly, LX31/LX41/LX50
067536-010, -011, -012

-010 LX31 -011 LX41 -012 LX50
PARTNO.  PART/MATERIAL DESCRIPTION aTy.
1 | 067645-099 | CABLE, 16/6, 18/12 MULTICONDUCTOR 62 FT 72 FT 90 FT
2 | 029601-013 |CONN RING TERM 16-14 GA #10 2 2 2
3 | 063956-002 |PIN, CONTACT MALE 20-14 GA 8 8 8
4 | 029610-002 | CONN FORK TERM 16-14 GA #8 6 6 6
5 | 029457-099 |WIRE, 16GA GRN X 12 IN 1FT 1FT 1FT
6 | 029620-002 [ CONN, BUTT 16-14GA
7 | 029616-001 | CONN, FEMALE PUSH 16-14GA X .188
8

9 | 068760-001 | DT CONNECTOR, RECEPTACLE, # DT04-12P
10 | 067990-001 DT CONNECTOR, RECEPTACLE, # DT04 6P
11 | 068761-000 |LOCKING WEDGE, RECECTACLE, # W12P
12 | 067990-003 |LOCKING WEDGE, RECECTACLE, # W6P

4 4 4

2 2 2
029483-099 | WIRE 16 GA RD/WHT X 14 IN 1.2 FT 1.2FT 1.2FT

1 1 1

1 1 1

1 1 1

1 1 1

13 | 015790-004 | CONTACT PIN, 16-18 AWG 18 18 18
14 | 068908-001 [BOOT ELECT. RECEPTACLE, # DT-12-P-BT 1 1

15 | 068908-002 BOOT ELECT. RECEPTACLE, # DT-6-P-BT 1 1 1
16 | 029825-002 | DIODE, 5 AMP, 400 V. 1 1 1

(202w 4!
e B @ — LSTEIP OUTER J

ASSEMBLED HARNESS COVER 15" +1°

@

CONNECTOR ASSEMBLY

o
®

NOTES UNLESS OTHERWISE SPECIFIED
I. CRIMP ON PINS AND CONNECTORS ARE

INSTALLED (AFTER) CABLES ARE ROUTED

THRU SCISSOR ARMS AND INTO CONTROL

BOXES.

70
m
o
N
=
=
=
B

AA
gé@@

|

\

—RED/BLK :
I

T BLU/BLK
I
A

—1—GRN 1

20750 — ORG/RED
WHT/RED

I

T

3 iC; i
j—BLK/EED L/

%
li
LG

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 41



067491-001 Lower Control Box, Dual Fuel - Without Outriggers

Lower Control Box, Dual Fuel - Without Outriggers
067491-001

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.

Lower Control Box (Drawing 1 of 2) 3 | 029610-002 | CONN. FORK 16-14 #8 21
069140-001 | ENCLOSURE LX BOX 1 5 | 029601-012 [ CONN. RING TERM 16-14 #8 1
* | 067491-011 |PC BOARD 1 6 | 029470-099 |WIRE, 12 AWG RED 5FT
2 | 066805-011 |CONTACT BLOCK N.C. 3 7 | 029457-099 | WIRE, 16 AWG GREEN 15FT
3 | 066805-010 | CONTACT BLOCK N.O. 9 8 | 029454-099 | WIRE, 16 AWG RED 15FT
4 | 066805-006 | EMERGENCY STOP 1 9 | 029452-099 | WIRE, 16 AWG BLACK 5FT
5 | 066805-002 |2 POSITION SELECTOR SWITCH 1 10 | 029479-099 |WIRE, 16 AWG WHITE/BLACK 15FT
6 | 066805-018 |BLK STANDARD PUSH BUTTON 1 11 | 029451-099 | WIRE, 16 AWG WHITE 1.5 FT
7 | 066805-017 |RED STANDARD PUSH BUTTON 2 12 | 029352-099 | WIRE, 16 AWG RED/WHITE 2.5FT
8 | 066805-016 | GRN STANDARD PUSH BUTTON 3 13 - WIRE, 14 AWG ORANGE/BLACK 2.5 FT
9 | 066805-003 |3 POSITION SELECTOR 1 14 | 029450-099 | WIRE, 16 AWG DARK BLUE 15FT
10 | 066807-001 |ALARM, 107DB 1 15 | 029477-099 |WIRE, 16 AWG ORANGE/BLACK 3FT
11 | 029868-007 |15 AMP-CIRCUIT BREAKER 2 16 - WIRE, 16 AWG BLACK/GREY 1.5 FT
12 | 015752-000 | HOUR-METER 1 17 | 029353-099 |WIRE, 16 AWG GREEN/WHITE 15FT
Wiring Diagram (Drawing 2 of 2) 18 | 029456-099 | WIRE, 16 AWG YELLOW 15FT
1 | 029616-002 | CONN. FEMALE PUSH 16-14 .25 TAB 12 19 | 029475-099 | WIRE, 16 AWG BLUE/BLACK 1.5 FT
2 | 029616-003 | CONN. FEMALE PUSH 10-12 .25 TAB 2

Drawing 1 of 2

S

éog
@%

“3

<o

N %

HARDWARE SUPPLIED
WITH ALARM

5
;@

Page 42 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067491-001 Lower Control Box, Dual Fuel - Without Outriggers

Drawing 2 of 2

31DV.1d333d
X30W X6

LHM

A18/1HA

A1

a3d

=B}

03d

03d

03d

‘Q’LHUJD’IL\LDN-—‘W‘

(=) WavIv

A8 91

Nm‘

03d

[aVl[aVl[gV[qV [{s] [{=]{{s}{i=] =]

AdD/AE 91

A8/11718

13A

LIHWNSY

31V1d313d

g

XITOW XZ1

Ad3/d

18 40

218980 vl

g 30 91

(001 @]

LHM/03d

A18/940

g

— OO Mm@ — L0~

.ﬂ O mmEsa

(+) WIVIv

A18/940

< | O] W W|W|W| W[ W|W| WO

A18/9380 vl

A18/03d 91

©

N|37LL08HL| 3N | dOLS

D

2189480 91

Page 43

108049-009 LX31/LX41/ LX50 Work Platform | Parts Manual




067491-002 Lower Control Box, Diesel - Without Outriggers

Lower Control Box, Diesel - Without Outriggers
067491-002

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.

Lower Control Box (Drawing 1 of 2) 3 | 029610-002 | CONN. FORK 16-14 #8 21
069140-001 | ENCLOSURE LX BOX 1 5 | 029601-012 [ CONN. RING TERM 16-14 #8 1
* | 067491-011 | PC BOARD 1 6 | 029470-099 |WIRE, 12 AWG RED 5FT
2 | 066805-011 | CONTACT BLOCK N.C. 3 7 | 029457-099 | WIRE, 16 AWG GREEN 15FT
3 | 066805-010 | CONTACT BLOCK N.O. 7 8 | 029454-099 | WIRE, 16 AWG RED 15FT
4 | 066805-006 | EMERGENCY STOP 1 9 | 029452-099 |WIRE, 16 AWG BLACK 5FT
5 | 066805-002 |2 POSITION SELECTOR SWITCH 1 10 | 029479-099 |WIRE, 16 AWG WHITE/BLACK 15FT
6 | 066805-018 |BLK STANDARD PUSH BUTTON 1 11 | 029451-099 | WIRE, 16 AWG WHITE 15FT
7 | 066805-017 |RED STANDARD PUSH BUTTON 2 12 | 029352-099 | WIRE, 16 AWG RED/WHITE 2.5FT
8 | 066805-016 | GRN STANDARD PUSH BUTTON 3 13 - WIRE, 14 AWG ORANGE/BLACK 2.5FT
9 | 064462-007 | CAP PLUG, 0 7/8 1 14 | 029450-099 |WIRE, 16 AWG DARK BLUE 15FT
10 | 066807-001 |ALARM, 107DB 1 15 | 029477-099 |WIRE, 16 AWG ORANGE/BLACK 3FT
11 | 029868-007 |15 AMP-CIRCUIT BREAKER 2 16 - WIRE, 16 AWG BLACK/GREY 1.5 FT
12 | 015752-000 | HOUR-METER 1 17 | 029353-099 |WIRE, 16 AWG GREEN/WHITE 15FT
Wiring Diagram (Drawing 2 of 2) 1 18 | 029456-099 |WIRE, 16 AWG YELLOW 15FT
1 | 029616-002 | CONN. FEMALE PUSH 16-14 .25 TAB 12 19 | 029475-099 | WIRE, 16 AWG BLUE/BLACK 1.5 FT
2 | 029616-003 | CONN. FEMALE PUSH 10-12 .25 TAB

Drawing 1 of 2

)

VA

HARDWARE SUPPLIED
WITH ALARM

Page 44 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067491-002 Lower Control Box, Diesel - Without Outriggers

Drawing 2 of 2

JDV.Id303d
X310W X6

1HM

A8/ 1HM

A8

034

Nab

a3d

034

<Stnmodm~OooN—m

03d

(=) Wav'Iv

A8 91

r\Jm‘

03d

[sVl[sV]IqVl[qV][{a}{in]{n}{ia](i=]

138310 804 03sn
10N 440 dv2

A8/

13A

LHA/NEY

AdS/A18

A18/11718

13A

LHMNST

310V.Ld333d

g

X30OW X1

AdBA18

118 Jdd

2187940 v

178 a0

3ISIVy

g
9
9
A8 9
9
g

1HM/03d

A18/840

A1d

— O OMm— LN~

ﬂ Commsar

(+) W3V

A18/9d0

hultsl(ts]lie/{is](a]{{e][{=}]{{=] (=]

020

EER)

A78/980 vl

® ©
ON [31LLO8HL| IN | dOLS
G) D

218940 91

Page 45

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual




067522-011  Power Module Assembly, LX31/LX41/LX50 - Dual Fuel

Power Module Assembly, LX31/LX41/LX50 - Dual Fuel
067522-011

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION

o
—
=<

1| 067809-002 |HINGE, 2 X 65 1 34 | 011923-008 |FITTING 12MP-6FP 1
2 | 067811-002 | POWER MODULE WELDMENT 1 35 | 011940-008 |FITTING 90° 6MP-4MJ 1
3 | 67800-001 |MODULE DOOR, R.H. 1 36 | 067898-000 | RADIATOR COVER 1
4 | 067801-001 | MODULE DOOR, L.H. 1 37 | 063930-001 | BREATHER/FILLER CAP 1
5 | 067799-006 | MODULE COVER 1 38 | 021305-007 |PLUG, MAGNETIC 1
6 | 067808-000 |HINGE, 2 X 22 2 39 | 067696-000 |EXHAUST TUBE, DUAL FUEL 1
7 | 026554-002 | POP RIVET, 1/4 DIA. (.251 - .375 GRIP) 36 40 | 067902-000 | BRACKET, GAS SPRING 1
8 | 05299-000 |LATCH, TOGGLE 2 41 | 010070-099 | SEAL STRIP GASKET FT 2.54
9 | 067629-000 | LATCH, FLUSH LIFT & TURN 2 42 | 067691-001 | SNORKEL WELDMENT, DUAL FUEL 1
10 | 067523-010 |ENGINE ASSY, DUAL FUEL KUBOTA 1 43 | 013259-007 | MUFFLER CLAMP 1 3/4 1
11 | 011939-021 |FITTING 12MP-12MJ 1 44 | 067697-000 | BREATHER SPACER (RADIATOR) 1
12 | 014220-009 [FITTING 16MP-12FP 1 45 | 011252-008 | SCREW HHC 1/4-20 X 1 10
13| 063935-001 | SUCTION SCREEN 1 46 | 011240-004 | WASHER FLAT STD 1/4 10
14 | 067841-000 | TANK, HYDRAULIC 1 48 | 013259-006 | CLAMP, MUFFLER 1-1/2” 2
15 | 064798-000 | DOOR BRACKET 1 49 | 063979-006 | GAGE, LUBE SIGHT 1
16 | 025427-002 |HANDLE 1 50 | 011248-004 [NUT HEX ESNA 1/4-20 6
18 | 067856-000 | STIFFENER BAR 1 51 | 066697-099 |PIPE INSULATION 1-3/80 1
19 | 011708-004 | SCREW RD HD 8-32 X 1/2 4 52 | 011248-005 |NUT HEX 5/16-18 ESNA 2
20 | 011248-002 | NUT HEX 8-32 ESNA 2 53 | 011253-007 | SCREW HHC 5/16-18 X 7/8 5
21 | 011254-006 | SCREW HHC 3/8-16 X 3/4 2 54 | 011240-005 | WASHER 5/16 FLAT STD 6
22 | 064039-001 |HYDRAULIC TANK MOUNTING TAB 1 55 | 011238-005 | WASHER LOCK 5/16 4
23 | 067624-000 |HYDRAULIC FILTER 1 56 | 011250-005 |NUT HEX 5/16-18 5
24 | 011916-011 |ELBOW 90° 20FP-20FP (1-1/4 NPT) 1 59 | 011939-013 |FITTING 8MP-4MJ 1
26 | 011240-006 | WASHER 3/8 FLAT STD 16 60 | 011939-015 |FITTING 8MP-8MJ 1
27 | 011254-008 | SCREW HHC 3/8-16 X 1 7 61 | 011939-014 |FITTING 8MP-6MJ 1
28 | 011248-006 |NUT HEX 3/8-16 ESNA 9 62 | 063936-024 |MUFFLER GASKET 1
29 | 063650-012 | SPRING, PRESSURIZED GAS 1 63 | 067765-000 | TUBE EXTENSION 1
30 | 067648-008 |END FITTING, GAS SPRING REF 64 | 011253-008 | SCREW, HHC 5/16-18 X 1 2
31 | 015936-004 | SCREW SHOULDER 3/8@ X 1/2 2 65 | 011248-005 | NUT, HEX 5/16-18 ESNA 2
32 | 014902-005 |FITTING TEE 12MP-12FP 1 66 | 063947-008 | NUT HEX ESNA M8 2
33 | 011939-030 |FITTING 20MP-20MJ 1 67 | 013919-010 | CLAMP 1

Page 46 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067522-011  Power Module Assembly, LX31/LX41/LX50 - Dual Fuel

NOTES: UNLESS OTHERWISE SPECIFIED

INSTALL PIPE INSULATION TO ITEM 44, PLACING THE
SLIT ON THE INSULATION OVER THE TABS ON ITEM 44,

2. END FITTING, ITEM 30 SUPPLIED WITH GAS SPRING, ITEM 29.
3. MOUNTING HARDWARE AND MUFFLER ARE PROVIDED WITH ENGINE.

ADD LOCKTITE 242 TO ASSEMBLY

A ADJUST ITEM #42 TO SEAL AGAINST ITEM #41

6. LUNLESS OTHERWISE STATED, ALL FASTENERS
T0 BE TORGUED PER LPRIGHT SPEC 103, AND
ALL FITTINGS TO BE TORGUED PER LPRIGHT
SPEC 106.

25.5 INCHES POSITION SO THAT GASKET BULB

GOES AGAINST PLATE OF ITEN #42
o ‘ AIR CLEANER INTAKE CAP

(FROM AIR CLEANER)
INSTALL ON TOP OF TUBE DN
ITEM #42, AND TIGHTEN CLAMP.

DETALL A

FUEL LINE 10
INLINE FILTER

OVERFLOW KIT

FROM KTR BELL HOUSING KIT

(ATTACH OVERFLON HOSE FROM

ENGINE RADIATOR TO CAP OF BOTTLE) l
ITEM 9

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 47



067522-013  Power Module Assembly, LX31/LX41/LX50 - Diesel

Power Module Assembly, LX31/LX41/LX50 - Diesel
067522-013

ITEM  PARTNO.  PART/MATERIAL DESCRIPTION ary.
1| 067809-002 |HINGE, 2 X 65 1 35 | 011940-008 | FITTING 90° 6MP-4MJ 1
2 | 067811-002 | POWER MODULE WELDMENT 1 36 | 067898-000 | RADIATOR COVER 1
3 | 67800-001 |MODULE DOOR, R.H. 1 37 | 063930-001 | BREATHER/FILLER CAP 1
4 | 067801-001 [MODULE DOOR, L.H. 1 38 | 021305-007 |PLUG, MAGNETIC 1
5 | 067799-007 | MODULE COVER 1 39 | 067696-001 |EXHAUST TUBE, DIESEL 1
6 | 067808-000 |HINGE, 2 X 22 9 40 | 067902-000 | BRACKET, GAS SPRING 1
7 | 026554-002 [POP RIVET, 1/4 DIA. (.251 - .375 GRIP) 32 41 | 010070-099 | SEAL STRIP GASKET 254 F
8 | 05299-000 |LATCH, TOGGLE 9 42 | 067691-000 | SNORKEL WELDMENT, DIESEL 1
9 | 067629-000 | LATCH, FLUSH LIFT & TURN 2 43 | 013259-008 | MUFFLER CLAMP 2” 1
10 | 067523-021 |ENGINE ASSY, DIESEL KUBOTA 1 44 | 067697-001 | BREATHER SPACER (RADIATOR) 1
11 | 011939-021 [FITTING 12MP-12MJ 1 45 | 011252-008 | SCREW HHC 1/4-20 X 1 10
12 | 014220-009 [FITTING 16MP-12FP 1 46 | 011240-004 | WASHER FLAT STD 1/4 10
13 | 063935-001 | SUCTION SCREEN 1 48 | 013259-006 | CLAMP, MUFFLER 1-1/2” 2
14 | 067841-000 | TANK, HYDRAULIC 1 49 | 063979-006 | GAGE, LUBE SIGHT 1
15 | 064798-000 | DOOR BRACKET 1 50 | 011248-004 |NUT HEX ESNA 1/4-20 6
16 | 025427-002 |HANDLE 1 51 | 066697-099 | PIPE INSULATION 1-3/8@ 1
17 | 026554-002 | RIVET POP,1/4 (.25)-.375 GRIP 4 52 | 011248-005 [NUT HEX 5/16-18 ESNA 2
18 | 067856-000 | STIFFENER BAR 1 53 | 011253-007 | SCREW HHC 5/16-18 X 7/8 5
19 | 011708-004 | SCREW RD HD 8-32 X 1/2 2 54 | 011240-005 | WASHER 5/16 FLAT STD 6
20 | 011248-002 |NUT HEX 8-32 ESNA 4 55 | 011238-005 | WASHER LOCK 5/16 4
21 | 011254-006 | SCREW HHC 3/8-16 X 3/4 2 56 | 011250-005 |NUT HEX 5/16-18 5
22 | 064039-001 |HYDRAULIC TANK MOUNTING TAB 1 57 | 011923-007 |FITTING 12MP-4FP 1
23 | 067624-000 |HYDRAULIC FILTER 1 58 | 011940-004 | FITTING 90°-4MP-4MJ 1
24 | 011916-011 | ELBOW 90° 20FP-20FP (1-1/4 NPT) 1 59 | 011939-013 [FITTING 8MP-4MJ 1
26 | 011240-006 | WASHER 3/8 FLAT STD 16 60 | 011939-015 |FITTING 8MP-8MJ 1
27 | 011254-008 | SCREW HHC 3/8-16 X 1 7 61 | 011939-014 [FITTING 8MP-6MJ 1
28 | 011248-006 |NUT HEX 3/8-16 ESNA 9 62 | 063936-024 | MUFFLER GASKET 1
29 | 063650-012 | SPRING, PRESSURIZED GAS 1 63 | 067765-000 | TUBE EXTENSION 1
30 | 067648-008 |END FITTING, GAS SPRING REF 64 | 011253-008 | SCREW, HHC 5/16-18 X 1 2
31 | 015936-004 | SCREW SHOULDER @ 3/8 X 1/2 2 65 | 011248-005 |[NUT, HEX 5/16-18 ESNA 2
32 | 014902-005 | FITTING TEE 12MP-12FP 1 66 | 063947-008 |NUT HEX ESNA M8 2
33 | 011939-030 |FITTING 20MP-20MJ 1 67 | 013919-010 | CLAMP 1
34 | 011923-008 |FITTING 12MP-6FP 1

Page 48 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067522-013  Power Module Assembly, LX31/LX41/LX50 - Diesel

v 11vi30

(371108 40 dv] OL
WO 3SO0H

"dWVT] NSIHOIL ONV ‘2h# WILI
NO 3a1 40 d0L NO TIVISND
(H3INVITT A1V WOdH) V] BAVINI ENVITDD A1V

Ch# W3LT 40 31¥7d LSNIVOY S309
87n8 13XSVY LVHL 0S NOILISOd e S3HINI §'Se

‘90T# '23dS
LHOTddIM 0L SONILLIS 3N8d0L ANV
SOT# 33dS 1H9IddN 0L SdaNILSvd
INOY0L 03L0N 3SIMI3HLO SS3TNM

. - G/
(1IX 3INIONT 43d)
lER=ENY]
B
.
)]

L]
I

AT18BW3SSY 0L ¢bc 3LILA307 0av 4

"INIONT HLIM O30IAOdd 3V o3744MW ONV JFAVMOAYH ONIINMON '€
‘B¢ W3ILI ‘ONIYS SVI HLIM 03I7ddNS OE WILI ‘ONILLI4 ON3 ¢

‘P W3LI NO SGVL 3H1 d3A0 NOILVMISNI 3HL NO LIS
JHL ONIDVId “v¥ WILL OL NOILVINSNI 3dId TIVLISNI Q

03I14I23dS 3ISIMI3IHLO SS3TINM - SFLON

Page 49

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



067523-010 Engine Assembly, LX31/LX41/LX50 - Dual Fuel

Engine Assembly, LX31/LX41/LX50 - Dual Fuel
067523-010

1 067614-000 [ENGINE, KUBOTA DIESEL D905 18 | 011935-004 |FITTING 8MBH-8MJ 45°

=]
=
=<

* | 067614-033 | AIR CLEANER KIT/ASSY 19 | 014338-002 |FITTING SPLIT FLANGE - 12MJ 90°

* | 067614-004 | OIL FILTER ELEMENT 20 | 011254-010 | SCREW HHC 3/8-16UNC X 1-1/4

* | 067614-005 |AIR FILTER ELEMENT 21 | 011238-006 | LOCKWASHER, SPLIT 3/8

* | 067614-026 | FUEL PUMP, LIFT 22 | 067670-012 | SPLIT FLANGE - HALF 3/4

* | 067614-009 | INJECTION PUMP 23 | 067671-012 | "0"-RING

* | 067614-010 | INJECTOR NOZZLE 24 | 067671-020 | "0"-RING

* | 067614-011 |GLOW PLUG 25 | 014338-008 |FITTING SPLIT FLANGE - 20MJ 90°

* | 067614-012 | RADIATOR 26 | 067670-020 | SPLIT FLANGE - 1-1/4

* | 067614-013 | RADIATOR CAP 27 | 011255-010 | SCREW HHC 7/16-14UNC X 1-1/4

* | 067614-014 | THERMOSTAT 28 | 011238-007 | LOCK WASHER SPLIT 7/16

* | 067614-015 | WATER PUMP W/GSKT 29 | 011252-004 | SCREW HHC 1/4-20UNC X 1/2

* | 067614-018 | FAN BELT 30 | 011252-008 | SCREW HHC 1/4-20UNC X 1

* | 067614-019 | ALTERNATOR 31 | 011240-004 | WASHER FLAT STD 1/4

* | 067614-020 | VOLTAGE REGULATOR 32 | 011238-004 | WASHER SPLIT LOCK 1/2

* | 067614-022 | STARTER 33 | 011248-004 |NUT HEX 1/4 ESNA

* | 067614-023 | OIL PRESSURE SWITCH 34 | 067617-000 |KTR BELL HOUSING KIT

* | 067614-024 | KUBOTA D905 ENGINE PARTS MANUAL 35 | 011256-010 | SCREW HHC 1/2-13UNC X 1-1/4

* | 067614-025 | KUBOTA D905 ENGINE SERVICE MANUAL 37 | 064183-000 | SPAGER, ENGINE

* | 067614-027 | FUEL SHUT-OFF SOLENOID 38 | 011934-001 | FITTING 90° 4MB-4MJ

[N IS ORI Y B EN) I NCR I CR [FOVY NG N N ) [P [y [ O [N [N [ (Y

alalalalalalalalalalalala]la|lw|lw| ==

16 | 064423-000 |INLINE SWIVEL - 1/4 * Not shown

2 | 067608-000 | PUMP, VARIABLE DISPLACEMENT 39 | 011708-006 | SCRW MACH RD HD 8-32 UNC X 3/4
3 | 067599-000 | SOLENOID, THROTTLE 40 | 063946-030 | SCREW HHC M10 X 1.25 GR5 X 30MM 16
4 | 012733-099 |HOSE, FUEL LINE @ 5/16 10 FT 4 REF__ |SCREW (SUPPLIED W/AIR CLEANER) 2
5 | 020541-001 | HOSE CLAMP 6 42 REF  |SCREW MANIFOLD (SUPPLIED W/ENGINE) 4
6 | 067614-007 |FUEL FILTER, INLINE 1 43 | 03142-001 |ADAPTER, 2MP-2FP 1
7 | 063945-001 | OIL PRESSURE SWITCH 1 44 | 029601-039 | CONN. RING, 12-10GA., 5/160 1
8 | 067492-005 |WIRE HARNESS, DIESEL ENGINE 1 45 | 011248-002 | NUT ESNA HEX 8-32 UNC 2
9 | 064180-001 | ENGINE MOUNT BRACKET 2 46 | 011240-007 |WASHER FLAT STD 7/16 16
10 REF  [FUEL FILTER MOUNT - SPIN ON 1 47 | 029416-099 |WIRE, 12AWG, RED 1FT
11 | 067859-000 | BRACKET, AIR CLEANER 1 48 | 029601-020 | CONN. RING, 12-10GA., 1/4@ 1
12 | 067614-054 | FUEL FILTER - SPIN ON 1 49 | 014914-001 | CONN. MALE PUSH, 16-14 AWG, .25 TAB 5
13 | 064177-004 | WELDMENT, MUFFLER SPACER 1 50 | 067468-000 | RELAY MOUNT BRACKET 1
15 | 067870-000 | BRACKET, DIESEL FUEL FILTER 1 51 | 063936-024 | MUFFLER, GASKET 1

1

1

17 | 011760-004 | ROD END BEARING - 1/4-28

Page 50 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067523-010 Engine Assembly, LX31/LX41/LX50 - Dual Fuel

Drawing 1 of 2

‘901# "J3dS

LHOTSdM OL SONILLIH 3N0d0L ONV
S0T# "13dS 1HOTad 01 SdIN3LSYd
0801 03LON 3ISIMSIHLO SSINM

INISdS 031 71ddMS
v.10army 38n

1320vdg F1LL08HL ONTLSIX3

d01133n8av2
0L (0l-d1)
INIT d0dvA

(OTI04INVIW WO4 €E1-dT)
INIT WITDVA HIVLLY

0TS S N

440 8av3 N

0ION3T0S
INvdOdd

dOLvno3d

Sl-d1

Bl-d1
‘934 947 ND
"NNOJ &3LVA

‘93 947 N 1H9Td 01 350H

NNOJ d3LVA
1437 01 3S0H

Sl-d1

81-d1

IVL30 dv39 dWrd

14787 S€ 0L Inod0lL dWrd
X3H 91-8/&

(LIX 3NIONT
HLIM 03171ddNS)
gMH av3h LET-CPW

Iv130 81
NED)
dWnd

335

‘S81714 G4 01 S17108 SNILINMOW 3ngd0l

"SONITT 38013 3 3710H
ONIHIVLLY NI L1&3SNI SNITT ON3 N3dO

“INIONT 0L 939 WOdd o3H13901
S3SOH E1-d1 8% S.8I-d1 (2) 311 dIZ

"INIONI V108N HLIM
0317ddNS &31114 194 38N

‘5 R €5 SWILT HLIM
HILIMS 3aMNSS3dd 110 INILSIX3 FIV71d3d

"~ —d7 HLIM 031SIT
39V W3LI (010-%28/9) LI INVADSd 194 W3ALI

‘14 '87 98 01
JUd0L X3H 81-8/€ '14 "81 81 0L INUd0L 8-W
*SMOTT04 SV SYINILSY4 ONISTOH 1138 3ngd0l

‘NOILMIOS 373384-1INV 705
ONV d3LVM 70S HLIM W3LSAS ONITD03 1114

“LIX INIONT HLIM O30MDNI SW3LT 3IN3d343d
S4LON

49d4dd <<

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual

- g

Page 51



067523-010 Engine Assembly, LX31/LX41/LX50 - Dual Fuel

Drawing 2 of 2

el
YEL/RED
RED
RED
RED
I RED
RED

RED/WHT
RED/WHT
WHT
WHT

—
=
=
~
=}
juw}
az

MOTOR
STARTER

SWITCH

L yHT
THROTTLE RELAY —{] ‘ T[ARB‘ BODY —
(SUPPLIED WITH \
HARNESS ) %y N |
(RG SOLENDID | |
O0RG &
RED ! o
=]
BLK - é oo =—3 pp o |
o gep| SOLENDID | y
|
I @
| L
s BLK BLK
BLK PRIP. 4 oo
‘ @:@:wm—w@%«:@ R
1L VALVE

| @ 2X THROTTLE

| SOLENDID
ORG BLK |
o] (e
B a0 o BK !
BLK
LT AU

BLK

—_—— e — - -- ENGINE

BLK
BLU

Page 52 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual




NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 53



067523-011 Engine Assembly, LX31/LX41/LX50 - Diesel

Engine Assembly, LX31/LX41/LX50 - Diesel
067523-011

1 067614-000 [ENGINE, KUBOTA DIESEL D905 18 | 011935-004 |FITTING 8MBH-8MJ 45°

=]
=
=<

* | 067614-033 | AIR CLEANER KIT/ASSY 19 | 014338-002 |FITTING SPLIT FLANGE - 12MJ 90°

* | 067614-004 | OIL FILTER ELEMENT 20 | 011254-010 | SCREW HHC 3/8-16UNC X 1-1/4

* | 067614-005 |AIR FILTER ELEMENT 21 | 011238-006 | LOCKWASHER, SPLIT 3/8

* | 067614-026 | FUEL PUMP, LIFT 22 | 067670-012 | SPLIT FLANGE - HALF 3/4

* | 067614-009 | INJECTION PUMP 23 | 067671-012 | "0"-RING

* | 067614-010 | INJECTOR NOZZLE 24 | 067671-020 | "0"-RING

* | 067614-011 |GLOW PLUG 25 | 014338-008 |FITTING SPLIT FLANGE - 20MJ 90°

* | 067614-012 | RADIATOR 26 | 067670-020 | SPLIT FLANGE - 1-1/4

* | 067614-013 | RADIATOR CAP 27 | 011255-010 | SCREW HHC 7/16-14UNC X 1-1/4

* | 067614-014 | THERMOSTAT 28 | 011238-007 | LOCK WASHER SPLIT 7/16

* | 067614-015 | WATER PUMP W/GSKT 29 | 011252-004 | SCREW HHC 1/4-20UNC X 1/2

* | 067614-018 | FAN BELT 30 | 011252-008 | SCREW HHC 1/4-20UNC X 1

* | 067614-019 | ALTERNATOR 31 | 011240-004 | WASHER FLAT STD 1/4

* | 067614-020 | VOLTAGE REGULATOR 32 | 011238-004 | WASHER SPLIT LOCK 1/2

* | 067614-022 | STARTER 33 | 011248-004 |NUT HEX 1/4 ESNA

* | 067614-023 | OIL PRESSURE SWITCH 34 | 067617-000 |KTR BELL HOUSING KIT

* | 067614-024 | KUBOTA D905 ENGINE PARTS MANUAL 35 | 011256-010 | SCREW HHC 1/2-13UNC X 1-1/4

* | 067614-025 | KUBOTA D905 ENGINE SERVICE MANUAL 37 | 064183-000 | SPAGER, ENGINE

* | 067614-027 | FUEL SHUT-OFF SOLENOID 38 | 011934-001 | FITTING 90° 4MB-4MJ

[N IS ORI Y B EN) I NCR I CR [FOVY NG N N ) [P [y [ O [N [N [ (Y

alalalalalalalalalalalala]la|lw|lw| ==

16 | 064423-000 |INLINE SWIVEL - 1/4
17 | 011760-004 | ROD END BEARING - 1/4-28

* Not shown

2 | 067608-000 | PUMP, VARIABLE DISPLACEMENT 39 | 011708-006 | SCRW MACH RD HD 8-32 UNC X 3/4
3 | 067599-000 | SOLENOID, THROTTLE 40 | 063946-030 | SCREW HHC M10 X 1.25 GR5 X 30MM 16
4 | 012733-099 |HOSE, FUEL LINE @ 5/16 10 FT 4 REF__ |SCREW (SUPPLIED W/AIR CLEANER) 2
5 | 020541-001 | HOSE CLAMP 6 42 REF  |SCREW MANIFOLD (SUPPLIED W/ENGINE) 4
6 | 067614-007 |FUEL FILTER, INLINE 1 43 | 03142-001 |ADAPTER, 2MP-2FP 1
7 | 063945-001 | OIL PRESSURE SWITCH 1 44 | 029601-039 | CONN. RING, 12-10GA., 5/160 1
8 | 067492-005 |WIRE HARNESS, DIESEL ENGINE 1 45 | 011248-002 | NUT ESNA HEX 8-32 UNC 2
9 | 064180-001 | ENGINE MOUNT BRACKET 2 46 | 011240-007 |WASHER FLAT STD 7/16 16
10 REF  [FUEL FILTER MOUNT - SPIN ON 1 47 | 029416-099 |WIRE, 12AWG, RED 1FT
11 | 067859-000 | BRACKET, AIR CLEANER 1 48 | 029601-020 | CONN. RING, 12-10GA., 1/4@ 1
12 | 067614-054 | FUEL FILTER - SPIN ON 1 49 | 014914-001 | CONN. MALE PUSH, 16-14 AWG, .25 TAB 5
13 | 064177-004 | WELDMENT, MUFFLER SPACER 1 50 | 067468-000 | RELAY MOUNT BRACKET 1
15 | 067870-000 | BRACKET, DIESEL FUEL FILTER 1 51 | 063936-024 | MUFFLER, GASKET 1

1

1

Page 54 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067523-011 Engine Assembly, LX31/LX41/LX50 - Diesel

Drawing 1 of 2

NOTES: UNLESS OTHERWISE SPECIFIED

I\ FILL COOLING SYSTEM WITH 507 WATER AND
507 ANTIFREEZE SOLUTION,

TORGUE BELL HOUSING FASTENERS AS FOLLOWS:
M-10 TORGUE TO 36 LB. FT., M-8 TORUUE TO
18 LB. FT., & 3/8-16 TORWUE TO 36 LB. FT.

REPLACE EXISTING DIL PRESSURE SWITCH WITH
63945-001 & FITTING

A REFERENCE ITEMS SUPPLIED WITH
ENGINE KIT,

Zfi}; TORBUE MOUNTING BOLTS TO 75 FT/LBS,

o f
RELAYS SUPPLIED

WITH HARNESS

PARTS SUPPLIED
WITH ENGINE

1.85
M42-13T GEAR HUB

(SUPPLIED WITH KTR

BELL HOUSING)

UNLESS OTHERWISE NOTED TORGUE

FASTENERS TO UPRIGHT SPEC. #105

PLIMP 3/8-16 HEX AND TORGUE FITTINGS TO UPRIGHT
TORGUE TO 36 LB/FT SPEC. #106.

PUMP GEAR DETAIL

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 55



067523-011 Engine Assembly, LX31/LX41/LX50 - Diesel

Drawing 2 of 2

—--— 3INION3

0ION3TOS
J1LL0dHL

0ION3TOS
i

O SITd M O |

al ] O85>
= ST6/1HN
e R R VIEY

d31dvLsS
S0LOW

AL
033771

b
040

034

(SSINGVH HLIM
0317dd1S)
AV13d FTLL0HL

Lo

BRI
03d

(SSINGVH HLIM
0317ddMS)
AV 9M1d M09

03

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual

Page 56



067907-010 Power to Platform, LX31/LX41/LX50

Power to Platform, LX31/LX41/LX50
067907-010

LX31 LX41 \ LX50

067907-010 067907-011‘ 067907-012

PART/MATERIAL DESCRIPTION

1 | 067336-000 | PLUG INLET W/BOQT, MALE 1 1

2 | 067336-001 |PLUG INLET W/BOOT, FEMALE 1 1

3 | 030719-004 [ 110 VAC BRACKET 1 1
029495-099 | WIRE 14 GA 3-COND 60FT

4 | 029495-099 | WIRE 14 GA 3-COND 72FT

029495-099 | WIRE 14 GA 3-COND

011254-020 | SCREW, HHC GRD5 3/8-16UNC X 2 1/2
011240-006 | WASHER, 3/8, STD FLAT

011248-006 | NUT, HEX, ESNA, 3/8-16

068639-000 | LABEL-POWER TO PLATFORM

(N[ |,
| N[N
I[N

3 WIRE COND.

WHT SILVER SCREW
GRN
BLK GOLD SCREW

GREEN SCREW

WIRING DETAIL
(BOTH ENDOS)H

CONTROL MOBULE

éy POWER OUTLET DETAIL

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 57



067485-000 Fuel Tank Assembly, Gas

Fuel Tank Assembly, Gas Fuel Tank Assembly, Diesel
067485-000 067485-001

1 067837-000 [ ROTOMOLDED FUEL TANK 1 | 067837-000 | ROTOMOLDED FUEL TANK

011919-002 | PLUG FITTING, MP #4 010178-001 | BARBED FITTING, 3/16

2
3 | 010178-003 | BARBED FITTING, 1/4 010178-003 | BARBED FITTING, 1/4
4 | 068982-002 | FUEL CAP 068982-000 | FUEL CAP

067488-000 | WITHDRAWAL TUBE WLDMT

N |[w|IN
alalala]lal—

03556-001 |BUSHING, 2FP-4MP

Page 58 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067533-046 Hose Installation, LX31/LX41

Hose Installation, LX31/LX41

067533-046
ITEM PART NO. PART/MATEIAL DESCRIPTION Qary. ITEM PART NO. PART/MATEIAL DESCRIPTION am.
1 067680-027 | 1-1/4 HOSE ASY X 27 20FJX-20FJX 90 1 16 | 067677-087 |5/8 HOSE ASSY X 87 10FJX-10FJX 90 1
2 | 065234-009 |1/4 HOSE ASSY X 65 4FJX-4FJX 1 17 | 067677-052 | 5/8 HOSE ASSY X 52 10FJX-10FJX 90 1
3 067857-334 | 3/8 HOSE ASSY X 334 6FJX-6FJX90 1 18 | 067677-144 |5/8 HOSE ASSY X 144 10FJX-10FX J90 1
4 | 067676-131 | 3/4 HOSE ASSY X 131 12FJX-12FJX 90 1 19 | 067684-200 | 3/8 HOSE ASSY X 200 6FJX-6FJX 90 1
5 | 067681-129 | 1/4 HOSE ASSY X 128 4FJX-4FJX 90 1 20 | 067677-112 |5/8 HOSE ASSY X 112 10FJX-10FJX 90 1
6 | 067682-026 |1/2 HOSE ASSY X 26 8FJX-8FJX 90 1 21 | 065234-152 [1/4 HOSE ASSY X 152 4FJX-4FJX 1
7 | 067858-108 |3/4 HOSE ASSY X 108 12FJX-12FJX 1 22 | 065234-014 |1/4 HOSE ASSY X 46.5 4FJX-4FJX 1
8 | 065234-096 | 1/4 HOSE ASSY X 96 4FJX-4FJX 1 23 | 067687-061 |5/8 HOSE ASSY X 61 10FJX90-10FJX90 1
9 | 067679-060 |1/2 HOSE ASSY X 60 10FJX-8FJX 45 4 24 | 065234-032 [1/4 HOSE ASSY X 32 4FJX-4FJX 1
10 | 067683-088 |3/8 HOSE ASSY X 88 6F JX-6F JX 45 1 25 | 065234-001 [1/4 HOSE ASSY X 20 4FJX-4FJX 1
11 | 067681-088 | 1/4 HOSE ASSY X 88 4FJX-4FJX 90 1 26 | 067687-084 |5/8 HOSE ASSY X 84 10FJX90-10FJX90 1
13 | 065234-108 | 1/4 HOSE ASSY X 108 4FJX-4FJX 1 27 | 108037-120 |1/2 HOSE ASSY X 120 10FJX-8FJX 1
14 | 067681-118 | 1/4 HOSE ASSY X 118 4FJX-4FJX 90 1 29 | 020032-001 |FITTING 4MJ-4MJ TEE REF
15 | 067683-098 | 3/8 HOSE ASSY X 98 6FJX-6FJX 45 1 30 | 067758-099 |[HOSE GUARD - NYLON REF
VALVE BLOCK
( TDZ Cv)IEW ) . @ @ @
I —— [Rp—
- et Tio - MOTOR
e -1 [ = = == (FRONT)
[ 4
LEFT ﬂ (TDP) s @EE ,’ . u P -
BRAKE ] 1 ”@6_/ o BLKHEAD — I' AFJ]?
N ! 2 FITTINGS
MOTOR o Mol
(REAR) N I_ PE— __/SDQ\__(_)—-I Ry | o]
| - |_ VALVE BLD[K—| z 15 ——
| [
' ) ! | cenTOn VIEW) o |5 S
! re-——— H | CYLINDER
o - I 1 1- 7 AXLE
r o o o T FLOAT
i 1 CYLINDER
\ : ! o _———-— [} |
[} 1 N
I ey —
I I a - =
| &

PARKING

SENSOR

|
|
|

[

/‘l'_'

BRAKE H HYDRALLIC
RELEASE H RESERVOIR
' QO
RIGHT ] T :
BRAKE 1
T
UNLESS OTHERWISE NOTED TORGUE
FITTINGS TO UPRIGHT SPEC. #106.

ORAIN

Ee———e—e——ae

i TFLDAT [YLINDEEf

(CUT INTD 2
22" LONG PIECES)

108049-009 LX31/ LX41 / LX50 Work Platform | Parts Manual

Page 59




067533-047 Hoselnstallation, LX50

Hose Installation, LX50

067533-047
1 | 067680-027 | 1-1/4 HOSE ASY X 27 20FJX-20FJX 90 1
2 | 065234-009 [1/4 HOSE ASSY X 65 4FJX-4FJX 1
3 | 067857-334 |3/8 HOSE ASSY X 334 6FJX-6FJX90 1
4 | 067676-131 | 3/4 HOSE ASSY X 131 12FJX-12FJX 90 1
5 | 067681-129 [1/4 HOSE ASSY X 128 4FJX-4FJX 90 1
6 | 067682-026 |1/2 HOSE ASSY X 26 8FJX-8FJX 90 1
7 | 067858-108 |3/4 HOSE ASSY X 108 12FJX-12FJX 1
8 | 065234-096 [1/4 HOSE ASSY X 96 4FJX-4FJX 1
9 | 067679-060 [1/2 HOSE ASSY X 60 10FJX-8FJX 45 4
10 | 067683-088 |3/8 HOSE ASSY X 88 6F JX-6F JX 45 1
11 | 067681-088 |1/4 HOSE ASSY X 88 4FJX-4FJX 90 1
13 | 065234-108 [1/4 HOSE ASSY X 108 4FJX-4FJX 1
14 | 067681-118 |1/4 HOSE ASSY X 118 4FJX-4FJX 90 1
15 | 067683-098 |3/8 HOSE ASSY X 98 6FJX-6FJX 45 1
16 | 067677-087 |5/8 HOSE ASSY X 87 10FJX-10FJX 90 1

17

067677-052

5/8 HOSE ASSY X 52 10FJX-10FJX 90

18

067677-144

5/8 HOSE ASSY X 144 10FJX-10FX J90

19

067684-200

3/8 HOSE ASSY X 200 6FJX-6FJX 90

20

067677-112

5/8 HOSE ASSY X 112 10FJX-10FJX 90

21

065234-152

1/4 HOSE ASSY X 152 4FJX-4FJX

22

065234-014

1/4 HOSE ASSY X 46.5 4FJX-4FJX

23

067687-061

5/8 HOSE ASSY X 61 10FJX90-10FJX90

24

065234-032

1/4 HOSE ASSY X 32 4FJX-4FJX

25

065234-001

1/4 HOSE ASSY X 20 4FJX-4FJX

26

067687-084

5/8 HOSE ASSY X 84 10FJX90-10FJX90

27

108037-120

1/2 HOSE ASSY X 120 10FJX-8FJX

alalalalalalala|lalal—a

29

020032-001

FITTING 4MJ-4MJ TEE

REF

30

067758-099

HOSE GUARD - NYLON

REF

34

060861-102

3/8 HOSE ASSY X 529 6FJX-6FJX

35

060861-103

3/8 HOSE ASSY X 370 6FJX-6FJX

VALVE BLOCK

LEFT
BRAKE

MOTOR
(REAR)

@@@ (TOP VIEW) e @ @ @
LBO
4
-- -- -- - MOTOR
- -\ -- -- -- | (FRONT)
]
]

I ,/ 1S :
ey | ° (b; s ° - -
== “__/.7®J 3 16 BULKHEAD

FITTINGS

-

. N,
I_VALVE BLOCK | |
(

= I>
%
BOTTOM VIEW) | ' |15 1S
1 1 [ %]
]
- - _

STEERING
CYLINDER

AXLE
FLOAT
CYLINDER

PRESSURE
SENSOR

I 1
PARKING . |
BRAKE X HYDRALLIC | - — -
RELEASE . RESERVOIR Y ! | )
| |
| ‘L O 'J ! ! 8 POvP
B A |
b | Ly
L B I — - |
RIGHT i i / \ |
BRAKE - -
-+ - _*-_a

(CUT INTD 2
22" LONG PIECES)

UNLESS OTHERWISE NOTED TORGUE
FITTINGS TO UPRIGHT SPEC. #106.

Page 60 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 61



067489-001 Valve Block LX31/LX41/LX50

Valve Block LX31/LX41/LX50
067489-001

ITEM PART NO. PART/MATERIAL DESCRIPTION Qry. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.

1| 067489-015 | VALVE BLOCK 1 16 | 011941-015 |ADAPTER, #10 MB - #10 MJ 4
2 | 067489-003 |VALVE, BI-DIRECTIONAL RELIEF 1 17 | 011941-020 | ADAPTER, #12 MB - #12 MJ 1
3 | 067489-004 | VALVE, 3 POS - 4 WAY 1 18 | 011934-003 | ADAPTER, 90° #6 MB - #4 MJ 2
4 | 067489-005 |VALVE, 2 WAY N.C. 1 19 | 063965-001 | PLUG, GUAGE PORT 3
5 | 067489-006 | VALVE, 2 POS - 3 WAY 1 20 | 020021-004 |PLUG, #4 MB 2
6 | 067489-007 | VALVE, PROPORTIONAL 1 23 | 020021-010 |PLUG #10MB 1
7 | 067489-008 | VALVE, RELIEF 1 24 | 011941-006 | ADAPTER, #6 MB - #8 MJ 1
8 | 067489-009 | VALVE, SOL. 2 POS 3 WAY 5 25 | 011934-026 | ADAPTER, 90° #4 MB - #6 MJ 1
9 | 067489-027 |VALVE, COUNTERBALANCE 4WD 2 26 | 011941-016 | ADAPTER, #10 MB - #12 MJ 1
10 | 067489-011 |ORIFICE (.060 DIA.) 1 28 | 067489-026 | ORIFICE (.020) 1
11 | 067489-012 | VALVE, SHUTTLE 4 29 | 067489-025 | SPRING 1
13 | 020021-012 | PLUG, #12 MB 1 30 | 067489-029 |PLUG, #6 SAE 1
14 | 011941-005 | ADAPTER, #6 MB - #6 MJ 3

Page 62 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067489-001 Valve Block LX31/LX41/LX50

UNLESS OTHERWISE NOTED TORGUE
FITTINGS TO UPRIGHT SPEC. #106.

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 63



030867-331 Guardrail Installation, LX

Guardrail Installation, LX

030867-331
1| 030987-000 | PLATFORM WELDMENT REF 16 | 067755-001 | SWING TUBE 12
2 | 108145-000 | GUARDRAIL WELDMENT 1 17 | 011254-016 | SCREW HHC 3/8-16UNC X 2 10
3 | 108144-001 | GUARDRAIL WELDMENT 1 18 | 064046-000 | BRACKET, RAIL MOUNT 2
4 | 108062-000 | GATE WELDMENT 1 19 | 011254-020 | SCR HHC 3/8-16 X 2-1/2 22
5 | 003570-005 | RETAINING PIN ASSY 1 20 | 108064-000 |PIVOT TUBE WELDMENT 1
6 | 062642-026 | BEARING 9 21 | 030987-015 | GUARDRAIL WELDMENT REAR 1
7 | 066526-004 | TORSION SPRING 1 22 | 011739-014 |ROLLPIN 3/8D X 1 3/4 1
8 | 108063-000 | GATE KICKRAIL WELDMENT 1 23 | 011240-006 | WASHER, FLAT STD 3/8 4
9 | 011254-010 | SCREW HHC 3/8-16UNC X 1 1/4 6 24 | 067463-000 | BRACKET GUARDRAIL CORNER 2
10 | 108066-000 | GUARDRAIL WELDMENT 3 1 25 | 011254-032 | SCREW HHC 3/8-16 X 4 2
11 | 108065-000 | GUARDRAIL WELDMENT 4 1 27 | 011254-034 [SCREW 3/8 X 4 1/4 2
12 | 011248-006 |NUT HEX ESNA 3/8-16UNC 16 28 | 011254-006 | SCREW 3/8 X 3/4 2
13 | 011254-018 | SCREW HHC 3/8-16UNC X 2 1/4 2 29 | 067695-000 | SPACER 1

NOTES: 12)13 ) (12)13

/I\ POSITION SLOTS TO INSIDE
ON SIDE RAIL ASSEMBLIES,

/A\ UNLESS OTHERWISE SPECIFIED
TORGUE FASTENERS TO
UPRIGHT SPEC.

©
o

105 (:z\\\\ ) ﬁ"
e |
<:§ @ Z 18
? o o 1 s e /<

T

o

NN

SPREAD

OU BEARING
FOR SNUG FIT
INSIBE #20.

OF # 7
HERE
GATE DETAIL

1" LEG UP
TO INSIDE EDGE
OF #20 PLATE

Page 64 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



108060-000 Axle Pivot Cylinder Assembly

Axle Pivot Cylinder Assembly

108060-000
1 108058-000 | AXLE PIVOT CYLINDER 1
* | 108058-010 | AXLE PIVOT CYLINDER SEAL KIT REF
2 | 064297-003 | CHECK VALVE CP450-2L-B-0-030-0 2
3 | 011941-001 |FITTING, 4MB-4MJ 2
5 | 027931-057 |BEARING, #AA-1704-11 2

\ 20 1/2"

CENTER TO CENTER

BLEED SCREW

MOUNTS ON AXLE

MOUNTS ON CHASSIS

2 PLU'S

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 65



067664-000, -001  Front Tire & Wheel Assembly, Air Filled, LX31/LX41

Front Tire & Wheel Assembly, Air Filled, LX31/LX41
067664-000, -001

‘ -000 RIGHT FRONT -001 LEFT FRONT ‘
ITEM | PARTNO.  PART/MATERIAL DESCRIPTION ary. ary.
1 | 067609-000 | WHEEL, 16.5 X 8.25 6 HOLE, 6 BC 1 1
2 | 067610-000 | TIRE, 10-16.5 NHS 8 PLY 1 1
3 | 012282-001 | VALVE STEM 1 1

Rear Tire & Wheel Assembly, Air Filled, LX31/LX41
067666-004, -005

‘ -004 RIGHT REAR ‘ -005 LEFT REAR
ITEM | PARTNO.  PART/MATERIAL DESCRIPTION ary. ary.
1 | 067605-006 | WHEEL, 16.5 X 8.25 8 HOLE, 5.5” BC 1 1
2 | 067610-000 | TIRE, 10-16.5 NHS 8 PLY 1 1
3 | 012282-001 | VALVE STEM 1 1

Front Tire & Wheel Assembly, Poly-Filled, LX50
067664-002, -003

‘ -002 RIGHT FRONT -003 LEFT FRONT
ITEM | PARTNO.  PART/MATERIAL DESCRIPTION ary. ary.
1 | 067609-000 |WHEEL, 16.5 X 8.25 6 HOLE, 6 BC 1 1
2 | 067610-000 | TIRE, 10-16.5 NHS 8 PLY 1 1
3 | 012282-001 | VALVE STEM 1 1

Rear Tire & Wheel Assembly, Poly-Filled, LX50
067666-006, -007

‘ -006 RIGHT REAR -007 LEFT REAR
ITEM | PARTNO.  PART/MATERIAL DESCRIPTION ary. ary.
1 | 067605-006 | WHEEL, 16.5 X 8.25 8 HOLE, 5.5” BC 1 1
2 | 067610-000 | TIRE, 10-16.5 NHS 8 PLY 1 1
3 | 012282-001 | VALVE STEM 1 1
(RIGHT HAND SHOWN,
LEFT HAND REVERSED)
NOTES:

NOTE TIRE LUG

PATTERN I, FILL TIRE/WHEEL ASSY WITH 110 LBS MIN TO
120 LBS MAX OF POLYFILL OR EGUIVALENT.

Ziiix BRAND BACKSIODE OF TIRE/WHEEL ASSY
AS FOLLOWS:
"UPRIGHT 6K
SPA[E///;;/ \\\\\\\\\TIRE SEALANT
LETTER CORRESPONDING
LAST DIGIT OF 7O MONTH:
YEAR WHEN TIRE  JAN=1=A

WAS FILLED FEB=2=B
ECT.

Page 66 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



108040-010 Proximity Switch I nstallation

Proximity Switch Installation Mercury Switch Installation -

108040-010 LX50 Only
ITEM PART NO. PART/MATERIAL DESCRIPTION aty 1 08041 -01 0
2| 014996004 | WASHER - 14" FLAT 2 1| 011240-006 | 3/8 FLAT WASHER 1
3 | 011248-004 [ LOCKNUT 1/4-20 UNC ESNA 2 > 1063297001 [MERGURY SWITCH ]
4 | 067456-001 |RECEPTACLE 3 PIN_DT04-3P-E004 1 3 1013919013 | CLAMP ]
5 | 067456-003 | WEDGE LOCKING W3P-PO12 ! 4~ | 011248006 | LOCKNUT, 3/8-16 UNG ESNA i
6 | 068762-000 | PIN CONTACT 0460-215-16141 3 5 1 029620-002 | CONNECTOR, BUTT 1614 GA. >
7 | 068908-005 [BOOT 3 PIN DT 3P-BT 1
8 | 011252-008 | SCREW - 1/4-20 UNC X 1” LG. 2
S | 108141-001 | BRACKET - PROX. DOWN SWITCH ! NOTE: SEE FINAL ASSY SPECIFICATION FOR SWITCH ADJUSTMENT

NOTE: ADJUST SWITCH TO OPEN AT LESS THAN
2 FEET OF PLATFORM LIFT

LOCATION: UNDER SCISSOR STACK NEAR THE FRONT
RIGHT CORNER OF THE CHASSIS.

UP LIMIT SWITCH
(LX-50 ONLY)

INNER SCISSIR
LINKAGE

CHASSIS WELDMENT

MAXIMUM

% RED/WHT #35 RED RED

BLK #31 BLK
YEL #11 WHT

< BIK /
REF FINAL ASSEMBLY WIRING

108042 & 108143

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 67



108038-000 Electric Emergency Lowering, LX50

Electric Emergency Lowering, LX50

108038-000

ITEM  PARTNO.  PART/MATERIAL DESCRIPTION ary.
1| 029601-040 |5/16” RING TERM - 16 AWG 9 14 | 066630-010 | BATTERY - 5 AMP SIEBERT 1
2 | 029452-099 | WIRE 16 AWG BLACK 3T 15 | 029702-000 |HOLDER, FUSE LITTLEFUSE #155100 1
3 | 029601-013 [#10 RING TERM - 16 AWG 3 16 | 029704-007 |FUSE, 7-1/2 AMP 1
4 | 066630-012 |BUSS BAR - COPPER 1 17 | 029601-012 |#8 RING TERM - 16 AWG 1
5 | 029454-099 | WIRE 16 GA - RED 3T 18 | 011708-004 | SCREW - MACH #8-32 UNG X 1/2” LG 1
6 | 029620-002 |CONN BUTT 16-14 GA INSL 6 19 | 011248-002 | NUT - ESNA #8-32 UNC 1
7 | 029496-099 | WIRE 16 GA 2-COND 757 20 | 029601-011 |#6 RING TERM - 16 AWG 2
8 | 029872-001 |BOOT - RED 1 21 | 029825-002 | DIODE - 6 AMP 2
9 | 066630-013 | DIODE - 16 AMP 1 22 | 029451-099 | WIRE 16 GA WHITE 3
10 | 011252-012 |HHC 1/4-20 UNC X 1-1/2 9 23 | 068889-099 | WEATHERSTRIP - 1/2 X 3/16 FOAM 5FT
11 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 2 24 | 014996-004 | WASHER - 1/4” FLAT 4
12 | 066630-011 | BRACKET - BATTERY HOLD DOWN 1 25 | 029620-003 | CONN - BUTT 12-10 GA INSL 3
13 | 012798-003 | SWITCH, TOGGLE MOMENTARY 1

— ‘ ‘ +
|
MAIN BATT 16 AMP NDTES\ 1) UNLESS OTHERWISE NOTED TORGUE FASTENERS
TO UPRIGHT SPEC. #105.
_ n 2) UNLESS OTHERWISE NOTED TORGUE FITTINGS
| LOWER COIL UPPER COIL TO UPRIGHT SPEC #106.
| ‘ (BTTE

E-DOWN BATT &1

| |
Lo 6 AMP @
A N
[ A
~N
~N
S
6 AMP
> (10 i
[
[

DOWN COIL <
WIRING FROM - -
HARNESS -
-
-
@
L

TIGELE
SVITCH

| |
I I (MDMENTARY) I
| | S | | ()
CABLE 9 o @

I [%LNDER VALVE | |

I COILS TOP I I

I I

I _ WHT. I

e ' |

I oy ,

CYLINDER VALVE

| COILS BOTTOM | |

| | |

L - - . _ ______ _I |
r-——>"~----~ |
| BLK |
HONERNO .
' |
| © © |
| NEG (*)12\/ MAINPDS (4) BATTERY . |
! . | 0RO
@_ o _[DWDL_MD@LE_AREA 1

ELECTRICAL ASSEMBLY

Page 68 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067866-037 Slide-Out Deck I nstallation, Front

Slide-0Out Deck Installation, Front

067866-037
ITEM PART NO. DESCRIPTION QaTy ITEM PART NO. DESCRIPTION aTy
2 | 067787-002 |SLIDE-OUT DECK WELDMENT 1 25 | 011254-032 | SCR. HHC 3/8-16 UNC X 4 4
3 | 067760-004 | WHEEL, SLIDE-OUT DECK 2 26 | 067920-000 | SPACER, GUARDRAIL 2
4 | 066192-000 |SLIDE BLOCK 9 28 | 011254-018 |SCR. HHC 3/8-16 UNC X 2 1/4" 3
5 | 067720-002 |ROLLER 9 29 | 067867-001 | ROLLER BRACKET REAR WELDMENT L.H. 1
6 | 067818-001 | ARM, CABLE GUIDE 5 30 | 067867-000 | ROLLER BRACKET REAR WELDMENT R.H. 1
7 | 067786-001 |BRACKET, CABLE GUIDE 1 31 | 063666-004 |WIRE CHANNEL 1
8 | 067761-000 | PIVOT, PUSH BAR 9 32 | 011254-016 |SCR. HHG 3/8 X 2" 2
9 | 067862-003 | HANDLE WELDMENT 9 33 | 011248-005 |NUT HEX 5/16-18 ESNA 4
10 | 066170-002 |WEAR PAD 9 34 | 011238-006 | WASHER 3/8 SPLIT LOCK WASHER 8
11 | 067776-001 | GUARDRAIL WELDMENT 9 35 | 010414-006 |LOCKING PIN ASSY 3/8 X 2 2
12 | 067778-000 | GUARDRAIL WELDMENT 1 37 | 011254-020 | SCR. HHC 3/8-16 UNC X 2 1/2" 6
13 | 067755-001 | SWING TUBE 2 38 | 066198-000 | WEAR PAD 2
14 | 011848-033 [CLEVIS PIN, 1/2' DIA. X 3-1/2 2 39 | 011252-012 |SCR. HH 1/4-20 X 1-1/2 4
16 | 011757-005 | COTTER PIN, RUE RING 2 40 | 011248-004 |1/4-20 ESNA NUT 4
17 | 014996-006 | WASHER, FLAT 3/8' DIA 15 41 | 067364-001 | TUBING, 3/8 1.D. X 2' LG 4
18 | 067695-000 | SPACER 3 42 | 067783-006 | ROLLER BRACKET 2
19 | 011248-006 |LOCKNUT, 3/8-16 UNC ESNA 29 43 | 026553-006 | POP RIVET, 3/16 X.38-.50 GRIP 8
20 | 012865-099 | LOOM, WIRE 3/4" 8 FT. 44 | 026553-012 |POP RIVET, 3/16 X 1.125 GRIP 4
21 | 011254-008 | SCR. HHC 3/8-16 UNC X 1 6 46 | 108056-000 | PLATE LABEL MOUNT 1
23 | 011254-006 | SCR. HHC 3/8-16 UNC X 3/4 8 47 | 011246-006 | LOCKNUT THIN ESNA 3/8 2
24 | 015936-020 [SCR. SHOU SS 3/8-16 UNC X 2.5" 4 48 | 014996-005 | WASHER, FLAT 5/16 2

DETAIL; SLIDE RUNNER ASSY,

FRONT OF
9@ SLIDE OUT

C

NOTES:

DO NOT TORGUE, ALLOW PIVOT

TO MOVE WHEN FASTENED.

CABLE TO
ONTROLLER

UNLESS OTHERWISE NOTED TORGUE
FASTENERS TO UPRIGHT SPEC. #105.

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual

Page 69




067866-038/-039/-040  Slide-Out Deck, Rear — Option

Slide-0Out Deck, Rear — Option
067866-038/-039/-040

ITEM PARTNO.  DESCRIPTION ary ITEM PARTNO.  DESCRIPTION

o
=
=

2 | 067787-002 | SLIDE-OUT DECK WELDMENT 1 32 | 011254-016 | SCR. HHC 3/8 X 2 2
3| 067760-004 |WHEEL, SLIDE-OUT DECK > 33 | 011248-005 |NUT HEX 5/16-18 ESNA 10
4 | 066192-000 | SLIDE BLOCK > 34 | 011238-006 | WASHER 3/8 SPLIT LOCK WASHER ]
5 | 067720-002 | ROLLER > 35 | 010414-006 | LOCKING PIN ASSY 3/8 X 2 2
6 | 067761-000 | PIVOT PUSH BAR > 37 | 011254-020 | SCR. HHC 3/8-16 UNC X 2 1/2° ]
7| 108144-000 | GUARDRAIL WELDMENT i 38 | 066198-000 | WEAR PAD 2
§ | 108065-001 | GUARDRAIL WELDMENT i 39 | 011250-012 | SCR. HH 1/4-20 X 1-172 2
9 | 067862-003 | HANDLE WELDMENT 2 40 | 011248-004 |1/4-20 ESNA NUT 1
10 | 066170-002 | WEAR PAD > 41 | 067364-001 | TUBING, 3/8 1.0. X 2' LG 1
11 | 067776-001 | GUARDRAIL WELDMENT 2 22| 067783-006 | ROLLER BRACKET 2
12 | 067776-000 | GUARDRAIL WELDMENT i 43| 026553-006 | POP RIVET, 3/16 X.38-.50 GRIP 8
13 [ 067755-001 | SWING TUBE > 44| 026553-012 | POP RIVET, 3/16 X 1.125 GRIP 4
14 | 011848-033 |CLEVIS PIN, 1/2" DIA. X 3-1/2 2 46 | 108056-000 | PLATE LABEL MOUNT 1
16 | 011757-005 | COTTER PIN, RUE RING > 65 | 011246-006 | LOCKNUT THIN ESNA 3/8 2
17 | 014996-006 | WASHER, FLAT 3/8" DIA 17 66 | 014996-005 | WASHER, FLAT 5/16 2
18 | 067695-000 | SPACER 2 LABELS

19| 011248-006 |LOCKNUT, 3/8-16 UNC ESNA 25| [ 101251001 | DANGER MAX LORD GO ,
21 | 011254-008 | SCR. HHC 3/8-16 UNC X 1 8 51 | 066556-000 | LABEL, CAUTION DESEND PLTFM 1
23 | 011254-006 | SCR. HHC 3/8-16 UNC X 3/4 8 55T 051683-005 [ LABEL_UPRIGHT 4172 1
24 | 015936-020 | SCR. SHOU S5 3/8-16 UNC X 2.5 1 067644-005 | LABEL. X531 4WD 1
25 | 011254-082 | SCRHHC 3/8 X 4 2 || 57 [067644-008 |LABEL, LX41 4WD i
26 | 067920-000 | SPACER, GUARDRAIL 2 067644-020 | LABEL X650 WD 1
28 | 011254-018 | SCR. HHC 3/8-16 UNC X2 1/4' 4 101250-010 | LABEL, LX31, MAX LOAD 1750 LBS DOM 2
29 | 067867-001 | ROLLER BRACKET REAR WELDMENT LH, i 55 (1071280071 | ABEL_ X1 VIAXLOAD 1260 165 Do :
30 | 067867-000 | ROLLER BRACKET REAR WELDMENT R.H, i 01280-020 TLABEL L350 MAX LORD 750 LBS DoM :

Page 70 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067866-038/-039/-040  Slide-Out Deck, Rear — Option

OUTSIDE
EXTENSION DECK

REAR OF CHASSIS

FASTENERS TO UPRIGHT SPEC. #105.
DETAIL ;DUAL DECK
SLIDE RUNNER ASSY

@ 00 NOT TORGUE, ALLOW PIvOT
7O MOVE WHEN FASTENED,
A UNLESS OTHERWISE NOTED TORGUE
/p\ REPLACE RAILS WITH ITEM 47 & 8

NOTES:

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 71



108014-012/-013/-014  Platform Assembly, 17 FT Deck — Option

Platform Assembly, 17 FT Deck — Option

108014-012/-013/-014
108014-012 #1 | LX31
108014-013 #1 | LX41

Labels
108014-012 #2 | LX31

ITEM PARTNO.  DESCRIPTION aty ITEM PARTNO.  DESCRIPTION aty
1 | 108110-001 |PLATFORM - 17 FOOT CENTERED 1 202 | 101251-001 | LABEL, DANGER, MAX LOAD 1
2 | 108103-002 | RAIL WELDMENT - SIDE 1 206 | 066556-000 | LABEL, CAUTION DESEND PLTFM 1
3 | 108103-001 | RAIL WELDMENT - SIDE 1 210 | 061683-005 | LABEL, UPRIGHT 41/2 1
4 | 108104-002 | RAIL WELDMENT - SIDE 1 211 | 067644-006 | LABEL, LX31 4WD 1
5 | 108104-001 | RAIL WELDMENT - SIDE 1 213 | 101250-010 | LABEL, MAX LOAD 1750 Ibs 2
7 | 108103-003 | RAIL WELDMENT - SIDE 1
8 | 067787-222 | DECK ASSY - ROLLOUT 2
9| 066170-002 |PAD - WEAR 41 108014-013 #2 | LX41
10 | 066192-000 | COVER - BLOCK 4
12 067364-000 | TUBE - SPACER 8 ITEM PART NO. DESCRIPTION aTy
13 | 067720-002 | ROLLER - SLIDE OUT DECK 4 202 | 101251-001 | LABEL, DANGER, MAX LOAD 1
14 | 067755-001 | TUBE - ADAPTER 15 206 | 066556-000 | LABEL, CAUTION DESEND PLTFM 1
15 | 010414-006 | LOCKING PIN - ASSEMBLY 4 210 | 061683-005 | LABEL, UPRIGHT 4 1/2 1
16 | 067786-001 | BRACKET- CABLE GUIDE 1 211 | 067644-008 | LABEL, LX41 4WD 1
17 | 011254-032 | SCREW HCC 1/2-13 X 4 LG 4 213 | 101250-011 | LABEL, MAX LOAD 1250 Ibs 2
18 | 067818-001 |ARM - CABLE GUIDE 2
19 | 067695-000 | SPACER 3
20| 063666-004 | CHANNEL - WIRE 1| 108014-014 #2 | LX50
23 | 011254-006 | SCREW HHC 3/8-16 X 3/4 LG 2
24 | 011254-008 | SCREW HHC 3/8-16 X 1 10 ITEM ~ PARTNO.  DESCRIPTION ary
25 [ 011254-016 | SCREW HHC 3/8-16 X 2 13 202 | 101251-001 | LABEL, DANGER, MAX LOAD 1
26 | 011254-018 | SCREW HHC 3/8-16 X 2 1/4 LG 1 206 | 066556-000 | LABEL, CAUTION DESEND PLTFM 1
28 | 011254-032 | SCREW HHC 3/8-16 X 4 6 210 | 061683-005 | LABEL, UPRIGHT 4 1/2 1
29 | 011248-004 |NUT 1/4-20 ESNA 8 211 | 067644-020 | LABEL, LX50 4WD 1
30 | 011248-005 |LOCKNUT 5/16-18 8 213 | 101250-012 | LABEL, MAX LOAD 750 Ibs 2
31 | 011248-006 [NUT. HEX ESNA 3/8-16 58
32 | 011252-012 | SCREW HHC 1/4-20 X 1 1/2 LG 8
33 | 026553-012 | POP RVT 3/16 - .75-1.25 GRIP 8
34 | 011248-008 |NUT, ESNA 1/2-13 4
35 | 015936-020 | SCREW SHDR 3/8 X 21/2 8
36 | 108062-000 | GATE - WELDMENT SIDE 1
37 | 108063-000 | GATE WELDMENT- SIDE LATCH 1
38 | 108064-000 | TUBE WELDMENT- PIVOT SIDE 1
39 | 003570-005 | PIN - RETAINING 1
40 | 066526-004 |SPRING - TORSION 1
41 | 062642-026 |BEARING - 1.375X 1.5313 X 1 2
42 | 011254-020 | SCREW HHC 3/8-16 X 2 1/2 24
43 | 014996-006 | WASHER 3/8 FLAT 15
44 | 067783-006 |BRACKET - FLANGED ROLLER 4
45 | 011254-034 | SCREW HHC 3/8 X 4 1/4 4
46 | 014996-005 | WASHER, FLAT 5/16 4
47 | 011739-014 |[ROLLPIN 3/8 X 1 3/4 1

Page 72

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual




fr\

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



108014-012/-013/-014  Platform Assembly, 17 FT Deck — Option

Drawing 2 of 2

NOTES:

AINSTALL APPROPRIATE LANGUAGE

REAR OF CHASSIS

OUTSIDE
EXTENSION DECK

Page 74

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



Lanyard — Option

Lanyard — Option
030742-003

al

1/LX41/LX50 Work Platform | Parts Manu

108049-009 L X3



067908-001 Horn —Option

Horn — Option

067908-001
1 | 011252-008 | SCREW HHC 1/4-20 X 1 2 10 | 029704-007 |FUSE, 7-1/2 AMP 1
2 | 011248-004 |NUT HEX 1/4-20 2 11 | 011248-005 | NUT HEX ESNA 5/16-18 1
3 | 029452-099 |WIRE 16 GA BLACK T 75 12 | 011253-008 | SCREW HHC 5/16-18UNC X 1 1
4 | 067902-000 | BRACKET, GAS SPRING 1 14 | 029702-000 | FUSE HOLDER 1
5 | 029610-002 | CONNECTOR FORK 3 15 | 029825-002 | DIODE, 5 AMP 400V 2
6 | 029601-014 | CONNECTOR RING 2 16 | 029454-099 | WIRE 16 GA RED FT3
7 | 029615-002 | CONECTOR PUSH 2 17 | 068132-001 | RELAY, AUTOMOTIVE 1
8 | 029958-001 |HORN 12VDC 1 18 | 011249-003 | LOCKNUT HEX 10-32 1
9 | 063917-000 | SWITCH PUSHBUTTON 1 19 | 011826-005 | SCREW RND HD 10-32 1

1SWITCH REF

~—— BLU/WHT MULTI-CONDUCTOR CABLE

HORN EMERGENCY
\SWITCH - KILL SWITCH @

Ny T
BLU/WHT OR BLK

PINKS OF 6 PIN CONNECTOR £ L

IN CONTROL MOBULE RED 10 BATTERY POSITTIVE

CONTROLLER MOBIFICATION

LINE ORILL ¢7/32 R Wis?
| )

PLC AN

LINE DRILL $9/32 — ] e
2 PLACES - L
- 7/

BN A N\
- S z

Page 76 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



030916-010 Lift Overload — Option

Lift Overload — Option
030916-010

1 020733-002 | TEE, 6FJX-6MJ-6MJ 7 | 029931-003 | CONN. FEMALE PUSH 16-14 AWG .25 TAB

1 7
2 | 014048-001 | ADAPTER, 6FJX-6FP 1 8 | 029601-013 |CONN. RING #10 16-14 AWG 3
3 | 011923-003 | ADAPTER, 6MP-4FP 1 9 | 011252-006 | SCREW, HHCS 1/4-20 X 3/4 HHCS 1
4 | 063921-004 | PRESSURE SWITCH 1 10 | 011248-004 [NUT ESNA 1/4-20 1
5 | 068132-001 | RELAY 12V-DC 1 11 | 066807-003 | ALARM 12V 1
6 | 014914-001 | CONN. MALE PUSH 16-14 AWG .25 TAB 1
RED
RELAY RED - PIN 35 OF 40 PIN DEUTSCH
PRESSURE
SWITCH
20—
on —~_
GRN/WHT g7A BOTTOM VIEW
[T T = S
H: O O IR oL M oo ©
ND —87
i RED

e | (REF) 8MB-6MJ
. IN PORT 5 OF .
| VALVE BLOCK /&/
! )
I P

(TOP FACE OF
VALVE BLOCK)

MOUNTING PLATE OF
f LOWER CONTROL BOX

FTTTING DETATL

ALARM, MOUNT DETAIL

RED e/“ RED JrO
ﬂ/\i ALARM
BLK
+I2VRED— o o o RED e
PRESSLRE —
SWITCH

ELECTRICAL SCHEMATIC

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 77



067909-010 Motion Alarm Settings — Option

Motion Alarm Settings — Option

067909-010
O =
O 'SIBC_H-NO RIGGERS
O |S12C_1H-RIGGERS
o s
2 PIN o T
(DWECTER O i—n
RELAYS E% 0 %%%%%r AXLE FLOAT
'S8 C__JH-ND RIGGERS | RELAYS RELAYS -
| S7 _F—RIGGERS
6
> NO RIGGERS O
$4 [ O OPTION SETTINGS
O
O CIRCUIT BOARD IS PRESET WITH SWITCH
O NO. 4 IN THE ON POSITION,
MOVE ALL SWITCHES TO THE ON POSITION
FOR ALARM TO SOUND FOR ANY MOTION,
40 PIN O
(ONVECTCR O
O OFF
—— DIP SWITCH
''S3 [ +—NO LIMIT 8 N |zz/zzzzlz
S2 C_—LIMIT o 43 21
SLL ] RELAYS| | RELAYS _ 48
RELAYS = 4=
S e I [ |
o o oz L
25 W w
L e
S [ W R VA 0 4
12 PIN b T ]DIP SWITCH e es
CONNECTER -

LOWER CONTROL BOX CIRCUIT BUARD

Page 78 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067950-040/-041  Outrigger — Option

Outrigger — Option
067950-040/-041

1 | 067844-001 | OUTRIGGER SUPPORT WELDMENT REF 207 | 000942-000 | ORBIT LEVEL 1
2 | 067840-000 |OUTRIGGER CYL. 2 208 | 005133-000 | SPRING 3
* | 067840-010 | SEAL KIT REF 209 | 011721-008 | SCREW, RND HD, MACH., 4-40 X 1 3
3 | 067953-020 |HOSE INSTALLATION, LX OUTRIGGER 1 211 | 014924-008 |U-BOLT 2
5 | 011248-008 | NUT HEX ESNA 1/2-13 UNC 16 212 | 011248-049 | NUT, HEX, 4-40, ESNA 3
6 | 011256-016 | SCREW HHC 1/2-13UNC X 2 16 213 | 020733-005 | TEE, 12FJ-12MJ-6MJ 2
7 | 062881-000 | SWITCH BALL REF 214 | 014693-003 | ADAPTER, 12FJ-6MJ 2
8 | 063921-006 | SWITCH PRESS. REF 215 | 011941-001 |4MB-4MJ 1
9 | 066516-004 |PLUG 2 216 | 067642-009 | LABEL-CONTROLLER 1
10 | 069218-000 | GROMMET, CAPLUG #GRO-1/2-UL 4 219 | 067480-001 | LABEL-LED CODES 1
11 | 011941-005 | FITTING 6MB-6MJ 2 222 | 066551-003 | LABEL-DANGER TIPPING 1
12 | 011934-004 | FITTING 6MBH-6MJ 90 2 225 | 067479-000 | OUTRIGGER CONTROL CABLE ASSY 1
13 | 011937-003 |FITTING 6FJX-6MJ 90 2 226 | 064794-000 | LEVEL MOUNT 1
14 | 066556-001 | LABEL CAUTION 2 301 | 067492-024 |WIRE HARNESS, OUTRIGGER 1
17 | 011240-008 | WASHER 1/2 FLAT STD 16 303 | 067479-001 |WIRE HARNESS, OUTRIGGER LIGHT 1
201 | 067491-003 |CONTROLLER ASSY (DUAL FUEL) 1 401 | 029610-002 [CONNECTOR FORK TERM 16-14 GA #8 5
202 | 067491-004 | CONTROLLER ASSY (DIESEL) 1 402 | 029620-002 [CONNECTOR BUTT 16-14 GA 5
203 | 067528-013 [UPPER CONTROLLER ASSY (W/LIGHTS) 1 403 | 029616-001 | CONNECTOR FEMALE PUSH 16-14 GA 4
204 | 067490-000 | OUTRIGGER VALVE BLOCK ASSY 1 404 | 029601-013 | CONN RING 16-14 GA #10 10
205 | 011252-032 | SCREW, HHC, 1/4-20 X 4 9 405 | 029454-099 |WIRE 16 GA RED/WHT 1FT
206 | 011248-004 |NUT, 1/4-20, ESNA 6 406 | 029825-002 | DIODE 1
* Not shown

Drawing 1 of 4

NOTES

1. UNLESS OTHERWISE SPECIFIED, ALL THREADED FASTENERS
TO BE TORGUED PER UPRIGHT SPEC. NO. 105

2. UNLESS OTHERWISE SPECIFIED, ALL FITTINGS
TO BE TORGUED PER UPRIGHT SPEC. NO. 106

6 PLACES

WELD DETAIL

WELD BOTTOM
PLATE TO CHASSIS
4 PLACES

WELD DETAIL

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 79



067950-040/-041  Outrigger — Option

Drawing 2 of 4

IN MODULE BACK PANEL
TO MOUNT VALVE ASS'Y

(CONTROL BOX)

/ (CIRCUIT BOARD)

MAIN VALVE BLOCK (REF.)

Page 80 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067950-040/-041  Outrigger — Option

Drawing 3 of 4

,/"\\

1HM/03d

/-“\

d399I410N0
dv3d 1437

)

N

\

ddd
03
1HM/03d

—-— J1N00W 1081INOD

X08 0d1NO3

" C;

(30IS §3HLO0 01>
SS3INAYH INIONT

SSINAVH NIVW

2189380

930

Xamn8
nis
A78/NA9
N9

A787713A
3A

(M3IA WOLLOE)
2078 3ATVA
\ 3399131N0

| 43991410
| INOd4 1437

I o Or

\

i |
10 13
&
i |
1o 11
©
A
o |
©
e

| ONISIMN &3 1T10d1INOD

did v 133HS 33

/]

\~_/

>

\

R = 1 1 10 0 1 P S

LHM
1HM/03d
1HM/03d

1HA/ddd

\\\\l// |

318v]

IHR/03

N9/713A
\
X8/03d
© J 1HW/03d
/
d

4

10dLNO)
33991410

[eF
A

(

d399141M0
dv3d LHOTY

/
iR B3 @
38 BE
-
/ \
/
[
HJLIAS V8 ~
1
HILIMS 33NSS3ad AN \
N— -~
d3991d1N0

INOd4 LHOIY

dil ONIDVS 31V1d d3A03 d0L 3HL 40 WOLLO8 3HL HLIM
03M3IA SI NDILVIN3I&O HILIMS 3719901 &3991d41N0

*S310N

Page 81

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



067950-040/-041  Outrigger — Option

Drawing 4 of 4

d3T0AINDD d3ddn

0dvO8 1HITT §3991d41N0

® © o
® © e
© ® 6

THR 'S

9d0 ‘6

2787940 01
ma "It

8/NS9 "L

Nd9 '8

xg/ma "9

03d v

187034 €

A8/LHM ‘¢

a8 1

o
O
€O

n1a
930
N9

A8/Nd9
A18/03d
A18/LHK

1d4 H1

o——

a3y
LHM

18

JATI0 ~ &3991dLN0 ~ 14171

SIAINDGD

1HM/03d

A78/Ne0

AVI3d

+4 v
I [
—g1G—
= pUNE=

==

]

Ana/mn1a

(033/N30
I
©
n
I

(m\/

INISNOH 9mid
J10d ¢l

I

A8/03d

N9

@ @ 1HM/NE9
®@e

A18/N39
1THW218

diLs
AIN3IdIWI

1HOI
378YN3
JALS0

M09/ 3A0HD

133758 :@

033/ 1HK

ma

100-6L¥LS N/d
378v] 1H917 §3991d41M0

000-6L¥L9 N/d
378Y] 04INDD 3399141N0

- I +|

X08 04INOD d3M07 WOd4
378v] J0LINANOJ-ILMW

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual

Page 82



067479-000 Outrigger Control Cable Assembly — Option

Outrigger Control Cable Assembly — Option

067479-000
1 005469-099 | CABLE, 16/9 CONDUCTOR 90 FT
2 | 029610-012 | CONN FORK TERM 16-14 GA #8 8
3 | 068760-001 |DT CONNECTOR, RECEPTACLE, # DT04-12P 1
4 | 068761-000 | LOCKING WEDGE, RECECTACGLE, # W12P 1
5 | 015790-004 | CONTACT PIN, 16-18 AWG 9
6 | 068908-001 |BOOT ELECT. RECEPTACLE, # DT-12-P-BT 1
7 | 068764-000 | PLUG-CONNECTOR SEAL 3

NOTES UNLESS OTHERWISE SPECIFIED
1. CRIMP ON PINS AND

CONNECTORS ARE INSTALLED

AFTER CABLES ARE ROUTED

THRU SCISSOR ARMS AND 70 CONTROL MODULE 7O UPPER CONTROLLER

- R

SEE PINOUT
-/

INTD CONTROL BOXES.

DETAIL

|4 ¢

STRIP OUTER
ASSEMBLED HARNESS COVER 15" 417

CONNECTOR ASSEMBLY

i < RED/BLK
12

A AAARAA

PINOUT DETAIL

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 83



067528-013 Controller Assembly, Outrigger — Option

Controller Assembly, Outrigger — Option
067528-013

ITEM

PART NO.
067487-000

PART/MATERIAL DESCRIPTION
LX CONTROL BOX

o
=
=

067643-001

CONTROLLER, PROPORTIONAL 12V

015772-001

SWITCH, MICRO

066544-014

SWITCH, STEERING

063913-003

BOOT, STEERING SWITCH

063913-004

ROCKER ASSEMBLY

066544-010

HANDLE, 2 PIECE

066544-011

LEVER, INTERLOCK

066544-013

BOOT, CONTROL HANDLE SHAFT

066544-015

FLANGE, CONTROLLER MOUNTING

067486-001

COVER PLATE, CONTROLLER BOX

067483-000

CONTROLLER SUPPORT

029925-010

CABLE CONNECTOR, 3/4”

066805-010

CONTACT BLOCK, N.O.

064666-000

KEY SWITCH

066805-002

SELECTOR SWITCH

066805-018

PUSH BUTTON MOM. BLK.

066805-006

MUSHROOM BUTTON

068133-000

INDICATOR LIGHT

063951-001

RELAY

029939-003

CONDUIT NUT, 3/4”

011248-047

LOCKNUT, #6-32

011715-004

SCREW, #6-32 X 1/2

011252-006

SCREW, 1/4-20 UNC, HEX HD CAP X 3/4

011248-004

LOCKNUT, 1/4-20 UNG, HEX

012798-000

TOGGLE SWITCH SPOT-MOMENTARY

068889-099

WEATHERSTRIP 1/2 X 3/16 FOAM

w

010952-004

SCREW, BUTT. HD, TORX, 10-24 UNC X 1/2

029872-000

SWITCH BOOT

029925-000

CABLE CONNECTOR, 1/2, NPT

029939-002

NUT, LOCK, 1/2, NPT

066805-012

CONTACT BLOCK N.0. /N.C.

066805-011

CONTACT BLOCK N.C.

066805-019

SELECTOR SWITCH 3 PQOS.

108052-003

OUTRIGGER LIGHT BOARD-12V

102294-002

INDICATOR LIGHT W/CLIP

108139-001

RECEPTICLA, 12 POSITION, MOLEX

108139-000

RECEPTICLE, 9 POSITION, MOLEX

108139-010

PIN, 20-14 GA. MOLEX

011709-012

SCR, RD HD #10-24 UNC X 1-1/2

37

011248-003

LOCKNUT, HEX #10-24 UNC ESNA

100

029610-018

CONNECTOR FORK TERM 12-10 GA. #8

101

029620-002

CONNECTOR, BUTT. 16-14 GA.

S EN S I BN B N B N LI ES IS LS EN Y = EN TS Y ETEST N TST N B N B N Y N N Y N Y BN I N S ET 51 N

102

029616-001

CONNECTOR FEMALE PUSH 16-14 GA. X .187

—_
(9]

103

063956-003

PLUG, HOUSING

_

104

063956-010

PIN, CONTACT MALE

w

105

029452-099

WIRE 16 GA. BLACK

N
o

106

029450-099

WIRE 16 GA. BLUE

w
o

107

029451-099

WIRE 16 GA. WHITE

w
1'|

108

029453-099

WIRE 16 GA. ORG

o

109

029477-099

WIRE 16 GA. ORG/BLK

o

110

029454-099

WIRE 16 GA. RED

N
o

111

029457-099

WIRE 16 GA. GREEN

w
o

112

029478-099

WIRE 16 GA. RED/GREEN

w
o

113

05491-099

WIRE 16 GA. GREEN/BLACK

w
o

114

029479-099

WIRE 16 GA. WHITE/BLACK

w
1'|

115

029610-002

CONN FORK 14-16 GA #8

F

116

029601-013

CONN RING 14-16 GA #10

D

* Not shown

Drawing 1 of 2

Page 84

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067528-013 Controller Assembly, Outrigger — Option

X0g o3 T10d1ND3

Page 85

Drawing 2 of 2

|
|
oo |g PN
= & 1=
D
D _ s
“ 7~ m Is | &
o
LN I PO d @
_ HOTH |
5 L
1 X
~ 2
@\ . dus | gy
- - - - + ANGTENS ||
dV3d HY 13 HY av3d o 134 H1 1
, INTH0 / ¥FD9TIIN0 / 1477 5 v
3 L
STE/NS0 N r
o o koo ol e B e '~ _w =
B kg gk B B |z ol B
110 =
wr @ |
J
E ko | ~_ TI8vN3
i o8 e L
® 6o ONISTIOH O @
I0d 21
© Q0
| = 2 g N0 / 30
o b=
N
JURER 2
g v =
® 0 @ © N ]
—g36—|D
® @ 0 6 e 6/039
® ® @ O =2IN]=
/T8
EN 5 B0 TN 4y ) @ _ l\\\é
N
g :dﬂ 2 g\ G)6JO)® NSD/059
90
@01 o ® ® ® O ygax /@
10 10 10 10 —g3G= L] @
—pone— F==— JTV1d393
0 O g $[° 0 Qaar|co —zm[—] D JI0d 21
€0 €0 €0 €0
134 H1 WIS H W HY O\ 199 HY @

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



067491-003 Lower Control Box, Dual Fuel - With Outriggers— Option

Lower Control Box, Dual Fuel - With Outriggers — Option
067491-003

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.

Lower Control Box (Drawing 1 of 2) 3 | 029610-002 | CONN. FORK 16-14 #8 21
069140-001 | ENCLOSURE LX BOX 1 5 | 029601-012 [ CONN. RING TERM 16-14 #8 1

* | 067491-012 | PC BOARD 1 6 | 029470-099 |WIRE, 12 AWG RED 5FT
2 | 066805-011 | CONTACT BLOCK N.C. 3 7 | 029457-099 | WIRE, 16 AWG GREEN 15FT
3 | 066805-010 | CONTACT BLOCK N.O. 9 8 | 029454-099 | WIRE, 16 AWG RED 15FT
4 | 066805-006 | EMERGENCY STOP 1 9 | 029452-099 |WIRE, 16 AWG BLACK 5FT
5 | 066805-002 |2 POSITION SELECTOR SWITCH 1 10 | 029479-099 |WIRE, 16 AWG WHITE/BLACK 15FT
6 | 066805-018 |BLK STANDARD PUSH BUTTON 1 11 | 029451-099 | WIRE, 16 AWG WHITE 15FT
7 | 066805-017 |RED STANDARD PUSH BUTTON 2 12 | 029352-099 | WIRE, 16 AWG RED/WHITE 2.5FT
8 | 066805-016 | GRN STANDARD PUSH BUTTON 3 13 - WIRE, 14 AWG ORANGE/BLACK 2.5FT
9 | 066805-003 |3 POSITION SELECTOR 1 14 | 029450-099 |WIRE, 16 AWG DARK BLUE 15FT
10 | 066807-001 |ALARM, 107DB 1 15 | 029477-099 |WIRE, 16 AWG ORANGE/BLACK 3FT
11 | 029868-007 |15 AMP-CIRCUIT BREAKER 2 16 - WIRE, 16 AWG BLACK/GREY 1.5 FT
12 | 015752-000 | HOUR-METER 1 17 | 029353-099 |WIRE, 16 AWG GREEN/WHITE 15FT

Wiring Diagram (Drawing 2 of 2) 18 | 029456-099 |WIRE, 16 AWG YELLOW 15FT
1 | 029616-002 | CONN. FEMALE PUSH 16-14 .25 TAB 12 19 | 029475-099 | WIRE, 16 AWG BLUE/BLACK 1.5 FT
2 | 029616-003 | CONN. FEMALE PUSH 10-12 .25 TAB

Drawing 1 of 2

Page 86 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067491-003 Lower Control Box, Dual Fuel - With Outriggers— Option

Drawing 2 of 2

31DV1d333d
X3T0OW X6

1HW g1
Alg/1Hm - g1
A1d 81
034 31
N9 S
03d cl
034 2l
03d ¢l
03d <1

WO~ ON— M

A18/1118 91
134 g1
IHW/Ng9 91
A8 91
Ad9418 91
g 90 91

(=) Wav'Iv —

A8 9l

A18/940 vl

Nm‘

A18/1178

13A
LIHMNGY

A8
A3/ 418
178 30
1HN03d
A18/8d0

R
A18/940

Aa/540 vl

310vV1d333d
X30OW X1

O Mo — L~

~H| O[O O] W|O|W|W|W| WD

‘ﬁmv

OO
@

LHM/03d 91
(+) WYV

® ® ® ©
N [F1LL0HL| IN | dOLS
® ® ® O)

EER)
v
w
—
[a74
<C
—
%]
[n i
N
uJ
o

A18/940 vl

A187038 91

A18/940 9l

Page 87

108049-009 LX31 /L X41 / LX50 Work Platform | Parts Manual




067491-004 Lower Control Box, Diesel - With Outriggers— Option

Lower Control Box, Diesel - With Outriggers — Option
067491-004

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.

Lower Control Box (Drawing 1 of 2) 3 | 029610-002 | CONN. FORK 16-14 #8 21
069140-001 | ENCLOSURE LX BOX 1 5 | 029601-012 [ CONN. RING TERM 16-14 #8 1
* | 067491-012 | PC BOARD 1 6 | 029470-099 |WIRE, 12 AWG RED 5FT
2 | 066805-011 |CONTACT BLOCK N.C. 3 7 | 029457-099 | WIRE, 16 AWG GREEN 15FT
3 | 066805-010 | CONTACT BLOCK N.O. 7 8 | 029454-099 | WIRE, 16 AWG RED 15FT
4 | 066805-006 | EMERGENCY STOP 1 9 | 029452-099 | WIRE, 16 AWG BLACK 5FT
5 | 066805-002 |2 POSITION SELECTOR SWITCH 1 10 | 029479-099 |WIRE, 16 AWG WHITE/BLACK 15FT
6 | 066805-018 |BLK STANDARD PUSH BUTTON 1 11 | 029451-099 | WIRE, 16 AWG WHITE 1.5 FT
7 | 066805-017 |RED STANDARD PUSH BUTTON 2 12 | 029352-099 | WIRE, 16 AWG RED/WHITE 2.5FT
8 | 066805-016 | GRN STANDARD PUSH BUTTON 3 13 - WIRE, 14 AWG ORANGE/BLACK 2.5 FT
9 | 064462-007 | CAP PLUG, 0 7/8 1 14 | 029450-099 | WIRE, 16 AWG DARK BLUE 15FT
10 | 066807-001 |ALARM, 107DB 1 15 | 029477-099 |WIRE, 16 AWG ORANGE/BLACK 3FT
11 | 029868-007 |15 AMP-CIRCUIT BREAKER 2 16 - WIRE, 16 AWG BLACK/GREY 1.5 FT
12 | 015752-000 | HOUR-METER 1 17 | 029353-099 |WIRE, 16 AWG GREEN/WHITE 15FT
Wiring Diagram (Drawing 2 of 2) 18 | 029456-099 | WIRE, 16 AWG YELLOW 15FT
1 | 029616-002 | CONN. FEMALE PUSH 16-14 .25 TAB 12 19 | 029475-099 | WIRE, 16 AWG BLUE/BLACK 1.5 FT
2 | 029616-003 | CONN. FEMALE PUSH 10-12 .25 TAB

Drawing 1 of 2

2
HARDWARE SUPPLIED
WITH ALARM

Page 88 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067491-004 Lower Control Box, Diesel - With Outriggers— Option

Drawing 2 of 2

ERBLAREREN!
X3ON X6

LHM

A18/1HM

A8

03d

Ng9J

a3d

a3d

SO~ ON—M

034

(=) WavIv

A8 91

Nm‘

03d

A18/118 - 91

LHM/NSD 8

I
1
A8 g1
ASD18 91

A781118

13A

LHA/NTI

313v1d303d

A8

X30W Xl

AdD/A8

O — L0~

n1g a0

187940 v1

A18/940 vl

g >80 9l

oo

d3mo

LHM03d

2187940

18

‘ﬁmﬁ

(+) WAV

Coma

2187940

9 Q
2

S)
©

EER)

Na/930 vl

A8 9l

®

A18/03d 9l

135310 04 03sn
1ON 440 dv2

©

ON (37L108HL| DN |dOLS

0]

187940 91

Page 89

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual



067953-020 Hose Installation, LX Outrigger — Option

Hose Installation, LX Outrigger — Option
067953-020

ITEM PARTNO.  DESCRIPTION ary ITEM PARTNO.  DESCRIPTION

aty

1 062192-088 |1/4 HOSE ASSY X 88 6FJX-6FJX 2 4 | 062192-036 |1/4 HOSE ASSY X 176 6FJX-6FJX 2
2 | 062192-126 |1/4 HOSE ASSY X 126 6FJX-6FJX 2 5 | 062192-032 | 1/4 HOSE ASSY X 24 6FJX-6FJX 2
3 | 062192-035 | 1/4 HOSE ASSY X 137 6FJX-6FJX 2 6 | 065234-005 | 1/4 HOSE ASSY X 26 4FJX-4FJX 1
LEFT AS 2 51 OUTRIGGER
REAR CYLINDER
OUTRIGGER| |B3 Al |LeeT
CYLINDER FRONT
] P @
RETRACT OAlJ)AZ OA3OA4 > -
® © @
EXTEND ?Bl B2 |83 B4 LS
1 1% T
\\\DUTRIGGER 15
VALVE BLOCK 30 80 14
(BOTTOM VIEW) C6 1>~
O7 160
12y 3002 190 H
VALVE BLOCK ' |
(BOTTOM VIEW) Z 1>
| -
=
Iz |5
| i
RIGHT
S FRONT
S OUTRIGGER
Eal OUTRIGGER A2 e
IV CYLINDER —

Page 90 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual




067947-010 Amber Beacon — Option

Amber Beacon — Option

067947-010

ITEM PART NO. PART/MATERIAL DESCRIPTIN Qry. ITEM PART NO. PART/MATERIAL DESCRIPTIN QTy.

1 012848-004 |LIGHT 12-24 VOLT 2 7 | 029620-002 [CONN BUTT 16-14 6
2 | 063193-000 | LIGHT BRACKET 2 8 | 029496-099 |WIRE 16 AWG 2 COND 18 FT

3 029702-000 | FUSE HOLDER 1 9 | 011249-003 |NUT HEX ESNA #10-32 4

4 029704-002 | FUSE 2 AMP 1 10 | 011826-004 | SCREW MACH.RD.HD. #10-32 X 1/2 4
6 | 029601-013 |CONN RING 16-14 #10 1 11 | 029451-099 |WIRE, 16 GA., WHITE 6 FT
Y ——

ENGINE EXTENSION o1 120

HARNESS O2 110

O3 100

e @\ A REF O4 90

5 5

. ENGINE

HARNESS —
TO GROUND PIN-OUT

(4) DETAIL

WIRING DIAGRAM FOR BEACONS

108049-009 LX31 /L X41 / LX50 Work Platform | Parts Manual

Page 91



061898-011 Removable Controller — Option

Removable Controller — Option

061898-011
ITEM PART NO. DESCRIPTION aTy
1 065926-010 | PLUG CONNECTOR 1
2 | 015790-004 | PIN CONTACT 18
3 | 068764-000 | SEALING PLUG 10
4 | 065926-015 | RECEPTACLE CONNECTOR 1
5 | 015790-003 | SOCKET CONTACT 18

. CUT OFF CONTROL CABLE 14 INCHES BELOW STRAIN RELIEF ON CONTROLLER.

2. CUT DUTER CABEL COVER OF LINKAGE CABEL BACK APPROXIMATELY 1-1/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END.
3. CRIMP SOCKETS (ITEM 5) DNTO WIRE ENDS AND INSERT INTO PLLG.
REF. VIEW B-B.
4, CUT DUTER CABEL COVER OF CONTROLLER END BACK APPROXIMATELY 1-1/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END.
S. SLIDE BOOT AND CLAMP ONTO CABLE.
6. CRIMP PINS (ITEM 2) ONTO WIRE ENDS AND INSERT INTO RECEPTACLE.
REF. VIEW C-C.
7. CLAMP BOOT TO CONNECTOR.
8. CONNECT CONTROLLER AND TEST MACHINE FOR PROPER FUNCTION.
9. USE TERMINAL * H " FOR HORN OPTION R IF AUX WIRE IS REBUIRED.
WHT
BLU
GRN/WHT WHT/BLK
BLK/RED RED/BLK
BLU/WHT GRN/BLK
WHT/RED
ALK RED
ORN/RED
PEDALT ORG/LBK
BLU/BLK
BLK/WHT RN
VIEW C-C
MODULE END

RECEPTACLE

SAME AS
NORMAL

NOTE:  USE DEUTSCH #HDT-48-00 HAND CRIMPER
FOR WIRE TO PIN/SOCKET.

WHT

WHT/BLK

SEE
NOTE 9
ORN

RED/BLK GRN/WHT

BLK/RED
BLU/WHT

GRN/BLK

WHT/RED

BLK

RED ORN/RED

ORN/BLK RED/WHT

BLU/BLK BLK/WHT

GRN

CONTROLLER END

Page 92

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



061898-012 Removable Controller, Outriggers— Option

Removable Controller, Outriggers — Option

061898-012
ITEM | PARTNO.  DESCRIPTION ary ITEM ~ PARTNO.  DESCRIPTION ary
1 | 065926-010 | PLUG CONNECTOR 1 7 | 068760-001 | CONNECTOR-RECEPTACLE 2
2 | 015790-004 | PIN CONTACT 39 8 | 068761-001 | LOCKING WEDGE -CONN 2
3 | 068764-000 | PLUG SEALING 16 9 | 068760-000 |PLUG - CONNECTOR 2
4 | 065926-015 | RECEPTACLE CONNECTOR 1 10 | 068908-000 | BOOT ELECT. PLUG 2
5 | 015790-003 | SOCKET CONTACT 39 11 | 068908-001 |BOOT ELECT. RECEPTACLE 2
6 | 068761-000 | LOCKING WEDGE-CONN 2
1. CUT OFF CONTROL CABLE 14 INCHES BELOW STRAIN RELIEF ON CONTROLLER.
2. CUT OUTER CABEL COVER OF LINKAGE CABEL BACK APPROXIMATELY 1-1,/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END. ‘
3, CRIMP SOCKETS (ITEM 5) ONTO WIRE ENDS AND INSERT INTO PLUG. CABLE TO |
REF. VIEW B-B. CHASS TS
4., CUT OUTER CABEL COVER OF CONTROLLER END BACK APPROXIMATELY 1-1/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END.
5. SLIDE BOOT AND CLAMP ONTO CABLE. 0 410
§. CRIMP PINS (ITEM 2) ONTO WIRE ENDS AND INSERT INTO RECEPTACLE.
REF. VIEN [of . CONTROLLER
7. CLAMP BOOT TO CONNECTOR.
8. CONNECT CONTROLLER AND TEST MACHINE FOR PROPER FUNCTIDN.
9. USE TERMINAL " H " FOR HORN OPTION DR IF AUX WIRE IS REQUIRED.
BLU 5 70 WHT/BLK 7 50 BLU
IRG 5 80 RED/BLK 8 <O IRG
j GRN 4 90 GRN/BLK e GRN
o RED 3100 PLUG 10 30 RED
o covteouter  NOTE:  UISE DELITSCH #HDT-48-00 HAND CRIMPER HHT 2 110 PLUG 11 20 HHT
= FOR WIRE TO PIN/SOCKET. USE #DT-RTI TOOL TO BLK 1120 PLLG 12 10 BLK
% REMOVE WEDGES IN PLUG & RECEPTACLE. —— ——
RECEPTACLE = PLUG RECEPTACLE
PLUG
— OUTRIGGER CONTROL CABLE
—/ WHT
WHT/BLK
m ORN
‘ SEE
ROLTE NOTE 9 GRN/WHT
SAME AS
iy RED/BLK
BLK/RED
GRN/BLK BLUAHT 14" 10
CONTROLLER
WHT/RED
RED BLK
ORN/RED
ORN/BLK
RED/WHT
BLU/BLK BLK/WHT
VIEW B-B GRN
CONTROLLER END
BLU
WHT/BLK
GRN/WHT
RED/BLK
BLK/RED CABLE O
BLU/WHT GRN/BLK CHASSIS
WHT/RED —— —
BLU 06 70 WHT/BLK 07 80 BLU
BLK - [RG Os 80 RED/BLK 08 <O ORG
DRN/RED GRN Or 90 GRN/BLK 09 10 GRN
RED/WHT ORG/LBK RED 03 100 ORG/BLK 010 30 RED
WHT BLU/BLK WHT
BLU/BLK BLK 02 110 RED/WHT ot 20 BLK
BLK/WHT Ol 120 012 10
GRN = ————
VIEW C-C PLLG RECEPTACLE
MODULE END OUTRIGGER INDICATOR LIGHT CABLE

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual

Page 93



067848-000 Generator, LX Dual Fuel —Option

Generator, LX Dual Fuel — Option

067848-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 MODULE TRAY WELDMENT REF 16 | 029610-004 |CONN FORK 16-14 #10 3
2 FUEL TANK REF 17 | 029825-002 | DIODE, 3 AMP 2
3 - ENGINE REF 18 | 029620-002 |CONN, BUTT 16 GA 3
4 | 027979-000 | GENERATOR 1 19 | 029483-099 |WIRE 16 GA RED/WHT 1F
5 | 064212-000 | CORD ASSY 1 20 | 063956-002 | PIN, MALE CONTACT 1
6 | 063949-045 | SHEAVE, WOODS AK46 WITH 5/8 BORE 1 21 | 029454-099 |WIRE, 16 GA 1FT
7 | 011675-070 | V-BELT 4L370 1 22 | 067907- |POWER TO PLATFORM OPT. (NOT SHOWN) REF.
8 | 067528-000 | CONTROLLER REF 23 | 063969-001 | PULLEY, IDLER 1
9 | 012797-000 | SWITCH, TOGGLE 1 24 | 063969-002 | PULLEY MOUNT, ECCENTRIC 1
10 | 08271-000 |SWITCH GUARD 1 25 | 011266-008 | SCREW HHC 1/2-20 UNF X 1 1
11 | 064211-000 | DECAL, ON-OFF 1 26 | 064792-000 |IDLER BRACKET 1
12 | 011254-010 |BOLT 3/8-16 X 1 1/4 10 27 | 064791-000 | SHEAVE 1
13 | 011248-006 | ESNT 3/8-16 10 28 | 063961-030 | SCREW HHC M8-1.25 X 30 3
14 | 064793-000 | RADIATOR BRACKET 1 29 | 011238-005 |WASHER 5/16 SPLIT LOCK 3
15 | 065916-000 |MOUNTING PLATE, GENERATOR 1 30 | 011240-006 | WASHER 3/8 FLAT 10

Drawing 1 of 2

NOTES:

NOTE: KEY PART OF ITEM #4

AINSTALL TTEMS AS SHOWN AND CHECK ALIGNMENT OF
TTEMS 6 AND 23 BEFORE INSTALLING ITEM 7. ITEM 6
SHOLLD BE PARALLEL AND INLINE USING A STRAIGHT
EOGE.

NOTE: SET SCREW PART OF ITEM #7

AAPPLY TENSION TO ITEM 7 BY MOVING ITEM 24, SECLRE ﬁ;
WITH ITEM 25, BELT SHOULD DEFLECT 5/32" WITH 3-5 LBS FIRCE. 3 1/4
A&ET HIGH ENGINE SPEED TO 3450 +0/-50 RPN,
1 3/4 44

FAN SHROUD DETAIL
[UT NOTCH IN LOWER EDGE OF FAN SHROUD AS

SHOWN IN DETAIL.

ORILL HOLE
FOR GENERATIR
OPTION SWITCH

REMOVE PIN TO
INSTALL BELT,
REINSTALL PIN.

REMOVE EXSISTING BRACKET
AND REPLACE WITH ITEM 14,

FORCE 310 5 LBS
DISTANCE 532"

BELT TENSION DETAIL

Page 94

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067848-000 Generator, LX Dual Fuel —Option

Drawing 2 of 2

MULTI-CONDUCTOR CABLE
(HINGE)

\ .

| 20 @Y DPIE A
1D® © @ |pus o
O ® d

12 POLE
PLUG HOUSING \ h I 7
| - IS RIVE / LIF |
KEY
m SWITCH
| Ii % . |
|+ |
N CONTROLLER e
ENERGENCY S @
STIP 3 S ra o
_ﬁ,ﬁ py e o] TORGLE
A0 <2> o BB

| 3 -
:j - - CONTROLLER BOX

WIRING DTAGRAM

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 95



067849-000 Generator, LX Diesel — Option

Generator, LX Diesel — Option

067849-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 - MODULE TRAY WELDMENT REF
2 - FUEL TANK REF
3 | 067614-000 |ENGINE REF
4 | 027979-000 |WINCO GENERATOR 1
5 | 064212-000 | CORD ASSY 1
6 | 063949-042 | SHEAVE, GENERATOR- WOODS AC 40- 5/8 BORE 1
7 | 011994-011 | V-BELT 3L-360 1
8 | 067528-001 |CONTROLLER REF
9 | 012797-000 | SWITCH, TOGGLE 1
10 | 08271-000 |SWITCH GUARD 1
11 | 064211-000 | DECAL, ON-OFF 1
12 | 011254-010 |BOLT 3/8-16 X1 1/4 10
13 | 011248-006 |ESNT 3/8-16 10

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
15 | 065916-000 | MOUNTING PLATE, GENERATOR 1
16 | 029610-004 |CONN FORK 16-14 #10 3
17 | 029825-002 | DIODE, 3 AMP 2
18 | 029620-002 |CONN, BUTT 16 GA 3
19 | 029483-099 | WIRE 16 GA, RED WHT 1FT
20 | 063956-002 |PIN, MALE CONTACT 1
21 | 029454-099 |WIRE, 16 GA RED 1FT
22 067907- |POWER TO PLATFORM OPT. (NOT SHOWN) REF
23 | 063969-001 |PULLEY, IDLER 1
24 | 063969-002 |PULLEY MOUNT, ECCENTRIC 1
25 | 064792-000 |IDLER BRACKET 1
26 | 011266-008 | SCREW HHC 1/2-20 UNF X 1 1
27 | 011240-006 | WASHER 3/8 FLAT 10

14 | 067614-021 | DUAL SHEAVE - KUBOTA #17213-74281

Drawing 1 of 2

FORCE 3 7O S LBS
DISTANCE 5/32"

BELT TENSION DETAIL

NOTE: KEY PART
OF ITEM #4

NOTE: SET SCREW
PART OF ITEM #7

NOTES::

L.

INSTALL ITEMS AS SHOWN AND CHECK ALIGNMENT OF
ITEMS 6 & 23 BEFORE INSTALLING ITEM 7. ITEM 6 & 23
SHOULD BE PARALLEL AND INLINE USING A STRAIGHT
EDGE.

. APPLY TENSION TO BELT ITEM 7 BY MOVING ECCENTRIC

ITEM 24, SECURE WITH ITEM 26. BELT SHOULD DEFLECT
5/32" WITH 3-5 LBS FORCE (SEE DETAIL).

. SET HIGH ENGINE SPEED TO 3000 RPM +0/-50 RPM

REMOVE & REPLACE BRACKET TO
INSTALL GENERATOR BELT

ORILL HOLE
FOR GENERATIR
OPTION SNITCH

GENERATOR CONTROL SWITCH LOCATION

Page 96

108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



067849-000 Generator, LX Diesel —Option

Drawing 2 of 2

MULTI-CONDUCTOR CABLE ! (HINGE)

\ N :

| ®®®\@ 1DPIE A
1D ® © @ |pus o
OO ®d

s 8
12 PILE o @
PLUG HOLSING ) I IRV

— ) 30
| - B RIVE / LIFT |
KEY
o SHITCH
| Ii 2 . |
|+ |
2 CONTROLLER e
ENERGENCY S @
STOP 3§ E o
A L lo] TORALE
]

CONTROLLER BOY

WIRING DIAGRAM

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual Page 97



108055-002/-003/-006/-007/-010/-011  Label Kit

Label Kit
108055-002/-003/-006/-007/-010/-011

LX31 LX31 LX41 LX41 LX50 LX50
DUAL fUEL | DIESEL | DUAL FUEL| DIESEL | DUAL FUEL| DIESEL

\ 108055-002‘ 108055-003‘ 108055-006‘ 108055-007‘ 108055-010‘ 108055-011
ITEM| PART NOQ. |PART/MATERIAL DESCRIPTION QTy. . . QTy. QTy. QaTy

2 | 010076-001 | LABEL-ATTENTION 1 1 1 1 1 1
4 | 060197-000 | LABEL-HYD. FLUID 1 1 1 1 1 1
5 | 061205-005 | NAME PLATE 1 1 1 1 1 1
6 | 061220-002 | LABEL-ANSI 1 1 1 1 1 1
8 | 064166-000 | LABEL-UNLEADED FUEL 1 1 1 1 1 1
9 | 066552-000 | LABEL-WARNING BATTERY 1 1 1 1 1 1
10 | 064189-001 | LABEL-LIQUID WITHDRAWL 1 1 1 1 1 1
11 | 067642-011 | LABEL-CONTROLLER 1 1 1 1 1 1
12 067481-000 | LABEL-LOWER CONTROLS, DUAL FUEL 1 — 1 1
067481-001 | LABEL-LOWER CONTROLS, DIESEL = 1 1 1
13 | 067480-000 | LABEL-LED CODES 1 1 1 1 1 1
14 | 066550-009 | LABEL-DANGER 1 1 1 1 1 1
15 | 067478-000 | LABEL-NOTICE 2 2 2 2 2 2
16 | 066551-003 | LABEL-DANGER TIPPING 1 1 1 1 1 1
17 030624-024 | LABEL-CHOKE 1 — 1 1
067822-000 | LABEL-GLOW PLUG = 1 1 1
18 | 064444-000 | LABEL- USA 3 3 3 3 4 4
19 | 066554-000 | LABEL-READ 1 1 1 1 1 1
21 | 063423-000 | LABEL-BRAKE RELEASE 1 1 1 1 1 1
2 066562-000 | LABEL-TIRE PSI 50 2 2 2 2 — —
066562-003 | LABEL-POLY FILLED TIRES — —_ — —_ 2 2
23 | 061515-000 | LABEL-LIFT HERE 1 1 1 1 1 1
24 | 066568-000 | LABEL-WARNING 1 1 1 1 1 1
25 | 027898-000 | LABEL-DIESEL FUEL 1 1 1 1 1
101250-009 | LABEL-MAX LOAD 2000 LBS 3 3 = — = —
26 | 101250-008 | LABEL-MAX LOAD 1500 LBS = — 3 3 = —
101250-004 | LABEL-MAX LOAD 1000 LB. = — = — 3 3
27 | 061683-004 |LABEL-UPRIGHT 2-1/2 1 1 1 1 1 1
28 | 061683-005 | LABEL-UPRIGHT 4 1/2 2 2 2 2 2 2
29 | 061683-007 |LABEL-UPRIGHT 5 1/2 3 3 3 3 3 3
067644-006 | LABEL-LX31 4WD 5 5 = — = —
30 | 067644-008 | LABEL-LX41 4WD = — 5 5 = —
067644-020 | LABEL-LX50 4WD = — = — 5 5
067644-005 | LABEL-LX31 4WD 1 1 — — — —
31 | 067644-007 | LABEL-LX41 4WD — — 1 1 — —
067644-015 | LABEL-LX50 4WD — — — — 1 1
34 | 067822-001 |LABEL-ATTENTION GLOW PLUGS = 2 = 2 = 2
36 | 065368-000 | TACK 4 4 4 4 4 4
38 | 066561-001 | LABEL-MAINT. BRACE 1 1 1 1 1 1
40 | 066558-000 |LABEL-EMERG. LOWERING 2 2 2 2 2 2
41 | 066556-000 |LABEL-CAUTION DESCENDING PLATFORM 1 1 1 1 1 1
4 101252-015 | LABEL-MAX WHEEL LOAD 4600 LBS 1 1 — — 1 1
101252-014 | LABEL-MAX WHEEL LOAD 4200 LBS = — 1 1 = —
43 | 068639-000 |LABEL-POWER TO PLATFORM 1 1 1 1 1 1
44 | 101251-001 |LABEL-DANGER MAX LOAD 1 1 1 1 1 1
ITEM PART NO. PART/MATERIAL DESCRIPTION QTy. QTy. QTy. QTy. QTy. QTy.
A | 066556-000 |LABEL-CAUTION 1 1 1 1 1 1
101250-010 | LABEL-MAX LOAD 1750 LBS 2 2 = — = —
B | 101250-011 | LABEL-MAX LOAD 1250 LBS = — 2 2 = —
101250-012 | LABEL-MAX LOAD 750 LBS — — = — 2 2
C | 066556-001 | LABEL-CAUTION 4 4 4 4 4 4
D | 066551-003 | LABEL-DANGER TIPPING 1 1 1 1 1 1
E | 067642-009 |LABEL-CONTROLLER, OUTRIGGERS 1 1 1 1 1 1
F | 067480-001 | LED CODES 1 1 1 1 1 1

Page 98 108049-009 LX31/ LX41/ LX50 Work Platform | Parts Manual



108055-002/-003/-006/-007/-010/-011  Label Kit

r/,
N

[N

Page 99

108049-009 LX31/LX41 / LX50 Work Platform | Parts Manual




NOTES:

Page 100 108049-009 LX31 / LX41/ LX50 Work Platform | Parts Manual



UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT



UpRight, Inc.

801 South Pine Street
Madera, California 93637

TEL: 559-662-3900

FAX: 559-673-6184

PARTS: 1-888-UR-PARTS
PARTS FAX: 1-800-669-9884

UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT

108049-009
11-02

UpRight
Unit S1, Park West Industrial Park
Friel Avenue

Nangor Road
Dublin 12, Ireland

TEL: +353 1 620 9300
FAX: +353 1 620 9301



	Parts Manual
	Table of Contents
	Final Assembly, LX31 Dual�Fuel
	067504-020

	Final Assembly, LX31 - Diesel
	067505-020

	Final Assembly, LX41 Dual�Fuel
	067544-020

	Final Assembly, LX41 - Diesel
	067545-020

	Final Assembly, LX50 - Dual Fuel
	067548-020

	Final Assembly, LX50 - Diesel
	067549-020

	Final Assembly Wiring Diagram�-�Dual�Fuel
	108042-002/-004/-006

	Final Assembly Wiring Diagram - DIesel
	108043-003/-007/-011

	Basic Assembly, LX31
	LX31 – 067511-031
	LX41 – 067513-031
	LX50 – 067509-031

	Chassis Assembly, LX31/LX41
	067519-010

	Chassis Assembly, LX50
	067519-011

	Scissor Linkage Assembly, LX31
	067422-000

	Scissor Linkage Assembly, LX41
	067423-000

	Scissor Linkage Assembly, LX50
	067424-000

	Controller Assembly, LX31/LX41/LX50
	067528-010

	Upper Controller Wiring Diagram, LX Diesel/Dual Fuel
	108044-000

	Control Module Assembly, LX31/LX41 - Dual�Fuel
	067521-026

	Control Module Assembly, LX31/LX41 Diesel
	067521-027

	Control Module Assembly, LX50 - Dual�Fuel
	067521-030

	Control Module, LX50 - Diesel
	067521-031

	Control Cable Assembly, LX31/LX41/LX50
	067536-010, -011, -012

	Lower Control Box, Dual Fuel - Without Outriggers
	067491-001

	Lower Control Box, Diesel - Without Outriggers
	067491-002

	Power Module Assembly, LX31/LX41/LX50 - Dual�Fuel
	067522-011

	Power Module Assembly, LX31/LX41/LX50 - Diesel
	067522-013

	Engine Assembly, LX31/LX41/LX50 - Dual Fuel
	067523-010

	Engine Assembly, LX31/LX41/LX50 - Diesel
	067523-011

	Power to Platform, LX31/LX41/LX50
	067907-010

	Fuel Tank Assembly, Gas
	067485-000

	Fuel Tank Assembly, Diesel
	067485-001

	Hose Installation, LX31/LX41
	067533-046

	Hose Installation, LX50
	067533-047

	Valve Block LX31/LX41/LX50
	067489-001

	Guardrail Installation, LX
	030867-331

	Axle Pivot Cylinder Assembly
	108060-000

	Front Tire & Wheel Assembly, Air Filled, LX31/LX41
	067664-000, -001

	Rear Tire & Wheel Assembly, Air Filled, LX31/LX41
	067666-004, -005

	Front Tire & Wheel Assembly, Poly-Filled, LX50
	067664-002, -003

	Rear Tire & Wheel Assembly, Poly-Filled, LX50
	067666-006, -007

	Proximity Switch Installation
	108040-010

	Mercury Switch Installation - LX50 Only
	108041-010

	Electric Emergency Lowering, LX50
	108038-000

	Slide-Out Deck Installation, Front
	067866-037

	Slide-Out Deck, Rear – Option
	067866-038/-039/-040

	Platform Assembly, 17 FT Deck – Option
	108014-012/-013/-014

	Lanyard – Option
	030742-003

	Horn – Option
	067908-001

	Lift Overload – Option
	030916-010

	Motion Alarm Settings – Option
	067909-010

	Outrigger – Option
	067950-040/-041

	Outrigger Control Cable Assembly – Option
	067479-000

	Controller Assembly, Outrigger – Option
	067528-013

	Lower Control Box, Dual Fuel - With Outriggers – Option
	067491-003

	Lower Control Box, Diesel - With Outriggers – Option
	067491-004

	Hose Installation, LX Outrigger – Option
	067953-020

	Amber Beacon – Option
	067947-010

	Removable Controller – Option
	061898-011

	Removable Controller, Outriggers – Option
	061898-012

	Generator, LX Dual Fuel – Option
	067848-000

	Generator, LX Diesel – Option
	067849-000

	Label Kit
	108055-002/-003/-006/-007/-010/-011



